The Safe Scrubbing Alternative®
ES® Extended Scrub System
TennantTrue® Parts
Hygenic® Fully Cleanable Tanks
IRIS™ a Tennant Technology
Insta-Fit™ Adapter

Pi."i”fmum-lo:g

North America / International

For latest Parts manual or other
Operator language manual, visit:

www.tennantco.com/manuals

T16

(Battery)

Rider Scrubber
Parts Manual

9008148
Rev. 13 (12-2019)



Z——
Ref Part No. Serial Number Description Qty.

82681 Bracket WIdt, Lpg Mount 1

63810 Latch Assy, Lpg Tank Mtg, W/Nut 4

51839 Nut Adjustable, Lpg Tank Mtg 2

1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) Identify the machine model.

2. (B) Identify the machine serial number from the data plate. | Pleasefill out at time of installation for

. . fut f :

3. (C) Ensure the proper serial number is used from uture reterence

the parts list. Model No. -
EN | 4. Identify the part number and quantity.

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number, Machine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. -

6. Provide detail shipping instructions. Sales Rep. phone no. —

Serial No. -

Customer ID Number -

(D) V - Identifies an assembly
A - ldentifies parts included in assembly Installation Date -

Tennant Company
PO Box 1452
Minneapolis, MN 55440
Phone: (800) 553-8033
www.tennantco.com

Touch-N-Go, 1-STEP, Grip-N-Go, Dura-Track, Positive Drain Control, SmartRelease, Duramer, FaST-PAK, Insta-Fit are trademarks of Tennant
Company.

Flow-Rite is a registered trademark of Flow-rite Controls.
Hydrolinké is a registered trademark of Trojan& Battery company.

Specifications and parts are subject to change without notice.

Copyright © 2011 - 2019 TENNANT Company, Printed in U.S.A.



CN

i - SR TR

IAEA] TENNANT 2% B #R AR R AR 4

VERE T TR R R Y A A

W) HENLENE.

®) MEFEREHENRZFNS.

© HEEAMEFIRTHERTFS.

HESBG SMEE.

T%fﬁﬁiﬁﬁéﬁ%ﬂ%o

5. RUEML L. AFEE. T ID 5. fTRMER L.
BiG SRR SES.

6. $RHEIFARRIES .

™ V - dEdAs
A - FEAG PRSI

FRAF DAL 7T LR SR AT,

Ll

IR & BT .

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de méaquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

6.  Facilite instrucciones de envio.

D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacién para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie —

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor —

Ne cliente —

Fecha de instalacion —

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des pieces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par

courrier.
Suivez les étapes ci-dessous pour assurer une livraison rapide.
1. (A) Identifiez le modéle de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

o » w N

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Fournissez des instructions d’expédition détaillées.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou nhuméros de référence.

(D) V - identifie un assemblage
A - identifie les pieces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modéle -

N° de série -

Options de la machine -

Agent commercial —

Ne° tél. de 'agent commercial -

Numéro d'identification client —

Date d'installation —

JP

R’=yD3xHE 1 LROBEESRL TS
TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

K oH TS ROTEXIL. A1 BE. FAX. £1-3FHTHELVELET.

ERICBBITEDLLIIC. UTOERSHMS B0,
1. (A BROETNEESHMELIEN,
2. B) HADT—ASAIIZHREShTWSLYPLES

EHHSELFEEN,
3. ) /S—)RFESRLT, DUTLESHELLSITESR
sy,

4. R—YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,

5. BEHOBAE, 44, BEDES, HR/FELEAR,
BHEES . INEBSEBALS HIEE,

6. REICEHTHIHELHNIL, BAEEL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

REHETEDRSIC, BERICIEALTUIN,

EF )No. -

VT N, -

BmOF T

PRFEIELE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

NA
General Recommended Maintenance Items
Ref. Part No. Serial Number Description Qty.
v 9008089 (000000- ) Blade Kit, Sqge, Linatex, Ci [T16] 1
A 1054670 (000000- ) Blade, Sqge, Side Linatex 2
A 1051283 (000000- ) Blade, Sqge, Rear Linatex 1
A 1056453 (000000- ) Blade, Sqge, Front, 43.19I [Linard] 1
v 9008090 (000000- ) Blade Kit, Sqge, Ure, Ci [T16] 1
A 1061198 (000000- ) Blade, Sqge, Rear, Ure 1
A 1061200 (000000- ) Blade, Sqge, Front, 43.19I, Ure 1
A 1061185 (000000- ) Blade, Sqge, Side, 25.10I Ure 2
v 9008094 (000000- ) Blade Kit, Sqge, Rbr, Gum, Ci [T16] 1
A 1061199 (000000- ) Blade, Sqge, Rear, Gum 1
A 1061201 (000000- ) Blade, Sqge, Front, 43.19], Gum 1
A 1061184 (000000- ) Blade, Sqge, Side, 25.101 Gum 2
363162 (000000- ) Wheel, 04.0d 0.89w 0.64b 1
1205850 (000000- ) Caster Assy, Swivel 2
1057926 (000000- ) Caster Assy, Swivel, Neoprene 2
222280 (000000- ) Battery, Wet, 06vdc 0235ah 6
222846 (000000- ) Battery, Wet, 06vdc 0360ah 6
1057021 (000000- ) Skirt, Rbr, .12, 03.75w 37.00l, 04/ Sl 1
223520 (000000- ) Skirt, Rbr, .12, 03.75w 28.00l, 04/ Sl 1
1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
16411 (000000- ) Paint, Airdry, Off-White, 120z 1
16412 (000000- ) Paint, Airdry, Teal, 120z, Solid 1
377540 (000000- ) Paint, Airdry, Blk, 120z 1
377538 (000000- ) Paint, Airdry, Gray, 120z [Enamel] 1
377537 (000000- ) Paint, Airdry, Iron Gray,120z[Pwdr Coat] 1
1056813 (000000- ) Skirt, Rbr, .12, 09.46w 18.93l, 04/ Hole 1
1058110 (000000- ) Skirt, Rbr, .06, 04.25w 024.09I, 05/ S 1
1054787 (000000- ) Skirt, Rbr, .06, 03.36w 24.12l, 05/ Hole 1
1058111 (000000- ) Skirt, Neo, .18, 03.94w 24.57I, 05/ SI 1
1017015 (000000- ) FaST 365 2 Ltr, Detergent 1
1017022 (000000- ) FaST 665 2 Ltr, Detergent 1
9002021 (000000- ) FaST 965 2 Ltr, Detergent 1
1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg] 1
361144 (000000- ) Key, Ignition, Sgl 1
v 9007853 (000000- ) Belt Kit, W/ Tool, Replmt 1
A 1054975 (000000- ) Belt, Drive, 7grv [7pj] 2
A 1058208 (000000- ) Tool, Installation, Belt 1

T16 9008148 (11-2015) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

T16 9008148 (1-2011)



STANDARD PARTS

SECTION 2

Contents Page
Fig. 1 - Replacement Brushes, Scrub Head . ... 2-2
Fig. 2 — Replacement Brushes, Side Brush

and Pre-Sweep .................... 2-4
Fig. 3 - Main Frame Group .................. 2-6
Fig. 4-SeatGroup ...........oiiiiiiannn. 2-8
Fig. 5-Steering Group .......... ... ... 2-10
Fig. 6 — Instrument Panel and Directional

PedalGroup ...................... 2-12
Fig. 7 — Electrical Box Group . ............... 2-14
Fig. 8 — Electrical Box Wiring Group .......... 2-16
Fig. 9 - Battery Group, 235AH ............... 2-18
Fig. 10 - Wheels Group ..................... 2-20
Fig. 11 - Scrub Head Lift Group .............. 2-22

Fig. 12 — Scrub Head Drive Motor Group, Disk . 2-24
Fig. 13 — Scrub Head Frame Group, Cylindrical . 2-26
Fig. 14 — Scrub Head Drive Group, Cylindrical .. 2-28
Fig. 15 - Scrub Head Side Squeegee Group,

RightHand ....................... 2-30
Fig. 16 — Scrub Head Side Squeegee Group,

LeftHand ........................ 2-32
Fig. 17 — Recovery Tank Group .............. 2-34
Fig. 18 — Vacuum Fan Kit, Single ............. 2-36
Fig. 19 - Solution Tank Group . ............... 2-38
Fig. 20 — Rear Squeegee Lift Group .......... 2-40
Fig. 21 — Rear Squeegee Group . ............. 2-42
Fig. 22 — Electrical Schematic (1 of 5)

(S/N 000000-026721) .............. 2-44
Fig. 23 — Electrical Schematic (1 of 8)

(S/N 026722- ) 2-49
Fig. 24 — Wire Harnesses Group

(S/N 000000-026721) ... ........... 2-57
Fig. 25 — Wire Harnesses Group

(S/N 026722- ) 2-62
Fig. 26 — Label Group ........... ... ... . ... 2-67

T16 9008148 (12-2019) 2-1



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

PREVIOUS BRUSH PARTS

T16 9008148 (11-2015)

2-2



STANDARD PARTS

356157
Fig. 1 - Replacement Brushes, Scrub Head

Ref. Part No. Serial Number Description Qty.
1 1053893 (000000- ) Brush, Scb, 35I, 20sr,Polypropylene, Spiral 2
1 1053894 (000000- ) Brush, Scb, 35I, 20sr, Heavy Duty Polypropylene, Spiral 2
1 1053895 (000000- ) Brush, Scb, 35I, 20sr, Polyester, Spiral 2
1 1062578 (000000- ) Brush, Scb, 35I, 20sr, Super Abrasive, Spiral 2
v 2 1220191 (000000- ) Brush Assy, Disk, Scrubbing, 18.0D, Nylon 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220188 (000000- ) Brush Assy, Disk, Scrubbing, 18.0D, Polypropylene 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220190 (000000- ) Brush Assy, Disk, Scrubbing, 18.0D, Super Abrasive 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 4 1220200 (000000- ) Driver Assy, Pad, 18.0D 2
A 5 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 6 397978 (000000- ) Disk, Driver, Pad, W/Face, 18.0D 1
A 7 370095 (000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 8 09198 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 1
A 9 41579 (000000- ) Washer, Flat, 08, Ss 1
10 11777 (000000- ) Pad, Stripping, 18.0d, Brown[1pick=1pad] 2
10 370093 (000000- ) Pad, Stripping, 18.0d, Blk [1pick=1pad] 2
10 11778 (000000- ) Pad, Scb, 18.0d, Blue [1pick=1pad] 2
10 11780 (000000- ) Pad, Buff, 18.0d, Red [1pick=1pad] 2
10 11781 (000000- ) Pad, Polish, 18.0d, White [1pick=1pad] 2
10 1051029 (000000- ) Pad, Surf Prep, 18.0d [Mar,1pick =1pad] 2

Previous Brush Parts

Ref. Part No. Serial Number Description Qty.
11 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
12 24299 (000000- ) Bracket, Retainer, Spring 1
13 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
14 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
15 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
16 24299 (000000- ) Bracket, Retainer, Spring 1
17 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
18 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
19 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1

11773 (000000- ) Brush Assy, Disk, Scb, 18.0D, Nylon 1
(Replaced by 1220191)

11771 (000000- ) Brush Assy, Disk, Scb, 18.0D, Polypropylene 1
(Replaced by 1220188)

11772 (000000- ) Brush Assy, Disk, Scb, 18.0D, Super Abrasive 1
(Replaced by 1220190)

397918 (000000- ) Disk Assy, Pad, 18.0D 1

(Replaced by 1220200)

T16 9008148 (12-2019) 2-3



STANDARD PARTS

Fig. 2 — Replacement Brushes, Side Brush and Pre-Sweep

SWEEPING
SIDE BRUSH

SCRUBBING
SIDE BRUSH

SCRUBBING
SIDE BRUSH

10

2-4 T16 9008148 (7-2019)



STANDARD PARTS

356158
Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep

Ref. Part No. Serial Number Description Qty.
v 1 1220230 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Nylon 1
A 2 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220231 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene 1
A 2 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220232 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Super Abrasive 1
A 2 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220240 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene 1
A 2 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220186 (000000- ) Brush Assy, Disk, Swp, 19.0D, Polypropylene 1
A 4 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 5 1220243 (000000- ) Driver Assy, Pad, 13.0D 1
A 6 9014664 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 7 370095 (000000- ) Device, Centering, Clip On, TI [Gf Pp] 1
A 8 360943 (000000- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 3
9 89046 (000000- ) Pad, Stripping, 13.0d, Brown[1pick=1pad] 2
9 89047 (000000- ) Pad, Scb, 13.0d, Blue 2
9 89048 (000000- ) Pad, Buff, 13.0d, Red [1pick=1pad] 2
9 89049 (000000- ) Pad, Polish, 13.0d, White [1pick=1pad] 2
9 1051024 (000000- ) Pad, Surf Prep, 13.0d [Mar, 1pick=1pad] 2
10 87419 (000000- ) Brush, Disk, Swp, 19.0d, Polypropylene (Pre-Sweep) 2
11 80058 (000000- ) Brush, Swp, 24L, 06Dr, Pyp, Spl (Pre-Sweep) 1
Previous Brush Parts
Ref. Part No. Serial Number Description Qty.
12 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
13 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
14 24299 (000000- ) Bracket, Retainer, Spring 1
15 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
16 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
17 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
18 1017957 (000000- ) Spring, Retaining, Brush 1
19 24299 (000000- ) Bracket, Retainer, Spring 1
20 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
21 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
22 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc[6t] 1
23 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
24 24299 (000000- ) Bracket, Retainer, Spring 1
25 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 1
1042492 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Nylon 1
(Replaced by 1220230)
1042494 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene 1
Heavy Duty (Replaced by 1220231)
1042496 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Super Abrasive 1
(Replaced by 1220232)
30240 (000000- ) Brush Assy, Disk, Scrubbing, 13.0D, Polypropylene 1
(Replaced by 1220231)
1055102 (000000- ) Brush Assy, Disk, Sweeping, 19.0D, Polypropylene 1
(Replaced by 1220186)
379013 (000000- ) Driver Assy, Pad 13.0D (Replaced by 1220243) 1

T16 9008148 (7-2019) 2-5



STANDARD PARTS

Fig. 3 — Main Frame Group

2-6 T16 9008148 (12-2019)



STANDARD PARTS

Fig. 3 - Main Frame Group

356185

Ref. Part No. Serial Number Description Qty.
1 1054457 (000000- ) Frame WIdt [T16] 1
2 1058168 (000000- ) Grommet, Rbr, .88id, F/1.3h, .19 Matl 1
3 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 1
4 71579 (000000- ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
5 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, SS 4
6 1054100 (000000- ) Wheel, 04.0d 2.56w 0.41b 2
7 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
8 140015 (000000- ) Washer, Lock, split, 0.31, Ss 1
9 1057772 (000000- ) Nut, Low Crown , M10 X 1.5, Blk 2

10 9008659 (000000- ) Shroud, Corner, Lh, Afmkt [T16] 1
11 1055579 (000000- ) Bracket, Mtg, Shrd, Corner 1
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
13 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
14 1064684 (000000- ) Seal, Foam, 0.13 2.00w 12.0l, Adh 1
15 9008658 (000000- ) Shroud, Front, Afmkt [T16] 1
16 9008664 (000000- ) Shroud, Frame, Afmkt [T16] 1
17 1064019 (000000- ) Disc, Headlight 1
18 1059666 (000000- ) Grommet, Mtg, Light 1
19 1052759 (000000- ) Bracket, Mtg, Shrd, Frame 2
20 1055504 (000000- ) Bracket, Mtg, Shrd, Rh 1
21 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 5
22 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
23 1056027 (000000- ) Bracket, Mtg, Shrd, Lh 1
24 1053586 (000000- ) Stabilizer Widt, Str 1
25 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
26 1075276 (000000- ) Screw, Hex, M10 X 1.50 X 90, Ss 2
27 06959 (000000- ) Screw, Hex, M8 X 1.25 X 100, 8.8 1
28 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 2
29 1055776 (000000- ) Bracket, Mtg, Tank 1
30 09010 (000000-029197 ) Screw, Hex, M8 X 1.25 X 25, Ss 2
30 09770 (029198- ) Screw, Hex, M10 X 1.25 X 25, Ss, NI 2
31 86328 (000000- ) Clamp, Cable, Stl, 1.50d X 0.75w, 1hole 1
32 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 3
33 58366 (000000- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 2
34 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
35 67366 (000000- ) Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole 1
36 12459 (000000- ) Screw, Hex, M6 X 1.00 X 20, Fmg 1
37 32483 (000000- ) Washer, Flat, 0.25, Sae 1
38 1057780 (000000- ) Horn, 36vdc, 110dba 1
39 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
40 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
41 1017218 (000000-029197 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
41 1014563 (029198- ) Washer, Flat, 0.40b 1.12d .12, Ss 2

T16 9008148 (12-2019)

2-7




STANDARD PARTS

Fig. 4 - Seat Group

a7y
141171717/
oratsas,

T16 9008148 (11-2015)

2-8



STANDARD PARTS

356154 - NA
Fig. 4 - Seat Group

Ref. Part No. Serial Number Description Qty.
v 1 1053205 (000000- ) Seat, Std 1
A 2 1061165 (000000- ) Switch, Seat, No [Delta 6500-02] 1
3 1017053 (000000- ) Rail, Adj, Slide, Seat, 11.5I 1
4 1067353 (000000- ) Rail, Adj, Slide, Seat, 11.5], W/ Latch 1
5 49177 (000000- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
6 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
7 01760 (000000- ) Nut, Hex, Lock, .31-18, NI, Thin 4
8 223330 (000000- ) Harness, Switch, Seat [7200] 1
9 46236 (000000- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
10 1056366 (000000- ) Bracket, Mtg, Tray 1
11 1064469 (000000- ) Seal, Rbr, Clsd, 0.75, 0.75w 05.5] Adh 1
12 1066407 (000000- ) Sleeve, P/M, 0.32b 0.44d 0 .11 [430ss] 2
13 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
14 1066839 (000000- ) Seal, Afmkt, Wiper, 02Ft 1
v 15 9007955 (000000- ) Plate WIdt, Seat, W/Labels, Aftmkt 1
A 16 1017705 (000000- ) Pad, Rbr, 0.12 X 1.9 X 15.3, Adh 1
v 15 9008741 (000000- ) Plate WIdt, Seat, W/Labels, Aftmkt, TJ (Japan Only) 1
A 16 1017705 (000000- ) Pad, Rbr, 0.12 X 1.9 X 15.3, Adh 1
17 32485 (000000- ) Washer, Flat, 0.38, Sae 1
18 55038 (000000- ) Cable, Glv .06d 005.8I .26eye /.26eye 1
19 763025 (000000- ) Screw, Hex, M5 X 0.80 X 10, Fl 1
20 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 1
21 1060447 (000000-022354 ) Bracket, Mtg, Prop Rod 1
22 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
23 1065071 (000000- ) Rod WIdt, Prop 1
24 43454 (000000- ) Washer, Flat, 0.34b 0.69d .06, Nyl 2
25 32491 (000000- ) Washer, Flat, 0.31, Std 3
26 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
28 1052259 (000000- ) Angle, Mtg, Clip, Prop Rod 1
29 1061002 (000000- ) Clip, Grip, Rod, 0.49-0.63, Blk Plstc 1
30 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
31 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
32 1060646 (000000- ) Angle, Mtg, Shrd, Seat 1
33 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
34 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
35 1059179 (000000- ) Angle, Keeper, Shrd, Seat 1
36 1063579 (000000- ) Mesh Assy, Cloth [T16 Cargo Net] 1
37 49162 (000000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
38 1059625 (000000- ) Screw, Btn, M5 X 1.0 X 12, BIk 4
39 9008661 (000000- ) Tray, Console, Afmkt [T16] 1
40 63378 (000000- ) Magnet, Drive Brush 1
41 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
42 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 1
43 9008662 (000000- ) Shroud, Seat, Afmkt [T16] 1
44 1068685 (022355- ) Cover Widt, Wire 1
45 386785 (000000- ) Spacer, Latch, Fltr 4
46 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
47 32483 (000000- ) Washer, Flat, 0.25, Sae 1

T16 9008148 (11-2015)

B
©




STANDARD PARTS

Fig. 5 — Steering Group

70Nm
(50 t Ib)

2-10 T16 9008148 (11-2016)



STANDARD PARTS

356130
Fig. 5 - Steering Group

Py
@

Part No. Serial Number Description Qty.

1057032 (000000-023678 ) Channel WIdt, Sppt, Steering
1072243 (023679-024893 ) Channel WIdt, Sppt, Steering
1073545 (024894-026721 ) Channel WIdt, Sppt, Steering
1074678 (026722- Channel Widt, Sppt, Steering
1037358 (000000- Screw, Hex, M10 X 1.50 X 35, 9.8, Sems

9009093 (024894- Panel Kit, Console, Instmt, Replmt
9007966 (024894- Harness Kit, Wire, Instmt Panl, Replmt
1057785 (000000- Bearing, Journal, 0.75b 0.88d 0.75I
1056412 (000000- Wheel, Steering, 14.4d

1059073 (000000- Nut, Hex, Jam, 1.12-12

>
© O~NOO T~ WNERERRER

04846 (000000- Washer, Thrust, 0.79b 1.42d 0.06[Garlok]
70651 (000000- Ring, Retaining, Ext, 1.12d
10 1057043 (000000- Bearing, FIng, 2hole, 1.25b
11 16931 (000000- Screw, Hex, M8 X 1.25 X 20, 8.8
12 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss
13 1054654 (000000- Bearing, Pillowblock, 1.12b
14 06961 (000000- Screw, Hex, M10 X 1.5
15 32485 (000000- Washer, Flat, 0.38, Sae
16 09162 (000000- Screw, Set, Soc, M6 X 1.00 X 8, NI
17 1053825 (000000- Sprocket, Steering, 1.12b
18 00912 (000000- Key, Sqg, 0.19 X 0.19, 1.00I
19 1057572 (000000- Plate WIdt, Sppt, Brg
20 32491 (000000- Washer, Flat, 0.31, Std
21 08709 (000000- Nut, Hex, Lock, M8 X 1.25, NI
22 1057554 (000000- Bearing, FIng, 2hole, 0.75b
23 16735 (000000- Screw, Hex, M8 X 1.25 X 16, 8.8
24 39349 (000000- Washer, Flat, 0.31, Sae
25 07791 (000000- Nut, Hex, Fing, M8 X 1.25

26 1201715 (022672-
27 1057171 (000000-

Steering Shaft Assembly
Sprocket, Steering, 0.75b

28 26428 (022672-
29 04051 (000000-
30 1210807 (000000-
31 223065 (000000-
32 1053977 (000000-

Ring, Retaining, Ext, 0.75d, Hd
Grommet, Rbr, 1.31id, F/1.6h, .12 Matl
Wire, Tie [W/.25” Fir Tree Clip]
Bearing, FIng, 2hole, 0.75b [Nyl]
Chain, RIr, 35 X 35 Pitches

33 14799 (000000-
34 1034731 (024894-
35 1201731 (022672-
36 04375 (000000-
37 39311 (000000-

Link, Chain, RIr, 35

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Bracket, Sppt, Brg

Screw, Hex, M8 X 1.25 X 40, 8.8, FI
Nut, Hex, Std, M8 X 1.25

38 9009597 (000000-022671
39 1073546 (024894-
40 9011900 (000000-024893
41 1208622 (024894~
42 1208625 (024894-

Shaft Kit, Steering, Replmt [T16]
Tube, Column, Steering

Pod Assy, Steering Wheel, Ci [T16]
Bracket WIdt, Brg

Plate WIdt, Brg

43 32490 (024894-
44 08709 (024894-

Washer, Flat, 0.25, Std
Nut, Hex, Lock, M8 X 1.25, NI

NNRPRRPRRPRRPRPRPRNRPRRPRPNRPNRPRPADMDMNOORRIPONNRNARRPRRPREPNRRLRAEARRERR

Nl e el e N N N e N N N N e N N N N N N N N N e N N N e e N N N N N N N N N e N N N N N N

T16 9008148 (1-2018) 2-11



STANDARD PARTS

Fig. 6 — Instrument Panel and Directional Pedal Group

2-12

T16 9008148 (5-2017)



STANDARD PARTS

356153 - NA
Fig. 6 - Instrument Panel and Directional Pedal Group

Ref. Part No. Serial Number Description Qty.
1 1055064 (000000- ) Panel, Console, Lh 1
2 1061960 (000000- ) Label, Opertnl, Console, Lh 1
3 1059133 (000000- ) Panel, Console, Rh 1
4 1061959 (000000- ) Label, Opertnl, Console, Rh 1
5 1059625 (000000- ) Screw, Btn, M5 X 1.0 X 12, BIk 12
6 1059252 (000000- ) Washer, Flat, 0.19b 0.50d .03, Stl, Blk 12
7 1058679 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
8 1011735 (000000- ) Switch, Safety, Shutoff 1
v 9 361076 (000000- ) Switch, Ignition [Merit Gmbh] 1
A 10 361144 (000000- ) Key, Ignition, Sgl 1
11 1063931 (000000- ) Washer, Lock, Int, 0.88, PI 1
12 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 4
13 1064583 (000000- ) Alarm, Audio, 10-48vdc, W/ Shutter 1
14 222290 (000000- ) Diode, Ele, Plug 1
15 9007947 (000000- ) Panel, Ele, W/Labels, Afmkt 1
15 9008744 (000000- ) Panel, Ele, W/Labels, Afmkt, TJ (Japan Only) 1
15 9008696 (000000- ) Panel, Ele, Ec-H20, Fast, Afmkt 1
15 9008740 (000000- ) Panel, Ele, Ec-H20, Fast, Afmkt, TJ (Japan Only) 1
16 1058641 (000000- ) Label, Circuitbreaker, Panl, Ele 1
17 9012508 (000000-025332 ) Controller Kit, Ci [T16] 1
18 33951 (000000-026721 ) Screw, Soc, M6 X 1.00 X 20, 12.9 4
18 1225904 (026722~ ) Screw, Soc, M5 x 0.8 x 40 4
19 82226 (000000- ) Washer, Flat, 0.91b 1.38d .06, Stl, PI 1
20 1051837 (000000- ) Pedal Assy, Accelerator, Brake (See Breakdowns) 1
21 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
22 1059207 (000000- ) Panel, Access, Pedal Assy 1
23 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
24 1068147 (000000- ) Gasket, Lh 1
25 1068151 (000000- ) Gasket, Rh 1
26 1073647 (025333-026721 ) Controller, Propel, 36vdc 200a [Ac] 1
27 1075003 (000000- ) Keychain, Rectangle, Parts & Service 1
28 1249585 (026722- ) Controller, Drive [T16/Jetmore] 1
29 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, Ss 2

T16 9008148 (12-2019)

2-13




STANDARD PARTS

Fig. 7 — Electrical Box Group

Red
Loctite

"

T16 9008148 (5-2017)



STANDARD PARTS

356155
Fig. 7 - Electrical Box Group

Ref. Part No. Serial Number Description Qty.
1 1057174 (000000-029241 ) Bracket WIdt, Mtg 1
2 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 3
3 600437 (000000- ) Switch, Snap, 15a, RIr 1
4 601359 (000000- ) Plate, Backing, Switch 1
5 06922 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
6 39658 (000000- ) Washer, Lock, Int, 04 2
7 01754 (000000- ) Nut, Hex, Std, M3 X 0 2
8 76062 (000000- ) Stand-Off, Wir, M6, Insulator, Panel 4
9 32982 (000000- ) Washer, Lock, Int, 0.25 12

10 58670 (000000- ) Screw, Hex, .25-20 X 0.50, NI 4
11 386063 (000000- ) Washer, Flat, 0.25B 1.12D .12, Ss 11
12 41702 (000000- ) Rod, Thrd, Full, .25-20 01.5I 4
13 1055226 (000000-022201 ) Plate, Clamp, Wire 1
14 12316 (000000-022201 ) Screw, Hex, M5 X 0.80 X 25, Ss 2
15 19066 (000000-022201 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
16 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
17 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 7
18 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 1
19 1059321 (000000- ) Rivet, Plstc, Circuitboard 5
20 1058878 (000000- ) Clip, Circuitboard 5
21 140293 (000000- ) Screw, Pan, M5 X 0.80 X 30, Ss 2
22 1058396 (000000- ) Gasket, Cover, Circuitboard 1
23 9007903 (000000- ) Cover, Circuitboard W/Labels, Afmkt 1
23 9007903 (000000- ) Cover, Circuitboard W/Labels, Afmkt, TJ (Japan Only) 1
24 19312 (000000- ) Nut, Hex, Std, .25-20 4
25 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 3
26 1064191 (000000- ) Boot, Circuitbreaker 3
27 1058647 (000000- ) Label, Circuitbreaker 1
28 9008756 (000000- ) Circuitboard Kit, Mach, Afmkt 1
29 1056982 (000000- ) Diode, Ele, Plug 1
30 1247418 (029242- ) Support WIdt, Mtg, Seat 1

T16 9008148 (12-2019) 2-15



STANDARD PARTS

Fig. 8 — Electrical Box Wiring Group

4.07-4.52 Nm

4.07-4.52 Nm

4.07-4.52 Nm

T16 9008148 (12-2019)

2-16



STANDARD PARTS

356156
Fig. 8 - Electrical Box Wiring Group

Ref. Part No. Serial Number Description Qty.
1 1059169 (000000- ) Cable Assy, 10ga .25ring /.31ring, 050a 1
2 25005 (000000- ) Screw, Pan, Phl, 06-32 X 1.00, G1 2
3 75939 (000000- ) Nut, Hex, Lock, #06-32, NI 2
4 1058604 (000000- ) Cable Assy, 02ga .31ring /.31ring, 175a 1
5 86379 (000000- ) Fuse, 100a, 0.88 2.4l, 125volt 2
6 32982 (000000- ) Washer, Lock, Int, 0.25 10
7 32483 (000000- ) Washer, Flat, 0.25, Sae 11
8 19312 (000000- ) Nut, Hex, Std, .25-20 4
9 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 1

10 43952 (000000- ) Washer, Lock, Int, 0.31, Ss 2
11 39349 (000000- ) Washer, Flat, 0.31, Sae 2
12 1058627 (000000- ) Cable, 06ga 24.0l Brown .25ring /.25ring 1
13 1061918 (000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 2
14 1061910 (000000- ) Nut, Hex, Std, M6 X 1.00, Brs 2
15 1058628 (000000- ) Cable, 06ga 16.0I Blk .25ring /.25ring 1
16 06942 (000000-026721 ) Screw, Hex, M6 X 1.00 2
17 1060156 (000000- ) Busbar, .06 1.0W 1.4H 4.4L Relay 1
18 1058629 (000000- ) Cable, 06ga 52.0I Blk .25ring /.25ring 1
19 1058625 (000000- ) Cable, 06ga 53.0l Brown .25ring /.25ring 1
20 1056982 (000000-022201 ) Diode, Ele, Plug 1
21 1062199 (000000- ) Harness, Diagnostic [T16] 1
22 1206722 (026722~ ) Sleeve, P/M 0.25 0.38D 0.8L 2
23 32984 (026722~ ) Washer, Lock, Int, 0.31 2
24 06946 (026722~ ) Screw, Hex, M6 X 1.00 X 35, 8.8 2
25 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
26 06946 (000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 2

T16 9008148 (12-2019) 2-17



STANDARD PARTS

Fig. 9 — Battery Group, 235AH

T16 9008148 (12-2019)



STANDARD PARTS

356159
Fig. 9 - Battery Group, 235AH

Ref. Part No. Serial Number Description Qty.
1 222280 (000000- ) Battery, Wet, 06vdc 0235ah 6
2 83415 (000000- ) Spacer, Battery, Foam, 2.00 X 2.0 X 11.0 2
3 80134 (000000- ) Spacer, Battery, Foam, 1.75 X 4.8 X 7.0 2
4 1041030 (000000- ) Cap, Battery 12
5 87435 (000000- ) Nut, Hex, Flexlock, .31-18 12
6 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
7 611221 (000000- ) Boot, Terminal, Battery, 25.4mm, Blk 11
8 1058612 (000000- ) Cable, 02ga 08.0l Red .31ring /.31ring 3
9 1058620 (000000- ) Cable, 02ga 12.0l Red .31ring /.31ring 2

10 1058604 (000000- ) Cable Assy, 02ga .31ring /.31ring, 175a 1
11 1248987 (000000- ) Bracket WIdt, Mtg, Charger 1
12 1016314 (000000- ) Boot, 90deg .50id 1.00id 2.50I, Red 1
13 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 1
14 1056706 (000000- ) Tray, Battery [Quantum] 1
15 1015048 (000000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 01ft, Cir 1
16 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 1
17 1056933 (000000- ) Angle, Battery 1

T16 9008148 (12-2019) 2-19



STANDARD PARTS

Fig. 10 - Wheels Group

2-20 T16 9008148 (11-2016)



STANDARD PARTS

356186 - NA
Fig. 10 - Wheels Group
Ref. Part No. Serial Number Description Qty.

1 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 3

2 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 3

3 1055257 (000000-023752 ) Wheel Assy, Drive (See Breakdowns) 1
(Replaced by 9010158)

3 1071695 (023753-028921 ) Wheel Assy, Drive (See Breakdowns) 1
(Replaced by 9010158)

3 1246663 (028922- ) Wheel Assy, Drive (See Breakdowns) 1

4 1053418 (000000-022671 ) Steer—Control Assy, Wheel Drive (See Breakdowns) 1
(Replaced by 9010159)

4 1202071 (022672-023752 ) Steer-Control Assy, Wheel Drive (See Breakdowns) 1
(Replaced by 9010159)

4 1071696 (023753- ) Steer-Control Assy, Wheel Drive (See Breakdowns) 1

5 02076 (000000- ) Boot, 90deg .50id .57id X .84id 1.0l,BIk 5

6 82831 (000000- ) Sleeve, Nyl, 1.63id 35.0I 1

7 69234 (000000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 2

8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2

9 09570 (000000- ) Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole 1

10 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1

11 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1

12 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1

13 1059019 (000000- ) Ring, Retaining, Ext, 1.3750d 2

v 14 1060626 (000000- ) Tire Assy, Solid, 300mm X 100mm, Ure 2

A 15 9011872 (000000- ) Cap, Hub, Wheel 1

A 16 24899 (000000- ) Bearing, Ball, 1.48B 2.38B 0.67W 2

17 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 3

18 32483 (000000- ) Washer, Flat, 0.25, Sae 3

19 32982 (000000- ) Washer, Lock, Int, 0.25 3

T16 9008148 (7-2019) 2-21



STANDARD PARTS

Fig. 11 - Scrub Head Lift Group

2-22 T16 9008148 (3-2011)



STANDARD PARTS

Fig. 11 - Scrub Head Lift Group

356131

Ref. Part No. Serial Number Description Qty.
1 1056702 (000000- ) Actuator, 36vdc, 05.0strk, 0500lb 1
2 222260 (000000- ) Pin, Clevis, 0.37d X 2.25I 1
3 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 1
4 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 2
5 1057850 (000000- ) Arm WiIdt, Lift 1
6 51317 (000000- ) Pin, Roll, .375d X 2.00l, .375/.382 1
7 1053671 (000000- ) Shaft Widt, Lift, Tool 1
8 1057043 (000000- ) Bearing, FIng, 2hole, 1.25b 2
9 1057746 (000000- ) Flange, Lift, Torque, Arm 2

10 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 4
11 59861 (000000- ) Ring, Retaining, Ext, 1.25d 2
12 381502 (000000- ) Bearing, Split, 1.00b 4
13 382224 (000000- ) Plate, Sppt 2
14 09767 (000000- ) Screw, Hex, M8 X 1.25 X 70, Ss 4
15 32491 (000000- ) Washer, Flat, 0.31, Std 8
16 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
17 1053952 (000000- ) Bracket WIdt, Lift, Head, Front 1
18 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 5
19 1052999 (000000- ) Spring, Cmpr, 1.100d .17wir 02.5l, Pl,Mw 2
20 1061741 (000000- ) Bumper, Ure 1
21 387431 (000000- ) Screw, Hex, M8 X 1.25 X 130, Ss 1
22 1011719 (000000- ) Washer, Flat, 0.33B 1.38D .08, Ss 1
23 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
24 1053946 (000000- ) Channel, Lift, Head, Rear 1
25 51225-1 (000000- ) Pin, Clevis, 0.50d X 6.00I 3
26 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 5
27 360917 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 2
28 222027 (000000- ) Arm, Lift, Head 2
29 222210 (000000- ) Pin, Clevis, 0.62d X 2.12| 2
30 1067818 (000000- ) Spacer, Rnd 4
31 1067817 (000000- ) Sleeve, 0.40b 0.62d 1.5|, Cham 2
32 04417 (000000- ) Screw, Hex, M10 X 1.50 X 60, Ss 2
33 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
34 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2

T16 9008148 (11-2016)

2-23




STANDARD PARTS

Fig. 12 - Scrub Head Drive Motor Group, Disk

2-24 T16 9008148 (5-2013)



STANDARD PARTS

Fig. 12 - Scrub Head Drive Motor Group, Disk

356133

Ref. Part No. Serial Number Description Qty.
1 1052764 (000000- ) Head WIdt, Disk 1
v 2 1053341 (000000- ) Motor, Ele, 36vdc 0360rpm 1.00hp Gear 2
A 1066573 (000000- ) Brush Kit, Motor 1
A 9013931 (000000- ) Bearing, Motor, Ele 1
A 9013933 (000000- ) Bearing, Motor, Ele 1
3 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 3
5 377364 (000000- ) Hub, Drive, Brush, Disk, 0.75b [6t] 2
6 00928 (000000- ) Key, Sq, 0.25 X 0.25, 1.00I 2
7 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
8 1075287 (000000- ) Washer, Belleville, .31 Ss 2
9 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
10 1057021 (000000- ) Skirt, Rbr, .12, 03.75w 37.00l, 04/ Sl 1
11 1057022 (000000- ) Strip, Retainer, Skirt, Front 1
12 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 8
13 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 16
14 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
15 223520 (000000- ) Skirt, Rbr, .12, 03.75w 28.00l, 04/ Sl 1
16 223537 (000000- ) Strip, Retainer, Skirt, Front, Lh 1
17 1057591 (000000- ) Manifold, Soltn 1
18 1068004 (000000- ) Bracket, Guide, Hose 1
19 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 1
20 09010 (000000-023242 ) Screw, Hex, M8 X 1.25 X 25, Ss 8
21 09023 (023243- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 8
22 1070968 (023243- ) Ring, Spacer 2
T16 9008148 (11-2016) 2-25




STANDARD PARTS

Fig. 13 - Scrub Head Frame Group, Cylindrical

22

| R,

(s
[iFeveGs

2-26 T16 9008148 (3-2011)



STANDARD PARTS

Fig. 13 - Scrub Head Frame Group, Cylindrical

356132

Ref. Part No. Serial Number Description Qty.
1 1053743 (000000- ) Head WIdt, Scb, Cyl 1
2 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 2
3 1020174 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
4 1067768 (000000- ) Channel, Lift, Head, Cyl 2
5 09029 (000000- ) Screw, Hex, M12 X 1.75 X 40, Ss 1
6 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
7 1053993 (000000- ) Bolt, Eye, M10 X 1.50 X 140mm, 13.00 Eye 1
8 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
9 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
10 1071260 (000000- ) Hose, Afmkt, Pvc, Wir, 0.63id, 03ft, Cl 1
11 50544 (000000- ) Clamp, Cable, Ss, 1.12d X 0.38w, 1hole 4
12 1075288 (000000- ) Screw, Hex, M6 X 1.00 X 121, Fmg Ss 3
13 365164 (000000- ) Fitting, Plstc, Str, Bm10/Bm10 1
14 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
15 1059700 (000000- ) Manifold, Bar, Spray, 33.7inch 1
16 09200 (000000- ) Screw, Pan, Phl, M5 X 4
17 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
v 9009984 (000000- ) Tray Kit, Debris [T16] 1
A 18 9008665 (000000- ) Hopper, Debris, Afmkt [T16] 1
A 19 1062730 (000000- ) Angle, Stl, Perforated .03 1.4 1.4 26.0l 1
A 20 1055962 (000000- ) Lip, Tray, Debris 1
A 21 32548 (000000- ) Rivet, Blind, .188d X 0.45 X .62d, Alm 7
22 58366 (000000- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 2
23 33925 (000000- ) Washet, Flat, M12, Ss 4

T16 9008148 (12-2019)

2-27




STANDARD PARTS

Fig. 14 — Scrub Head Drive Group, Cylindrical

2-28 T16 9008148 (11-2016)



STANDARD PARTS

356177
Fig. 14 - Scrub Head Drive Group, Cylindrical

Ref. Part No. Serial Number Description Qty.

v 1 1053342 (000000- Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a
A 9011916 (000000- Brush Kit, Motor
A 9013931 (000000- Bearing, Motor, Ele
A 9013934 (000000- Bearing, Motor, Ele
2 15678 (000000- Screw, Hex, M6 X 1.00 X 16, Ss
3 01684 (000000- Washer, Flat, 0.27b 0.69d .05, Ss
4 1054581 (000000- Sheave, 07grv, 1.22pd 0.55b [Pj]
5 1014328 (000000- Key, Sg, 05mm X 05mm, 25mml|
6 1075289 (000000- Screw, Set, Soc, 08-32 X 0.25, NI Ss
7 1054591 (000000- Sheave, 07grv, 03.3pd 0.63b [Pj]
8 00911 (000000- Key, Sqg, 0.19 X 0.19, 0.75I
9 09740 (000000- Screw, Hex, M8 X 1.25 X 20, Ss
10 1075287 (000000- Washer, Belleville, .31 Ss
11 1017218 (000000- Washer, Flat, 0.32b 1.00d .12, Ss

v 9007853 (000000- Belt Kit, W/Tool, Replmt (Set of 2)

A 12 1054975 (000000-
A 13 1058208 (000000-

Belt, Drive
Tool, Installation, Belt

14 28010 (000000- Bearing, Ball, 0.62b 1.38d 0.43w
15 1055051 (000000- Spacer, Brg
16 01513 (000000- Ring, Retaining, Int,

17 1056155 (000000-
18 1054844 (000000-
19 1054843 (000000-
20 1020341 (000000-
21 1054849 (000000-

Plug, Drive, Brush

Cover, Belt

Gasket, Cover, Belt

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Cover, Idler

22 386274 (000000-
23 09010 (000000-
24 01685 (000000-

Hook WiIdt, Latch
Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.38b 0.88d .08, Ss

28 1072779 (024691-
29 1072934 (024691-
30 24265 (000000-

Cam, Adj, Brush [15.9Wb]
Bearing, Ball, 2 Row 15Mmb 35 Mmd 15.9 Mmw
Screw, Pan, Phl, M4 X 0.70 X 16, Ss

v 9012321 (024691 - Hub Kit, Idler, Brush, Replmt [T16]
A 25 1072900 (024691- Plug, Idler, Brush [15.9Wb]

A 26 01516 (024691 - Ring, Retaining, Ext, 0.59d, Basic
A 27 01513 (024691 - Ring, Retaining, Int,

A

A

31 33932 (000000-
32 1059170 (000000-
34 9012321 (000000-024690
33 07784 (000000-
35 1054633 (000000-

Nut, Hex, Lock, M4 X 0.70, NI, Ss
Harness, Wire, Adapter

Brush Hub Kit, Cyl, Rpimt [T16]
Nut, Hex, Std, m5 X 0.80, A2, Ss
Shaft, Drive

e e e e e e e e e e e e e e e e e N e N e e N N e N [ N N N e e N N N N N N e N

36 1066397 (000000- Latch

T16 9008148 (11-2016) 2-29



STANDARD PARTS

Fig. 15 - Scrub Head Side Squeegee Group, Right Hand

2-30 T16 9008148 (12-2019)



STANDARD PARTS

356165 - NA
Fig. 15 - Scrub Head Side Squeegee Group, Right Hand

Py
@

Part No. Serial Number Description Qty.

9016247 (000000- Arm Kit, Sqge, Side, Rh, Afmkt

1 1056776 (000000- Bracket, Sqge, Side, Hinge

2 1065134 (000000- Latch, Cmpr, Yel Grip

3 09088 (000000- Pin, Clevis, 0.37d X 1.00I

4 44906 (000000- Pin, Cotter, Hair, 0.38d .093 Wir

5 15047 (000000- Spring, Extn, 0.620d 0.08wir 03.0I

6 10120 (000000- Clevis, 0.31d X 0.75I

7 1056994 (000000- Bellcrank, Lift, Sqge

8 64425 (000000- Washer, Thrust, 0.61b 1.25d .06, Fgl

9 01686 (000000- Washer, Flat, 0.44b 1.00d .08, Ss
71607 (000000- Bushing, Sleeve, 0.63b 0.72d 0.38lI

11 09291 (000000- Screw, Hex, M10 X 1.50 X 20, Ss

12 1022846 (000000-
13 1055001 (000000-
14 1062066 (000000-

Nut, T, M10 X 1.50 X 15.800d X 13.0I
Bracket WIdt, Sqge, Body, Rh
Strap Assy, Sqge, Side

15 1054312 (000000-
16 1054282 (000000-
17 1075278 (000000-
18 386063 (000000-

Hook WiIdt, Latch

Guide, Sqge, Rh

Screw, Flt, Soc, M6 X 1.00 X 25, Ss
Washer, Flat, 0.25B 1.12D .12, Ss

[ S S | S i N | i i i o | S S RN
=
o

19 08712 (000000- Nut, Hex, Lock, M6 X 1.00, NI, Ss
20 364441 (000000- Screw, Hex, M8 X 1.25 X 110, Ss
21 32490 (000000- Washer, Flat, 0.25, Std

22 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss

23 1054670 (000000-
23 1061185 (000000-

Blade, Sqge, Side Linatex
Blade, Sqge, Side, 25.10I Ure

23 1061184 (000000-
24 1243007 (000000-

Blade, Sqge, Side, 25.101 Gum
Gasket, Cushion, Side Squeegee Door

N N (N N N N N N N N N N (N N N N N (N N N N N (N N N N N
PR RPRRPRRPRPNNMNNRPRPRRPRPNNNNAMRRPRPRRRRREPR

T16 9008148 (12-2019) 2-31



STANDARD PARTS

Fig. 16 — Scrub Head Side Squeegee Group, Left Hand

FRONT

23

T16 9008148 (12-2019)

2-32



STANDARD PARTS

356134 - NA
Fig. 16 - Scrub Head Side Squeegee Group, Left Hand

Py
@

Part No. Serial Number Description Qty.

9016246 (000000- Arm Kit, Sqge, Side, Lh, Afmkt

1 1056987 (000000- Bracket, Sqge, Side, Hinge, Lh

2 1065134 (000000- Latch, Cmpr, Yel Grip

3 09088 (000000- Pin, Clevis, 0.37d X 1.00I

4 44906 (000000- Pin, Cotter, Hair, 0.38d .093 Wir

5 15047 (000000- Spring, Extn, 0.620d 0.08wir 03.0I

6 10120 (000000- Clevis, 0.31d X 0.75I

7 1056994 (000000- Bellcrank, Lift, Sqge

8 64425 (000000- Washer, Thrust, 0.61b 1.25d .06, Fgl

9 01686 (000000- Washer, Flat, 0.44b 1.00d .08, Ss
71607 (000000- Bushing, Sleeve, 0.63b 0.72d 0.38lI

11 09291 (000000- Screw, Hex, M10 X 1.50 X 20, Ss

12 1022846 (000000-
13 1055027 (000000-
14 1062066 (000000-

Nut, T, M10 X 1.50 X 15.800d X 13.0I
Bracket WIdt, Sqge, Body, Lh
Strap Assy, Sqge, Side

15 1054312 (000000-
16 1055028 (000000-
17 1075278 (000000-
18 386063 (000000-

Hook WiIdt, Latch

Guide, Sqge, Lh

Screw, Flt, Soc, M6 X 1.00 X 25, Ss
Washer, Flat, 0.25B 1.12D .12, Ss

[ S S | S i N | i i i o | S S RN
=
o

19 08712 (000000- Nut, Hex, Lock, M6 X 1.00, NI, Ss
20 364441 (000000- Screw, Hex, M8 X 1.25 X 110, Ss
21 32490 (000000- Washer, Flat, 0.25, Std

22 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss

23 1054670 (000000-
23 1061185 (000000-

Blade, Sqge, Side Linatex
Blade, Sqge, Side, 25.10I Ure

23 1061184 (000000-
24 1243007 (000000-

Blade, Sqge, Side, 25.101 Gum
Gasket, Cushion, Side Squeegee Door

N N (N N N N N N N N N N (N N N N N (N N N N N (N N N N N
PR RPRRPRPRPRPNNMNNRPRPRRPRPNNNNAMRRPRPRRRRREPR

T16 9008148 (12-2019) 2-33



STANDARD PARTS

Fig. 17 - Recovery Tank Group

)

/

T16 9008148 (1-2018)

2-34



STANDARD PARTS

356136 - NA
Fig. 17 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1057404 (000000- Tank, Recvy, Rm-Cptl, Trimmed [T16] 1
2 9008031 (000000- Cover, Tank, Rcvry, Afmkt [T16] 1
3 9008429 (000000- Bumper, Rear, Rh, Afmkt [T16] 1
4 1037822 (000000- Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
5 9008678 (000000-024744 Plate, Cover, W/Label, Afmkt 1
5 9008738 (000000-024744 Plate, Cover, W/Label, Afmkt, TJ (Japan Only) 1
6 1057955 (000000-024744 Gasket, Cover, Fltr 1
7 1056611 (000000-024744 Cover, Access, Fltr 1
8 1066436 (000000-024744 Screw, Pan, Phl, 10-14 X 1.00, F/ Plstc 12
9 1064629 (000000-024744 Retainer, Seal, Fltr
10 1066430 (000000-024744 Seal, Afmkt, Bulb, Dual, 0.30G, 02Ft
11 1066433 (000000- Seal, Afmkt, Bulb, Dual, 0.30G, 08Ft

12 1055319 (000000-
13 1020341 (000000-
14 1057214 (000000-

Bracket, Mtg, Cover, Recvy Tank
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Plate, Arm, Prop

15 360460 (000000-
16 1017218 (000000-

Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Oil
Washer, Flat, 0.32b 1.00d .12, Ss

17 12333 (000000- Screw, Hex, M8 X 1.25 X 25, Ss, NI
18 1071399 (000000- Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l
19 59658 (000000- Screw, Hex, M8 X 1.25 X 35, NI, Ss

20 385685 (000000-
21 1019285 (000000-
22 1056068 (000000-
23 1066720 (000000-
24 1071389 (000000-

Sensor, Level, Lig, 14vdc 0la .62-11
Bracket, Protector, Float Switch

Tray, Debris, 11.0I

Sleeve, P/M, 0.32b 0.44d 0.2] [430ss]
Screw, Pan, Phl, M8 X 1.25 X 20, Ss

25 9013949 (000000-027620
25 1074398 (027621-
26 1067656 (000000-
27 1056267 (000000-027620
28 15675 (000000-

Hose Kit, Mtg, Brkt, T16

Hose Assy, Drain, 2.00ld x 33.9L. Blk
Clamp, Hose, Wormdrive, 3.25-4.00d, .50w
Bracket, Mtg, Hose

Screw, Hex, M8 X 1.25 X 16, Ss

29 41141 (000000-
30 1055820 (000000-
31 1055852 (000000-
32 1055938 (000000-
33 09740 (000000-

Washer, Lock, Int-Ext, 0.31
Bracket, Mtg, Bmpr

Plate, Mtg, Bmpr

Angle, Mtg, Bmpr

Screw, Hex, M8 X 1.25 X 20, Ss

34 1067964 (000000-
35 1066063 (000000-
36 1052724 (000000-
37 09010 (000000-
38 1054823 (000000-

Fastener, 25.0 [Hook & Loop]

Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl
Bracket, Sppt, Tank, Rh

Screw, Hex, M8 X 1.25 X 25, Ss
Angle, Mtg, Tank

39 1068092 (000000-
40 397644 (000000-
41 01684 (000000-
42 01698 (000000-
43 1074073 (027621-

Hose, Vacuum, 1.75id X 073.6l, 2cuff
Nut, isolator, .25-20 Wall Th .187-.343
Washer, Flat, 0.27B 0.69D .05, Ss
Screw, Hex, .25-20 X 1.00, Ss
Bracket, Mtg, Hose

Nl Nl e e N e N N e N [ N N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N

PR RPRPRRRPNRPRORNRPRPWOMNMRPRPRPRPREPNNRRRERRPRPRLRORREONRERR

T16 9008148 (1-2018) 2-35



STANDARD PARTS

Fig. 18 - Vacuum Fan Kit, Single

FRONT

2-36 T16 9008148 (3-2011)



STANDARD PARTS

Fig. 18 - Vacuum Fan Kit, Single

356137

Ref. Part No. Serial Number Description Qty.

v 9008035 (000000- ) Vacfan Kit, Sgl, Ci [T16] 1
A 1 9008655 (000000- ) Housing, Vacfan, Afmkt [T16] 1
AV 2 1056623 (000000-027678 ) Fan, Vacuum, 5.7d, 036vdc, 3 Stage 1
AA 1041772 (000000-027678 ) Brush Kit, Motor 1
AA 1041766 (000000-027678 ) Cover, Cooling Fan 1

2 1076095 (027679- ) Fan, Vacuum, 5.7D, 036Vdc, 3 Stage [Deu] 1
A 3 1059661 (000000- ) Seal, Mtg, Vacfan 1
A 4 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl 5
A 5 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 5
A 6 49891 (000000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 1
A 7 1054231 (000000- ) Muffler, Vacfan 1
A 8 1052520 (000000- ) Gasket, Vacfan 1
A 9 1053268 (000000- ) Insulation, Acstc, 0.5, 06.6 X 15.8 C-0 1
A 10 1054711 (000000- ) Bracket, Mtg, Hsng, Fan 1
A 11 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
A 12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
A 13 49263 (000000- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 1
A 14 1059534 (000000- ) Fastener, 09.00I [Hook & Loop] 1
A 15 1066906 (000000- ) Bracket, Stiffener, Hsg 1
A 16 76426 (000000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
A 17 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 2

T16 9008148 (1-2018)

2-37




STANDARD PARTS

Fig. 19 - Solution Tank Group

11

s
omm)))029)) N
ks m«\\.

N~

N

©

T16 9008148 (1-2018)

2-38



STANDARD PARTS

356135 - NA
Fig. 19 - Solution Tank Group
Ref. Part No. Serial Number Description Qty.
1 1057403 (000000- Tank, Soltn, Rm-Cptl, Trimmed [T16] 1
2 9008017 (000000- Cover, Tank, Sltn, Afmkt [ec-H20 T16] 1
2 9008742 (000000- Cover, Tank, Sint, Armkt, Tj [ec-H20 T16] (Japan Only) 1
2 9008654 (000000- Cover, Tank, Sltn, Afmkt [FaST T16] 1
2 9008743 (000000- Cover, Tank, Sint, Armkt, Tj [FaST] (Japan Only) 1
3 9008052 (000000- Bumper, Rear, Lh, Afmkt [T16] 1
4 1066433 (000000- Seal, Afmkt, Bulb, Dual, 0.30G, 08Ft 1
5 1060673 (000000- Bar, Rnd, Plstc, 0.31d 08.5I 1
6 1072884 (000000- Tube Assy, Float, 42.0 L 1
7 1062651 (000000- Sensor, Press, 3 Psi, 8-30vdc 1
8 9013949 (000000-027620 Hose Kit, Mtg, Brkt, T16 1
8 1074398 (027621- Hose Assy, Drain, 2.001d x 33.9L. Blk 1
9 1067656 (000000- Clamp, Hose, Wormdrive, 3.25-4.00d, .50w 1
10 1056267 (000000-027620 Bracket, Mtg, Hose 1
11 15675 (000000- Screw, Hex, M8 X 1.25 X 16, Ss 1
12 41141 (000000- Washer, Lock, Int-Ext, 0.31 4
13 1055820 (000000- Bracket, Mtg, Bmpr 3
14 1055852 (000000- Plate, Mtg, Bmpr 1
15 1055938 (000000- Angle, Mtg, Bmpr 1
16 09740 (000000- Screw, Hex, M8 X 1.25 X 20, Ss 9
17 1020341 (000000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 1053142 (000000- Bracket, Mtg, Tank, Soltn 1

Nl e el e N e N e N N N N e N N N N N N N N N e N N N N N N N N N e N N N N N N N N N

19 1017218 (000000- Washer, Flat, 0.32b 1.00d .12, Ss 13
20 09010 (000000- Screw, Hex, M8 X 1.25 X 25, Ss 6
21 364441 (000000- Screw, Hex, M8 X 1.25 X 110, Ss 1
22 1052663 (000000- Bracket, Sppt, Tank, Lh 1
23 1053109 (000000- Bracket, Mtg, Tank, Front 1
24 1075240 (000000- Valve, Water Solenoid, 36vVdc Bm12/Bm12 1
25 1064246 (000000- Bracket, Mtg, Valve, Water 1
26 09738 (000000- Screw, Hex, M5 X 0.80 X 12, Ss 2
27 01683 (000000- Washer, Flat, 10, Ss 2
28 1075286 (000000- Screw, Hex, M6 X 1.00 X 16, Fmg Ss 2
29 1015033 (000000- Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Cir 1
30 63810 (000000- Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
31 1059317 (000000- Fitting Assy, Soltn, Bh 1
32 47701 (000000- Fitting, Plstc, E90, Bm10/Pm08 1
33 630146 (000000- Fitting, Plug, PmO06, Nyl 3
34 390994 (000000- Plug, Hole, Soltn Tank, Blk Pyu 1
35 1027290 (000000- Filter, Soltn, 020mesh, Pm12 3.1d 02.6l 1
36 1066063 (000000- Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl 2
37 1068277 (000000- Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl 1
38 1074073 (027621- Bracket, Mtg, Hose 1

T16 9008148 (1-2018) 2-39



STANDARD PARTS

Fig. 20 - Rear Squeegee Lift Group

T16 9008148 (3-2011)

2-40



STANDARD PARTS

356138
Fig. 20 - Rear Squeegee Lift Group

Ref. Part No. Serial Number Description Qty.
1 1053815 (000000- Bushing, Flex, Ure
2 1053870 (000000- Arm, Lift, Sqge
3 1053814 (000000- Clamp, Pivot, Link
4 1017218 (000000- Washer, Flat, 0.32b 1.00d .12, Ss
5 08713 (000000- Nut, Hex, Lock, M8 X 1.25, NI, Ss
6 1053784 (000000- Bracket, Mtg, Actuator
7 1020341 (000000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems
8 1053327 (000000- Actuator, 36vdc, 02.0strk, 01471b
9 94877 (000000- Pin, Clevis, 10mmd X
10 1059969 (000000- Washer, Thrust, 1.81b 2.93d .06w, Plstc
11 1059316 (000000- Link, Tensioner, Spring

12 1059363 (000000-
13 1059498 (000000-

Spring, Extn, 1.26o0d 0.18wir 03.4l
Pin, Clevis, 0.50d X 2.25I

14 32493 (000000- Washer, Flat, 0.50, Std

15 1059338 (000000- Pin, Clevis, 0.37d X 5.25I

16 01686 (000000- Washer, Flat, 0.44b 1.00d .08, Ss
17 44906 (000000- Pin, Cotter, Hair, 0.38d .093 Wir

18 1018151 (000000-
19 1204957 (000000-
20 1054662 (000000-

Washer, Flat, 0.44b 0.88d .06, Nyl
Coupling, Sqge
Bushing, FIng, 0.50b 0.59d 0.25I

21 1059990 (000000- Sleeve, FiIng, 0.32b 1.00/0.50d 0.6l, Ss

22 09011 (000000- Screw, Hex, M8 X 1.25 X 30, Ss
23 9010937 (000000- Turnbickle Replmt, Afmkt
24 08714 (000000- Nut, Hex, Lock, M10 X 1.5, NI, Ss

25 1205850 (000000- Caster Assy, Swivel

25 1057926 (000000-
26 1055516 (000000-
27 09010 (000000-
28 08182 (000000-

Caster Assy, Swivel, Neoprene
Knob Assy, Star, 3.21d 5ear M12
Screw, Hex, M8 X 1.25 X 25, Ss
Pin, Cotter, .125 X 1.00

N N e e e e e e e e N N N N e N N N N e N N N N [ N N N N
P EPNDNNMNNENNNENOWONEFPERPERPERPNEPEPRPNPRPORPERPEDN

T16 9008148 (11-2016) 2-41



STANDARD PARTS

Fig. 21 - Rear Squeegee Group

T16 9008148 (5-2014)

2-42



STANDARD PARTS

Fig. 21 - Rear Squeegee Group

356139

Ref. Part No. Serial Number Description Qty.
v 1073573 (000000- ) Squeegee Assy, Rear, Linatex [T16] (Standard) 1
A 1 1052529 (000000- ) Frame, Sqge, Inner 1
A 2 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 3 1057407 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I 2
A 4 1055506 (000000- ) Ring, Mtg, Sqge, .38l 2
A 5 1052532 (000000- ) Grip, Lock 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0l [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
A 8 1054000 (000000- ) Frame, Sqge, Outer 1
A 9 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 11 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
A 12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 14 1051284 (000000- ) Clamp WIdt, Retainer, Sqge 1
A 15 1064770 (000000- ) Spring, Cmpr, 0.980d .13wir 01.3I, Ss 2
A 16 1051283 (000000- ) Blade, Sqge, Rear Linatex (Standard) 1
A 17 1056453 (000000- ) Blade, Sqge, Front, 43.19I [Linard] (Standard) 1
A 18 1054312 (000000- ) Hook WiIdt, Latch 1
v 1073574 (000000- ) Squeegee Assy, Rear, Urethane [T16] (Option) 1
A 1 1052529 (000000- ) Frame, Sqge, Inner 1
A 2 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 3 1057407 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I 2
A 4 1055506 (000000- ) Ring, Mtg, Sqge, .38l 2
A 5 1052532 (000000- ) Girip, Lock 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0l [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
A 8 1054000 (000000- ) Frame, Sqge, Outer 1
A 9 363162 (000000- ) Wheel, 04.0d 0.89w 0.64b 2
A 10 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2], Bnz 2
A 11 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
A 12 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 14 1051284 (000000- ) Clamp WIdt, Retainer, Sqge 1
A 15 1064770 (000000- ) Spring, Cmpr, 0.980d .13wir 01.3], Ss 2
A 16 1061198 (000000- ) Blade, Sqge, Rear, Ure (Option) 1
A 17 1061200 (000000- ) Blade, Sqge, Front, 43.19I, Ure (Option) 1
A 18 1054312 (000000- ) Hook WiIdt, Latch 1
v 1073575 (000000- ) Squeegee Assy, Rear, Gum [T16] (Option) 1
A 1 1052529 (000000- ) Frame, Sqge, Inner 1
A 2 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 3 1057407 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I 2
A 4 1055506 (000000- ) Ring, Mtg, Sqge, .38l 2
A 5 1052532 (000000- ) Grip, Lock 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0l [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
A 8 1054000 (000000- ) Frame, Sqge, Outer 1
A 9 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 11 49694 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
A 12 1017218 (000000- )  Washer, Flat, 0.32b 1.00d .12, Ss 4
A 13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 14 1051284 (000000- ) Clamp WIdt, Retainer, Sqge 1
A 15 1064770 (000000- ) Spring, Cmpr, 0.980d .13wir 01.3I, Ss 2
A 16 1061199 (000000- ) Blade, Sqge, Rear, Gum (Option) 1
A 17 1061201 (000000- ) Blade, Sqge, Front, 43.19I1, Gum (Option) 1
A 18 1054312 (000000- ) Hook WiIdt, Latch 1

T16 9008148 (12-2019)

2-43




STANDARD PARTS

Fig. 22 - Electrical Schematic (1 of 5) (S/N 000000-026721)

= STAND OFF

ISOLATED GROUND

POST

OPTIONAL TELEMETRY CABLES

1 NDILO3S = LOVINGO
HOLAYINGD NIVA * HOOTHIINT HIOHVHO HOLIMS O1S-3
SIIa/ET SITa/ET STa/ET e X55/8 uhm‘m “wnasz ° L °nese w e
N 2-s
< m
¥-a = "= st -1
Z z
NV1/02 578 p4 g L1HVLS
(&) (&} 05 7 loE
) v Live
TAm/61 B |1s nOtioms 535 AHO/B GEL] Vs s e _
z |8s— XH9/85 ERE] o1 | ™ s &
S o o B
RELYZ3] RELS G e o
<
< .
Ag/07 ] T E
HOSN3S FLLOSHL >
m —_ - N
Ea—— NI, )
1# NOI1D3S 33 o o ol | - a3 a3 e
— <1 o o oo —o ' G (=] G or
YIa/ET E B v 30 o 945 Y9
. g ] S
T y = £ M N
E ES E w A e “MS A3Y/aM4 Fu 54 Z '
- aNe £ 3 5 ¢ EE-1T SING/T1 E GH &y S
VEZT S118n0 - 150d OND 3 1ava oo g 3 I o A85/8 § 2
[ VY¥-S -
2217 T3A/%6
g5 8T eS| L o o
H NH31 NVD [} ~N
x=o/81 1211 & QLNNOD HOLINS 1v3S YLNNOJ 5 N 8
@] YOOTHIUNT TAn/6  © a 2.2 v v ] 2 N
5 TAM/N Wt s S-S
= P = SSANGVH HOLIAS 1v3s z
= W e Xae/8 xH9/8 &
o [ A O N
< W N=9/A A voo'1
o
" .8
3 [ q 3NIITS TASSY IEYO n 8 SI1EN0 - 1-nd°318vo N\ yve ssna
-2 . = 1-n4
" va0/n il o° i -
o §2-1r RELZI
3 3 x “
e S g1 VH0/EB  ©
F Cs ena7zs e an
+90Hd [ e
NOe/28 ™
> lenn & o &
g7 N=E9/ST voIr @ g < @ Ag9/B5 ¢ _ O« =
8 8 . 2 & u 8 8 ﬂ 5 onlzj
@ T g g e ¥ B = LHOd 9N INAVH90Md N ST+
§ & & £ S & ¢z "
g 9 ei % DGR 2 o
O s 4 3 4 s
g 33 £+ NDILO3S 335 -
i
H ER Al NUANFRN XH5/85 e 9 & 5
N “ N o o N 4 a3 3
a o [
A A i g
i 2 B3
2 {EOLON ONIvA - " ° D A Y3TYVHO OUVOS NO ° 1dO 1=z
Lno NId -
W HOLON T3d0dd v aQ m W W\‘ .W W 3 ~ -] g
& o 8 z @l & s & = \/z/‘ 3
' > 3 N 3 > @ |'znNorioss 3ss T
TEAOZLI3A0T L Y 8 B B o 8 o
= 5 kS o *ONNOH9 OL <
© NS = o< @ Y S N I I 4 T3] ™9 ca
J e g9 1S0d ONNOY9 :0L 1-9HD CIN LV +8 AM3Llve :0L
- NSO m m < = Y394VHD OYv0d NO :1d0
2 i Sz2s 7 w
5 5 g5 Y
= RN NI - Y Y I S
T = woo oz & =
0] a g el o
J awm O 350 N[>
o i} T3 = £ oal =5 f 8§ 3
N aZ adoa =} = | &| a
N S&E cs £ _
~ ® =< o = Flo =
L < -" /ﬂ o= 4300ON3 §
g o [SENY -
81 NO[LO3S 33S 81 NO[1J3S 335 ° s oendsLl & > <
oih LN o e o 6016501¢ 3TBYO MIOMYHD QIS NN o
= ERE] GEE]
pL— AN 6/ LHW-TE/ET —FT =
1= INPHS (S ALD) AY3LLVE Ol AY3LlvE :8 37@vd S314311vE JAA9E =
IIVNOI1d0) 3NITI-NI a4 e oan e
ANMHS AY13N3T13L 7 7 7 7 | 7 7 7
Y0IO0SNNOD " 1vd - 1vd =3 1avo B =1 g =1 |

100A

356166 - 1066391

T16 9008148 (1-2015)

2-44



STANDARD PARTS

Fig. 22 - Electrical Schematic (2 of 5) (S/N 000000-026721)

QUANTUM CONTROL BOARD

SWITCHED B+

SEE SECTION #2

SEE SECTIONS 9 & 16

@®

e SATVA _HSMNG 301S OHI3/ISVA " 1dO
e T x9o/8F (%12 ~
ers G
dANd ONTYILIN Y3LVM 301IS "1dO
A0S U T o] .
&
y
IAWA ¥3LVA 301S *ldOry / N
Ao e 1a/5F
¥AS
ve'z
e DT R eV a/3% QU Ng8/2
%m0
od “HSnHE 3a1S 0zHO3 ido o' "O'AO% 339
Ng9/SpT < S¥1
dNNd ONTHILIA 130 *1cD
i QI I
vs'z
e LYV P — =g e Nda/Z
378YN3 02ZHO3 *1d0 <ey S80
VHO/ER
6 NOILOZS = _LOVINOD
AVI3Y 1SV4/S3 "1dO,
(%2 ) % TAR/6E
o IAVA HILVM BNHOS NIVA
FF Nam/Zy % TAR/6E
2A5
NOH
T SNd/Tp e TAR/6E
T-NdCH
I W¥YIV_31910NV_NNNTOA 378V IHvA
= NVL/0F 2 D IHM/6E
T-mav v
vsr2
PoRMET—IR/BE TFm/6E e NgE/Z
»E0
amveEindinole— ('Ol ONV 6°8 SLINJMID 335) SSINGVH dIIMSTd °LdO
21 NOL1OZS 335
R AVI3H OVA dIIMS 10 :OL P
= XH0/8E
61 NOILO3S = LOVINOD
Av13M HSNHE J33MS ' 1d0
ennog @ SPANDOA [3ENNDD
= < 0 3
oo AE9788 E HNd/LE
ve'2
P ana/ze "N/ZE QP Nga/2Z
€80
i e v 7= z
HOLVILOV Na/dn 3905
- == ma/sE T Ns 1IN aNalxa
Ziovx P _|.AJ 8 I}
5 vao/eE z 1IN o
HOLVNLOY N/ HSNYE 3a1S —K
- o[ N ]
T TEAE N “HS 1IN VAL
v
== N98/2E HINOT = LOVHLIM =48 € | NId|
- NAOO/&N_@nuas 1417 = ONZIX3:+8 © Z NId
S T NG/ TE T ﬁguv z
T NVL/OE
. 2¢ NV4 OVA *1dO Sdnv 81
T IAR/62 g z
e xe/82
- Te NVJ4 VA Sdnv 81
T wnd/z2 T z
e e 7=
» HOLON HSMME INOM4/1d431 WS10 /=49 Sdiv S2-01
EED D z
' YOLOA HSNHG INOHJ 1V ¥O1dvaV 3SN=TAD
i L V2
. HOLOW HSNuE 301S Sdnv ET Z|
i o7 v z E
N
2
EEE T Nua/ee D
HOLON HENYB WYIM/IHOLY (¢ [ B ¥510 /=19 SNy S2-0f
TSI NG/ T2 D @ z ~
= 09 T08INOD - 2-Nd 'ZZ0e50T¥ TavD
Towe T EO\me

Q
o oz
-2
= s s
afb
GM%
ol
3\) = &8 s
3
o @ g
o a
o |2
< R
< a
N pe——
N o= ]
13 -
" ¥ T+ 3G L
o |k J1
T 3 r Ea
0 W 3R] A_ ; 2+ 18 .
o o= zrom e
o & A B
o 2
o | SN8 Nva " S
= .
9 ecn 1w
N—r
ABI1"1> 2Syva 0
ASS'1> ONV ABI" 1< dva 1
ABB" > ONV ASS® 1< Suva 2
A12°2> OGNV ABB" 1< Suvd £
A¥*2Z> ANV A12°2< 2SHvE +
Ab'Z< iSHVE &
3AVLTIOA 1NdLNO YNVL *70S
S
S1# NOILO3S 335
"9vI1a Nd9 02H-23 101
> _lwoows
L9 TNd/Z5 wa"
81 # NOIL1J3S 3=
*9vIQ 034 O2H-03 0L
AS HSOHE 3015 9 >—@g/es  TE= o
)
. B
S ——— Tl -~
NSt o T e
VB-5 *21 NO11035 335
318YN3 d3IINSRId 0L
a3 SO > msreg s S
33NS3Hd = AGE+ NH9/%9 o]
“09 T04INOD - ONO T 3T8YO el
[AR-STE/ETT gynowg Jviiola  LAM-STTE/ETT T
HOSN3S*SS34d MNVL *10S il
85 |
S39v1T0A dnauno woa|  |[TFM-WTEZETT DRl 3 VHO/ES
9 NaTIDE NE LD 335 - nee
T IHR/&Y z|
N4 271 MNVL "O3Y / 8NY¥0S Q30N3AULX3
1o
QINIS 024 NFHM L-S TN 271 93w
= 3 g e
NOV AD 3 1NdING THM-Y1a/ETT ol NG/ T
— o v
o 8-S T o
N QIN3S 02 NN W TANSFE/ETT =S v NWVL/0 e
SO0 HOLINS
(o] = T4 ANvL a3y
o T I -
ESINYVH 13NVd "HLIEN]
| S [SREIGH]
< 3| 2 -
, & e T+ M8 T# M8 Lo
Iy Pz =Je ] -
[oe] < e R ZF Y| &=
< wiz ¢ AT ‘
=z =3 Z+ 1AM Z& 1AW ="
N 2l 1] ‘
v Ee - - o
0 W T+ 039 ( T# O03d
=z ] snE WO il
< = S )
N—r

356166 - 1066391

2-45

T16 9008148 (1-2015)



STANDARD PARTS

Fig. 22 - Electrical Schematic (3 of 5) (S/N 000000-026721)

aN9 SISSVH]

GROUND

Sa/ET STE/ET ®
dANd 31ZZON AVHdS °]
SIS :
REIEZA RELYZZA
= Vao/EL QS Ngg/201
»180
SR/ET STE/ET EREV <t REIEZA HOLINS 31ZZON AVHdS
01-0
STa/ET
(°S LINOYID J3S) 'SSINBVH d3IMSTHd °1d0
(OF1) LHOITOVIH 1HO1Y J3IMSId »1 NOI11D3S 335
ARTVZTA ARIVZTE SLHOLINS 1HOTT 101
217
HENNDD H¥ZNNOJ m 0 Wv W 9ENNOD
HOLINS J33MS34d
HRZET \Ne A1R/E] (03T LHO(IQVEH L1437 <33ImMS3Hd g q N78/9L 9FPNNOD /)" =
T AH9/89
‘WS LINL] ON31X3 JPNNOD \NIENNOD [Nd/TL 2 ——Sra/eT
EEN GED SN/ TZ < //E NG/ T ¥
BIYLN IV.L
“MS LINITT LOVHL3Y GH¥NNOJ GENNOJ 5 MIg/E1 V&I
ERE] e 2 N45/59 2 z N99/59 o - Qe
FIL — 69,89 x69/89 Nog/201
HOLVNLAOY L1417 HSNHE dI3mMsS3dd LHA/B ST e 9180
8-L ‘+-E = dN/NO d3INS ¥ JVA
4 QENNDD |, OPNNOD © )18 VHNNDD \WENNOD £-9 *E-2 = WIINFI/NO JIINS
JNHo/50T A NHO,/501 NH5/56 <K=, THR/69 % 6.9 1-2 - *NO/JdO JIINS
AN9 JI1VLS Y3dd0H 1-a
'S NO11O3S 33S NVL/0L UK 1HA/89 (S NOILO3S 33S)
('ND o3IMS : ' ONO) — KBS !1 NOMLDSS = LOVINDS (*NO O31GYN3 J3INS = +8)
LNdIND J33Ms 0L AU9/BE NvL/0L NvLs0L mm = lHAsB9 NHo/59 s9 LINdNT 37GYN3 d33MS 0L
8e zr-a
AVI3Y NV4 OVA dFIMS °1dO
(°S LINOYID 33S)  *SSINUVH dIIMSTHd * LdO
21 NOILJ3S = 1102 VG2
0% INNOD A/ OE TNNOD Nv4 OVA_LSNO d3AMSTd *1d0 (¢ [N ]S NN YE INNO\\Y+ TNNOD
EREVA =K STTA/ET Sany 81 18/ET SNI/18 | & 134/%9 I ARE NEa/20T
gEN 6180
~
STE/ET D NI/ 18 sz
9-0 3
85 )
S E
ST8/ET OnNd/29 S 8
6-0 - w2
HOLON HSNHE d33MS3Yd NIVA 5 H
HOLON HSNYZ_ dIIMSTId 1431
oy & Prmer—<lem}>
S NOI1O3s = 71100 voz
Ay INNOD 1, AETNNOD 9E INNOONNEY TNNOJ
SRR BN STTa/ET Sany & TIa/El < @u% T v e —maer 2Vs NwaseL P NEE/2 Ol
arn 882
YOLON HSNYE d33IMS3¥d LHOTY
s3
9 NOILO3S = 1100
dNNd S3/1SV4 *1d0 Lsv4 val
WTa/ET Sany gez PIEZET Q@@ VH0/€9 w< Pe V1709 a Nga/2 6
a9zn £80
© [os]
N
= STE/ET P VH0/ES o 3
= s-a o D
= o o
o9 G &
02 & 8% ]
3 w =
nE 3 50
-0 un

£l

21

356166 - 1066391

T16 9008148 (12-2011)

2-46



STANDARD PARTS

Fig. 22 - Electrical Schematic (4 of 5) (S/N 000000-026721)

.dN 03WIS SI T132-3. 0 N3O HOLIMS ZMNSS3dd = 03M ONIHSY 4
HIOUVS ¥O <WNd NOILNTOS 40 IN3HEND ¥3A0 = 039 0170S

Z NO1123s 33s
"WYYV ONY
1HOITT dN Xova = MoTl

ONIEBNYIS ¥ NO 3NAOA OHO3 = 3019 al7los
SSANHVH 02H-03 " 1d0
39NNOD \\ISNNOI —
8nNd/L5 ® s aNd/ZS s
ASNNO3 ASNNOJ
3NdoN ozHI3 nia/es  opr n18/98 < 93
S+ NOILO3S 33S
IINAOW OHI3 SLNdNI 02H-23
SFaET S ET S QHvV08 TOHLINOD OL
oo e o |
Ya/ET s o o |-
3INdON 02H03 seEn
I S-S NREVAESRRLEN Al
DHO3) 37INAON 02HO3
- o TAR/V36 e [
1 v JdANd NOILATOS 0ZH-23
STET = TP Xgores s = s L | R L S,
s NHO/SF NVL/08
G e Ago/vae
o AN 908y
T-mS Ng5/vIS a-a
ISc2-/+ 1Sd52 © SN3d0 ‘ON S53ud VIS A1e/vas NEO/5% > wrros
i 1"ONV) (*LvD)
- 10+ vGr2
e 1Y H9NNOD \NBSNNDD B
& N=O/ShT MG g NEO/S% NVL/08 NEG/Z
EE F| MOv/NHO 11 ACOZ °4N10°0 *HOLI1OVdYD Q142
F IFm/6Z <
0
SN T IAR/BZ p Vo2
M - VONNOD \\VSNNDI
g T Irmsez P TAR/6L RSP ez 91
? opou) 689
7 n
~
5% D
ar
5t
=
=4
a8
<| Z ‘£ NOILO3S 33
| < *%001 NO JANd 02H-03
S R *NO DzH-03 HSN¥8 3d1S = MO
3 HSNYE 301S 02H-03
b N J9NNOD \N ASNNOD —
g a e NE9/S+ 1 Svi
58
T
O9NNOD OSNNOD
[ <
< 23 € VHO/EY 9 NOIL1D3s 335 i
I E4 0ZH-03 NO NYNL = MO
E -8 18YNI 0ZH-03
Lo
[G)
Y3
=D ~ Z
z & . SSINEVH MGV / LHOIT *Ld0
g 3 AVI3Y ISHIAZY L0
o > BENNDO 1,90 INNOD LIY 1HO1T *1dO
Ng9/GT = NO/ST = = NV1/06
(@3T) LHIT <N Mava “LHA
N e
2 03sn 10N % ATENISSY_LHO1T
g THR-N90/58 pa NV1/06 Sa18NT - aIIvo0n 2 NOI103S 338
b NN a54TAT vs-z VO TNNGD L vEnNoo ST TTOSINGD Hodd Janee+ G
EREZ = IAnNg/se T NV1/06 Ea=yoal g Ea=roal <t
as o0zgo
2-WavIv
0H1S/HS
LHO17 3E0H1S/HSV 1A a0 1NNGO L aBNNGD
¥G/ET N/ 28 Vv
€L L7 ONIHSVd
17 3h0HLS
(0371 LHO1TTIVL O3y
< mU > z
o1NNod 8 B-L "¥-E = dN/NO NgvA ¥ QvaH
vjm_\mlgmzzoow s SREZE % 8/92 JOTRNOON,I6NNOD B £-9 “E-Z =YILNII/NO LHOITQVIH
211 G-9 '[-2 = NO/440 SIHOIT
0 b=
- o w2 HOLIMS 1HOIT
SSINUVH LHOIT ONINYVM OHO *LdO L7 NIEey Bow L
1HO1 T JEOHLS/HSY 14 9HO, v§'z
E91NNOD, /25 INNGD VS TNNOD\\YS TNNDD 3 NLS/57
Sa/E] z VH0/€6 g Qe JNTV=TA g
sl £1@)
s Vg1
1037) LHOITOV3H ¥3LN3D v5°2 [ oz s
@ < NH9O/SL NI9/SL p.\o Ngg/201 ¢ ﬁ
ST/ 1a/8Z onNa/zz s s
e z180 £1-5
21 NO11035 33s

S53NYVH d33MS “1d0 0l

o>

18/92

356166 - 1066391

2-47

T16 9008148 (5-2013)



STANDARD PARTS
Fig. 22 - Electrical Schematic (5 of 5) (S/N 000000-026721)

GROUND
13>
GROUND
X
SEE SECTION B ﬁ
N
m
=
o
= 2
O
95
(M)
= 0
z
2 w
I W
%}) 0
=
I
=
;
X X
I _
[n] o
N\ N
m m
=
I
=
;
X
I
m = a ® -
N o L T T o
O g & T @
U P
z z z E %
2 2 2 5|,
1
)
@)
PLT e S|
N
15| au -
w
=
i
i
R -
3 g
= 1
I ]
= o
N\ N
[©)] ~
~ ~
[0}
’\._.
z
I O
59
=
I o
w
[=
z
2w
I w
n un
i
o}
o
N
[}
~ [T}
)
L
w
z
™m |
Ly (2 z
Wz
3=
o s
B+ FROM M1 CONTACTOR g3
SEE SECTION | N
[ —
™~ @
—_ —

356166 - 1066391

2-48 T16 9008148 (7-2012)



STANDARD PARTS

)

Fig. 23 - Electrical Schematic (1 of 8) (S/N 026722-

(S/N 026722-027263)

440 ONVLS = 1S0d
ONNOYS 03LV10S!

OPT[ONAL TELEMETRY CABLES:

HOLIMS A3
HOLIMS dOLS-3
- MOOTHILNT HIOHVHO 1-ms
o——0o
e X59/8 T L wna/z e 5 118798 o1 nig 65 Nid
z [ NVL/0Z es < o
M/1 -WHO 021 .m - H ol H
TRR/8T 14 NOILO3S T3S AHY/B o v z 4
> o o
wn 85 AHO/BS ERE] Tia| N =] 3
2
o REIYZal = G 4
z = N S
S 18791 ne 513 S N
YOSN3S I LLOMHL W<
o e 88
o/ o < Ly~
3 3 EE , \H\%b\ d
T - w =z — i
1# NOILD3S 335 W z m U v ~ @
Sa/er ! ° E i SN/ TT E L\ NS ASH/OMS 2 = ~ ¥
R R~ Ad9/8 sz 35 "
@ Mo TIA/F6 v¥-S g5 85 o
¥E2l 511810 - 1S0d QN9 f318v0 = 8 &4
g 7H z| 7
s HOLIMS 1V3S 8 £
YOOMINIG i D2 <K X49/8 N N
m s-s = j
© . SS3INYVH HOLIMS LV3S W
o en ae e e A49/8 AH9/8 N
5 TAMM & o M
5 g
= = 3 Vool
o = an e £ [T STIgn0 - Tng TTavo % Ve sna
g NEO/A El g 1-3sn4
= o
x 1 NOIL123S = FO(#FZDO
5 IS sy e n B HO1IVINOD NIV
x 5 g Lovingo NI et
| < " — B i NH9/S XH9/8 o
g vHO/N w = T =
= T g &
™
O
o
s e i
= o8 =@ = NGO/ QI et PO
[}
& g § g = = 5G% 22
H H Sy o8 SN I3
0 ™ I B z
9,8 —B 1# NO1103s 335 M ki P O I =
€+ NOILO3S 33s [ — = 3
— e e <B
(HOLOW ©NIOV I v\ \VYXae/es S ol >—r570— 2 M
1nD NId ~ s ®) o o o - Ado/8 M T 2
,;l HOLON T3dOHd OV \LW L/ z W o
- eg
1343210 ~ g ° ® I ] N M w
Ny @
g 2 Yz 27— g 3 2
£ g £ e g § S g :
=} > - b N s @ 3 o 8 Y304VHO QHY08 NO *1d0 = -
9 - ox &g - o o n| o © Q
: 5 |5 A V. :
' 5 58< = X o - o @ -| < NolLo3s T3S T =
- =0 2SZc & & . < ;
= S8 R & aNNoH9 0L |
al Py oge K e1—> ar B8 7 £
g sk SR=I] -9 1S0d ONNOHS :0L 1-9H0 *IN LV +8 AN3LlvE 0L 3
5l g < = <
3 e T Tga o Y394VHO Q¥VOB NO :1d0
o Z @
2=E L HE-
= S g 3
81 NOI103S 335 81 NOILO3S 335 ° s HndsLd -
E HOIH LNNHS MO _LNNHS £l 4300oN3 J18VO _H30HVHO (0.S v A
g sa EES] o
g4 IHW]TTE/ET ! 2 g3nY 2
- INAHS Ll (S ALO) A¥3llva OL A¥3llva :8 37av0  S3I1Y311vd O0ASE 5
(INDILdD) 3NIT-NI Oan © 90A 9
LNNHS AML3IN3T3L | 7 7 7
TU0I09NOD - Lva - 1va TTavo E g =1 g - g -

= SECTION 3

coiL

™M

(S/N 026722-027263)

356166 - 1066391

2-49

T16 9008148 (11-2016)



STANDARD PARTS

)

Fig. 23 - Electrical Schematic (2 of 8) (S/N 026722-

)

(S/N 027264~

[TAR-T97ETT oynowo vilorlg  LAM-T/ETT s v NVL/O0E
. 24 NV OVA L4 SdAv 81
= os
HOSNIS'SS534d MNVL " 10St e N S A g9 /82
*S3OVIION B-5
1ndlno ¥04 = . [# NV4 OVA SdAv 81
Pyrvic IAM->a/ET 1 P 3 VH0/ES % ron | —gngTE - ﬁ@ﬁ -
NI LHVHO 335 & e . =
O T s
N4 2/1 MNVL "03H / £ BNHOS 03AN3LX3 o 7
— HOLON HSNMB INONA/LATT (¢ ey NS SdAv S2-0T
IS OZH NEHK L% m S | & M18/92 < z
MO/ A0 = dnarmo|  (HHM-XTE/ZEDT g o HOLON HSNHE LNOYA 1V HOLAVAV 35M=T1AD
& ry - -Hera 08
G = e TEARE
9-g, z HOLOW HSMME 3a1S SdAV ET
QISNIS 0ZH NEHN ﬂ [FR-Ta/Ell g ® v WVL/0% e | T O o e e voo/ez <& >~ zZl v
035070 HOLING 2 O (]
Z N4 ANVL 03 - N
<< = e Nga/zz 2
o =} D #
ra HOLON HSNYE HV3M/LHO 1Y NV S2-01 w
5SINHYH 3NV 'HLSNI = Y WNas 12 ﬁ@u& = H
W FREIGE] =z ~
R YA T e 5
S| 2 T 18 ¢ Am/ T+ 58 o]
H -
=138 €T R HL ZF g G
2
z - E
W g = ZF IAm [ 74 \ Z+ AR e ® [m g T08INOD - 2-1d EREZ)
]
W B = ¢ 038 , € T+ 039 [l
o GE o
= SNd NVO TOMINGD™48
LLl = NYD e X89/8 HOLIMS A3X
1-s
U HOLINS d01S-3 ynomuzing wzouvi sov
oo
o =978 T A C e Nife = b
z T WL1/02 es
My/1-NHO 021 7| " st
w =
/6T 1+ NO1LO3s 335 AH9/B 03 v 7
Y o0 1lyvis
n | © 1H0/85 T8 & o =17 el L3
> T = et 1lve
o EA/HT T T ok -
= g
S ATd/97 na E3C 5 N
YOSN3S ITLLI08HL % w <
)8
o o S3¢e
b i1 [ ¢ o -
> - ' | - = h
I# K015 s T I A al ¢ °
———— i3 " . - :
8/ET ! g g o SINGZTT g AL\ | M5 Au/OMs g - ~ ¥ ~l
| et AdasB &z EY3
. W 3156 V¥-S 85 85 Z
¥E21 SI1HND - 1S0d ONO :378v0 = s ofl o m
gl i 7
™ LHM/E HOLIMS LV3S N [
O XORUND e <K xH5/8 g w ga AM
e s-s E B 8a
[ . SSINMVH HOLINS LV3S 4 H
« e I & e xga/8 XH9/8 N g
& AR/ & [ B g
2 P a B voo! »
o = E “
d > an 8 = SIEno - 1-1d ERCLE] Hva Sna
W@ NES/R L [ r-3sn4d
2 q » g 1 NOILI3S = 19VINGD
- &
-3 HOLOVLINOD NIVA
= n £ = B T o] é X978 o
g VHO/N w 5 B I
jul [} N
o
=
e~ e e—ar
3 xH0 /8 @ L] NHO/6T o F z
3| “Civ NOIL03E 3= 101 ]
& 4N ¥OVE TVNOI.d0 0L E 8 o < N g Am w ol= w
a g g 5 y ]
H i T f g d =TEL
: a
rAg5/8 <8 1+ No1103s =S H H 3 3 & 9§ z 8
E£# NOI1035 335 | Lo36 336 &g
W\ \Uige/es <8BS " zmﬂmmu% 2 m
440 WIS = 1S0d - N N T 5T m
ONOM O3V ST (MOLON ONJOV.A) A A zE ¥
1M Nid \7 - st N
HOLOW T3d0bd OV g | 3
S d . - P I =3
il 1210 O3z 1L z zl = Hox
g d»zmm Hnd 2 Y € g & E ] 3
& oS ) g g 3 K 5§ : H
i 9 12a i) « Y S 8 B 3 o 8 H¥39VHI QdvOE NO *1do = = g B
g 3 g leiBr 2y 0 |17 e e : :
2 =g 82« & & 5 < =
3l = o0 Wi ‘ONNOES OL =
x 9 5 gy dog ~ 1> S B o
£ gl g 5 a4 |4 ! I I 150d ONNOX9 fOL 1-9HO 9UUIN LV +@ AYELLVE f0L
z > B Lga L o L3OUVHO QNVOE NO ! 10
= LZd > o
B 2=E o 3 g 6 3
2 B 5 GNd/ZT Hlo,
& Y ° zmﬂ_%mwzwmm * zoh%wwzwmm |G 9 ¥300oN3 S16v0 H30MVED QIS Ny
T Pel> <z g o v FRE] [T 5
S 9 @l = 1S ALD) A¥3LLVE OL Ad3llve :8 37@v0  S3IH¥3L1vA J0ASE 3|
20A wf ;/
— 7 YOIo3NNOS ~1vE --1va S1ava I~ g

(S/N 027264~

356166 - 1066391

T16 9008148 (12-2019)

2-50



STANDARD PARTS

)

Fig. 23 - Electrical Schematic (3 of 8) (S/N 026722-

13/BLK

*0379VN3 HSNEE 301S

ZOSMNM™LMNT

1035ONN™ LrENT

6E817"NVD

+EBIFNVD

2aNB NV

1ON® NvO

= ONNOWS / 035070

a378vN3
d33INSTHd = ASE+

oHo3

034 oHo3

HerME 301S

N3 IS

o
2
z
&
5
o wl
GM @ ar-or
% i
S n
=3
S
sier
S1-or
ABT" 1> :54vE O
ASS'[> ANV AB1°1<  tdva 1
ABB'T> ONV ASS® 1< iSHva 2
ATZ'Z> ONV ABB" 1< iSHvE E
Ab'2Z> ANV A12°2< :sHvE &
Ab"2< 2SVE S
£SIOVLITIOA LNdLNO NVL *7I0S
o
Gy
91# NOILD3S 335
"9v10 NY9 0ZH-03 0L
L= ona/2S =
Q1+ NOILD3S 335
*oviQ g3y 0zH-03 =0l
MS HSNHE 301S s —>——rgos oo
1TT® 440
e I
v
1.
s NEEES] s
Y1a/ET @ NO
VB8-S 21 NOILO3S 335
I79YNI dIIMSIYd 0L
L >— 555 oo |
S NHO,/5S e
ae
"09 109INOD - ON9 ERE) oo

HSNNE30IS GHOZ/LSV4

NDILATIDS 3AIS

PHOVEATS

138 130/M04 3015 OHO3

QUANTUM CONTROL BOARD

ExOVaA1Y

VT3 DHO3/1SVA/S3

02H NIVA

WavIv 3TEIOV

2¥oveas

E£3VAS™LNALNO

23uvas1ndLn0

134vds™ INd1N0

azams

AREYCISH

z-1av-ams

1710v-3008

z-1ov-3ars

1-1ov-3als

1710v-s

Z-1ov-@s

L~

IAWVA HSNYd 3d1S OHO3/1SVd °1d0

azr

AHO/BY

n1g/9+¢

dWNd ONIYILIN YILVM 301IS *1dO
208 2015 U0 (b5 i}
5
N
3IATVA H3LVM 3AIS *1d0 N
v dnd/Zv Aa/ov
vs'z
T N19/9% ng/9% P Ngg/2
EES)
204 *HSNM@ 3AIS 0z2HOZ *ldo - NOIL9Es =39
Ng5/S5T ~— S¥!
dANd ONIHILIN 130 °1d0
T NGo/Sbl E Q@ﬁ v REIVZ==
V=t
T EA/bE TEA/PE R NHE/Z
E=6)
29d '37QVN3 02Ho3 1do O NOMO 33
Ve /ey <— €Y
6 NOI103S = 1QVINGD
AVI3Y 1SV4/S3 °1d0
ST VHO/ER B o THM/6E
IAWA YIIVM BNYIS NIV
= N4 2k = THM/6E
NEOH
ST YNd/Th N THM/6E
1-NHOH
NYVTIV_ 378100V NANTOA 371GV IWVA
T NVL/Ob BN THM/6E
[-Navv
Vg2
& IAM/BE TAN/6E QP Ngg/Z
[&=s)
e
=z (01 ONV 6°S SLINOYIQ 33S) SSINYVH dIIMSTU ' 1O
294 AVI3H OVA dIIMS °Lldo :oiS L NOTEOS IS
AHO/BE < 8e
01 NOILDO3S = 1OVINOD
V34 HSNHE JF3NS° 1d0
HJENNOJ 4 NNOJ J¥NNOJ ENNOJ
i NS AU5/8E = % und/LE s
vz
T Ond/ZE ond/Ze QP Ngg/2
€80
] ﬁ\+@qm ]
oF NHO/SE € LINIT LOVHL3Y
HOLYNLOV NO/dN 3905 9 ﬁ\\ﬁfgm
g 2
g-sr n1g/9€ J “MS LINIT ON3LX3
3 ﬁ\+@4w ]
€-s VHO/EE z LINIT 1OvHL3d
HOLVNLOY NO/dN HSN&d 30IS g ﬁ\\ﬁTJM
+esr RENNZZS ! *NS LINIT ON3LX3
&st - Ndasce M3IMOT = 1oVHLTY = 1 NId
L4177 =ON3LX3 = +8 ® 2 NId
NMOO/dN 8NyJs
&>

SWITCHED B+

16

SEE SECTIONS 9 &

356166 - 1066391

2-51

T16 9008148 (12-2019)



STANDARD PARTS

)

Fig. 23 - Electrical Schematic (4 of 8) (S/N 026722~

aNS SI

L 21-s
STE/ET SE/ET ® o
R
AN FTZZON AVHdS 5T ¢
eyt - o
REIY
by z VHO/EL QRSP Ngg/20T
! +180
SE/ET ERE SE/ET Aoﬂv‘ow TEPL HOLIAS T1ZZ0N AVHdS
SE/ET
1's 41nod o 33s) SSANBVH J3INSIUD * 1O
»1 NOI103S 335
< m —> 9/ HOLIMS 1HOTT 0L
(@3 LHOITAYIH LHOIY J33MSTHd L1 nia/as na/as
HENNOD HYNNOJ OFPNNIOD \NDENNOD HOLIMS d33MS3dd
/el B el (31 1HOITIOVIH L4371 dIIMST miMW nesec ‘
0 X55,/89
NS LINI THONILXE OPNNOD \\OENNOD A7 TSFa/ET
[eEE] a3 T MNd/TL € MNd/1L ¥
BIYLN L]
LINCT LOVH13Y F¥NNOD \NEENNOD S ya/ET VST
ERE] e 7z NESVEE] g NOO/SS  ® p
L _ T AH9/89 THo/80 RSP Ngd/20T
HOLVNIOV L4171 HSNYE J33MS3Hd 1HK/69 ol s180
L theE = dN/NO d33MS ® OVA
11-Q .
QENNOO |, G¥NNOD VHNNOD \NENNOD A2-9 ‘g}-2 YIINIO/NO oINS
SSVHO | ZNee/saT BN ngs/soT 1O NE5/58 S TAN/69 T oz - *NO/440 cTTNS
ONO O[1V1S H3ddOH L
'S NDI103S 33S ZZNWH\WMm . Bﬁzoumﬁ > 1HW/B9 (*S NO1103s 33S)
NG 93IMS = tONOI | — K : @ > og (N0 GFIEVNZ d33MS = +8)
IndLno g33ms oL| o AHO/BE AR - NvL/DL Nv.1/0L * = IlHwee NH9/59 LNANT 37GYN3 J33MS 0L
AVTI3Y NV4 OVA JFINS *1dO
(*S LINOHID 335) SSANHVH J3aMSIHd *1d0
21 NOILO3S = 1100 vez
O INNGD /,0€ INNOD NV OVA 1SNO d33MS3dd * 14O TS G VE INNOD\N Vb INNOD
Y1 ET e ST9/ET cany gL A 19/ET < SNd/T8 | 2 CEEREIV2=e] VT Taape RSP Ngd/207
QENn 8182
~
N Ta/ET <P NI/ T8 5z
S-a S
g5 ()
¢
Sa/ET D gna’ze g dg
6-0 S we
HOLON HSNYE <33MSIUd NIVA 7]
sanv of -8 %ﬁ@ﬁ Thazs
YOLON HSNYE d3IMSId 1437
Sany £ | TTE/ET A.Alﬁeuw GNd/Z9
NOIL103S = 71100 voz
O INNQD 4,02 TNNOD 8E INNOONN_ 8t INNOD
EREVA B STE/ET Sany £ TB/ET ﬁgﬁ s w<&] e —wmer = Nga/zL NE9/Z
v 880
HOLOW HSNHB dI3MSTdd LHITH
8 NOILO3s = 1100 Va1
dNNd_53/15Y4 °1dO +
Ta/ET oy g-z | NT9/ET ﬁe > VH0/E9 =< )= NV1/09 L NE=res
azn 2=h)
@
® +
z Y18 ET P VHO/ES o 3
Bl s-a a E D
o o
2()2 5 g8
pu} = w
oUg =z o
EmE mw [
O-0 u

356166 - 1066391

T16 9008148 (12-2019)

2-52



STANDARD PARTS

)

Fig. 23 - Electrical Schematic (5 of 8) (S/N 026722-

wdN 03FVOS S1 17130-3. N3H0 HILINMS HNSSIMA = O3H ONIHSV14

4IIHYAS HO cWNd NOILNTCS 40 LNIHHNO H3IA0 = a3W a170S

INISENHIS ¥ NO SINOON OHJ3 = 378 O170S
SSINEVH 02H-23 *1do I9NNOD \NFSNNOD —
und’is © E uNa/75 LS .gs NOILOZS 33S
SLMNANI 02H-03
OSNNOD \NASNNOD QuvVOd TTOHLNOD OL
e <es
[ — n718/95 n19/95
3NCON OHo3
SITa/ET EREVISIRENC]
o o [
ERCZCI oo [
37NOON O2HO3 s
I T Sa/vIET ee | _
a{hs ouoml T3 NGON 02HO3
(e uSATT oHa3) LHI/V38 T T VT ]
Rl e Ve e ORo3 JNNd NOILNT0S OZH-03
seau L B e | J
SIE/ET N Ado/88  © s and/v3az £ v::
wvasi rEs7sy <& 02a N> v om
N 8 xgo/va8 158805 GrO3)
T e j
I1Sd2-/+ 15c52 @ SN30 ‘ON S5S53ud wosr | NHO/VIS 8-a
1-o [AREREE] (SATOA OHOF) NYO/St Nv1/08
o= ("ONV) 1*1vO)
- 10+ vs'z
s 153 BONNOD \NEENNOJ S
T NUO/SHT BN 2 NEO/Sh NV1/08 P NEa/2Z
O%/WHO ‘oo ¢ o180
| ACOZ “4dN10°0 “HOLIDVdVD
TN ET IR /6L 9
)
N T TAR /6L p Vo2
~ YINNOD \NVSNNQD
El e LAM/BL v TAm/6L ] NEg/2
? opaun) 680
| «n
~
& mD
o F
ECIN
m [
=
=
& a
< zZ| ‘L NOILO3S 335
z 5 %001 NO dNNd 02H-03
N 2 *NO 02H-03 HSNE8 301S = MO
p HSNEE 301S 0zH-03
st N HONNDJ \NASNNOJ <
3 a g NE9/S T St1
jud ]
5 - 9NN \NOSNNOD S NOlM93S 335
zZ 28 d VH0/EY EY
5 ] 0zH-03 NO N&nL = Mo7
© ~ 35 37avN3 OzH-03
N
r Y8
£ -2
SSINEVH NEVTV / LHOIT *1do
2 NOI Lo3s 335 B 5 AVI3H 3SH3IAIY *LdO
. © GBNNOD 4,90 INNOJ LIM 1H91T *1do
WYY ONY 51Xge/gT z NEO/GT = = NVL/06
HOIT dN %3vE = MO
1037 LHOIT dN >OvE “LHM
36NNOQ_ (30 TNNOO @
: g3sn 10N ATEAZSSY LHO 1T
S LHA-Nd9/58 wi@ NvL/06 30ISNT 03LvoaT Z NOILO3S 33
2N WevIv SSHaAZY vs'e VO INNOD N yENNGo 25 TIOEINOD oK 0OASE+
S1a/ET & IAN-NED/SE fa L i NVL/06 e Nz v 5978 <8
as 0za2
2-Nav v
LHOIT 3E0MLS/HEVT4
00 NNONNOBNNOD
S 1a/ET < T NEg/26 vy
LT ONIHSV 14
*17 3E0MLS
4
(03 1HOITTIVL O3M S
&
dnN/NO NEVM 9 OV3H
HENNDD_4JOINNOD 00 I NNONNOBNNOD
STa/ET & YIG/ET WZAMWV — ) ser 5 YAINO/NO LHOITaVIH
NO/440 SiH9IT
0 O & HOLINS LHBIT
GSINUVH LHOLT ONINEVM OHD *Ld0 L1 ONIHSVS Qo N il
1HO 17 380HLS/HSV4 OHO L7 390413 w2 ——
99 INNOJ 4 GSTNNDD VS TNNOOMY O TNNOD 3 NOG/57
Sa/ET 2 T VHO/E6 iz QP XH0/8L v
£16a
s vs1
(037) 1HO1TOV3H Y3LNZD Vg 2 [ Eazz s
Qo z NEO/SZ NEO/SZ NEG/20T
SIE/ET T R=%7A andszz 8 | 1183
2190
21 NOI103S 335
8> a/8z

SS3INHVH d33MS *1d0 s0L

356166 - 1066391

2-53

T16 9008148 (12-2019)



STANDARD PARTS
Fig. 23 - Electrical Schematic (6 of 8) (S/N 026722- )

GROUND
3>
GROUND
X
SEE SECTION 8 2
N
m
z
o
=
O =
1 0
[}
[=0)
Zz
2 w
T ul
u 0
™
—
I
=
g
5 5
RED LED: +36VDC @ D
BLUE WIRE N N
— 3 5
WHT LED: +36VDC
— TAN WIRE TAN WIRE
-
I
=
X
_
o N £ = e 5% % 3 e
w u <] © M il oz @ al T
N S [id T 5 o o .
2 : ; 5 LY
I T = o _
= s )
— N m <+ o}
o) o o) [a) PLU7 ghnt- Q
ul u w w =
| | | |
>
L
=
[
3
3 & L
LEFT CIRCUIT BOARD RIGHT CIRCUIT BOARD [
8 o
g @
WHT LED: BROUND
GREEN WIRE GREEN WIRE T 5
= o
N N
o ~
N ™~
~
RED LED: GROUND -
BLACK WIRE
— BLACK WIRE L Z
5 S
=
I O
w
[ =S}
z
2 W
I w
n o
o
o]
o
N
N &
2
s
w
4
m J
m<§z
bz
Qo=
' o %
L
B+ FROM M1 CONTACTOR i
N
SEE SECTION 1 Y
>

TELEMETRY OPTION

356166 - 1066391

2-54 T16 9008148 (12-2019)



STANDARD PARTS
Fig. 23 - Electrical Schematic (7 of 8) (S/N 026722- )

LITHIUM BATTERY / CHARGER SYSTEMS ( OFF BOARD |

OPTIONAL TELEMETRY CABLES: CABLE, BAT - GND POST T GROUND = 13/BLK 13/BLK s
B8/6RY o 6ROUND
N ] AC PROPEL MOTOR K SEE SECTION 49
& &| =
> g8 o
= = g
2 g
5 .
W 3 = - o
] 2 g 8 a
® 28 = H &
8o O . E
. Bsz £ kb ; :
@ |-y} H n ul
z 428 ; ¥ g %8 % d
2 <a= B S E S & ¢ N g
5 5 S 8 3 3|
3 # E
a
- .| PROPEL woTOR
] HARNESS
£
5 NOT USED ' -7
=] AC PRAPEL MOTDR L L g 4
= | [INCLLDES ENCODER, = ¢ 2 &
" BMS T| TEMP SENDER AND BRAKE SOL.)
=t |
g Bty B -
e-f . Morogement |/WHT
" cuaten 181 CHARGER [NTERLOCK M 52 12/BRN s s 26| e so, 19
CABLE o], TO: COINTROL
) ON N.0. PARK BRAKE
: sue INLAEL S INL/BLIE, O .
! e W"% . o PIN # J6-13
M > SENCER, TENP CURTISS WRIGHT: C3 CAN BUS
— 24 vC S-38 WBrn 4 4 E2/BRN 8 o X — P 20/TMN_ — 50
4 Se/RED \NSe/MMT YEr C3 PRDPEL CONTROLLER:
A | Bu ® TO: CONTROL
. s 2 GE/GRY b U s BOARD
o e Vi z -
CABLE l ] PIN # JB-14
P PTER (- 16/BLK e . 4 4 22| 1o 5
/‘ waome |4 )
el o E w5 s 59/WHT s a 1 e 7}
Bl . aom . L og
BRI PP 2 E5/BU . I 3 § 2l g 8 3
[ 2] H & ¥ 5 B 2 ol 3 8 §
g g E 7 ] T 9
M H N T3 I
5 5 9
z 2 g s E
S £ L 22 = T g 3 g
- Sy 85 & N g g G2l o o
5 #1076 S5° 3 3 g HEEEER:
= BATT e g
= - < E
|4 Se/WHT » | » =_ | s
& START — i[5 &
1 . 8 2 H ”’4| & oo .- o ¢ 9 4
&5 H . L 1343
i el B IR ' D
= s 16/BLK 5 i oz e E
ACC -2 o B 5
H T
51 '§7 tl
J6/BLK KEY SWITGH s E =
5 3 >
MAIN HARNESS NETS: = g ]
10/TAN AND 95/GRN, AND COMPDNENTS % N
D-2 AND CB-2 ARE NOT USED w =
W/LITHIUM BATTERIES. LN N N N N
. | & [ &| K
S-3A = & & B i &
s-2 9 N S N S N
4/YEL il NC. 7/PUR < o 9 99 9 9 s
CHARGER INTERLOCK E-STOP SWITCH 8/6RY
To: cONTROL
BOARD PIN 471
g
3
N
i 102/BRN oy
. SWITCHED B+
& SEE SECTION 11
5 o8
#ee
Z
[
<|
g|
g
ol 2/BRN —2
SUITGHED B+
SEE SECTION 4, © & 16,
]
B«
A of FUSED/B+ CABLE:
8 B TO CONTROL_BOARD
& o B+ STANDOFF
- MiB = FUSE-2
CABLE , BAT.- ML I} CABLE, FU-Z - CONTROL ED.
11 <3
NAIN 1004 FUSED/B+

356166 — 1066391
T16 9008148 (12-2019) 2-55




STANDARD PARTS

Fig. 23 - Electrical Schematic (8 of 8) (S/N 026722-

)

LITHIUM BATTERY / CHARGER SYSTEMS ( ON BOARD |
OPTIONAL TELENETRY CABLES:
CABLE , BAT - GND POST - BROUND = 13/BLK 13/8LK
@ < n
q 03 a/6RY GROUND
g g AC PROPEL MOTOR bt SEE SECTION +8
oo = z 8
£ E =
. I )1 m
] £ ¥ 3 N 2
5 3 g = g =
5 8 a8 3 [
£ A f 7
= B E = i o .
24 ] R § z 0 I
34 5§ B _ ¢ 2|
o 8 S z : &
g 5 H
¥ feo g B M i
o E 232 5 ¥ ]
2 i 2 [ 8 [ k] a e
z i & ZE " i & I o
s 8 FH y Fs g -§ £ E
g & S = g g 3
5 - 3 3| 3| E
s & 3 2
Em [ 4
O &l = w PROPEL MOTOR
a gl B HARNESS
> £ NDT USED 7 7
AC PROPEL NOTOR = 4 L 4
B e % o | (INCLUDES ENCOLER, 5 ] ¥ 3 B
w BMs g T 5 T| TEMP SENDER AND BRAKE SOL.) [
= Z N
2 Bottery gl =
e .. Mrogenent b £ o B2 . 9/WHT .
CABLE Syston 1BVG! B E = * : 28 o Ta: CONTROL
ey PARK BRAKE \% WD
i . e &g PIN # UB-13
ENDER, TENP i
24 VX s i CURTISS WRIGHT: C3 CAN BUS g
1 + B2/BRN o s ) s 20/TAN
st e < 20
— o |5 St/REDN| Se/wHT €3 PROPEL CONTROLLER! @ TO: CONTROL
g . 58/GRY D @ B BOARD
CABLE E PIN # JB-14
a s . . 2|
e |7 TB/BRNN 1G/BLK J 0 000 oo |1 #
a2 w5 s S9/WHT 3 3 24| e a W
[+ e v 22 o
o I o 8 [ | BI/PNK : 2 > 21
R 21
g ¢ g § 2 g8 5 “ 5 . N
| 3 < & N SE | 2 BEELU 7 i 25| e & 3 d & #
b 5 2 P g g g g
. N £ s a 5 L] 3 3 g 3
jul - x| = |
2.z & o E 3 - ]
Ug 2 o Az E E A
B 38 £ g o
g 5w i £ B -
3 el g b 2|E N s g = &
@ o Bz o ] o IS g
g @ Ne S 32 B3 o 3 8
c g 3 3 EEE
£ ER g
ES o 5
3 o @ o |3 4
£ z 3 s =
I 3 B z & I I
g P N g = e . | I
s 8 g o N F[4 : TR
z £ « E 5| ; H
E < © [ 5 i} r g
2 5 5 2§ g, S -
-
& 2 3 & < T
- 4 8 ]
3 z - p .
= = g 0 g
2 3
=5 g 2 5
a & ol &
- . Y I I I~ g <
& I 2 ¢ 4 FH 3 & S
3 5 < S 3| 3 N o i
< PSS - B N d
£ N - = x > >
] > % oz E x
s-2 g 8 g 8§ 8| &
=) B D) a o o| @
= 7/PR T 18
o E-STOP SWITCH 8/GAY
v E T0: CONTROL
e[ BOARD PIN +J7-1
N gl s e
i
oy
g
3 BATT -
e P10 4/YEL S+/WHT Y | = »
s START
gL 1
a & =
= ;Q 102/BRN  — |
- 1 . leak SWITGHED B+
. o ACC SEE SECTION 11
s ST — ]
= H -1
2| dhe KEY SWITCH B8
& [
<
3 1 MAIN HARNESS NETS:
| = % 10/TAN AND 95/GRN, ANO COMPONENTS 2/BAN 2
= D-2 AND CB-2 ARE NDT USED WITOED Br
- W/LITHIUM BATTERIES. SN 4, 04 16
8 e
alR
BGw
a o FUSED/B+ CABLE:
o E TO CONTROL BOARD
¢ o B+ STANDDFF
= NLB 2 FUSE-2
CABLE , BAT.- M1 Il CABLE , FU-2 - CONTROL BD. P
1 |
MAIN 100A FUSED/B+

COIL = SECTION 3

356166 - 1066391

2-56

T16 9008148 (12-2019)



STANDARD PARTS

Fig. 24 — Wire Harnesses Group (S/N 000000-026721)

L0 5d

ON3 SIHL NO QT3HS HOd
NOIIJINNOD ON_{3LON
TENVAHI0L 3GV ]
BNV HINOL
M NON 738V
Lu0d ~80dd S1L¥ng
"
G 3
e o4
HITIOHINOD - MYV INVL/Ov BWIA
SILHO ND +@ 101 @ 81-99 91-ga s1-80 »1-83 €1-80 Z1-8) 1@+ VY
! Taav ;
50d] ON (M HOLJINNDD N1d Sg_:3lonEls oL
¥E21 SI1HND Fi3av 1
HITIOHINGD §1.18M0 0L
[C30onv=33vA] Nvi/ot
ON_3HIA
300NV _= 2[>1a/HeT]|
SOoHLVD = 1| 3A/gwvL]
NOI1150d] 0N 3uTh] [ NOTITSO['ON 6TH| s yo15-3 730w
0. -3 10
€0 :T38v1 20 :TEEV1 0la t13av FOLINS dO15-3 toL
oMd| €a {0l 2a 0L o1a ol
B[ nem/er
K @ @
b AHS/vas
1Hh/85
Z[ Na/T9|
| _nwm/me
R=oF] ENEETT
s
03MNN1INDD
S0,
37LI0HHL 1738V
STLLOMHL 0L
o 50
z N30 o 50
L N30 9 N3 [ 50
o VHO/VbL ) )
@ e S8/ Sl Ao ShaNIL RETZT) TrA/6S
STRaET N30 06+ ABhe NHO/VEL N3O AH9/VBI¥BY
a.,/oL N30 (€1 138v1 HNd/LL x50/98 NHO/VEOPSS
3 E] N30 HOLIAS A3 +0L N3dO| NI/ 1T 18/ 61
5 El N30 X59/8L 40 NA/VILSTL
M EMMMM NHO/VELPEL 0 »1a/9eT
N3 ST £ - zmnﬂ X5} N/VIZ
— e — i — o
S0d] _ON 39 504 _“ON 3 S04 ON 3
] F\Mm “Sod| ON WA
[ NeE/2E| VHO/EE] “=ad o .ommwm:;
INS/TE 13A/VE S ONVM OVA 138V1 WS 1HOIT IRV ns >wm0m_,;m AS dIIMSIML _TIFEV
*Sod] DN IHIN “Sod| ON 3HIN . . HOLINS GNVA VA 0L > A
.,u I 5 | L 5 I I ENNGO JI3WSIY :HENT INNDD dIIMSL 1713V S HSNY8 301S 0l FLIKS K007 ot HOLIAS FOLINS dZaNsaud o
v @wds i BEv 10V HSTEE XIS GEININH CENEIH 101 © eove e, Y ASH/0H 301
H0IVNLOY ENHOS 0L 1ov HewE 3als

2-57

T16 9008148 (11-2016)



STANDARD PARTS

HSNHE 3015 :13av]
“HIN HsnHE 3015 10L

*MS Lv3S 3@V
HILIAS Lv3S 0L

SNO[193S N1 OENI430
SHIMVIHE LINJWID O1:0L

NHCH : (1)T38v]
NOH 0L

2 (1) :73av]
HOLOVINGD S3/1SV4 “ZW ‘ol

24

OzH_3a15 tT3EV]
IAVA OZH
HSMHA 301S foL

S Ol

NS YI0THILNT

FETve T

- o 13eva
S04 "oN SuLN S1OVINOD 1A fOL

(1) 13av1
dnNd 130 :T3AV] *MS O0THILNI
dnNd ONIMALIA '130 0L z-z ‘1-z +viza ¥39HVHO 0L

[z nNeasee]
[ inaste]

[sod[“on SuTH]
anuds Lholy :13avl 1s0a e
Hsfg Bnu0S 1reTd ‘oL
— WA D24 NIWN £13v1

3ANA 02+ NIWA 0L

TRV ON
1S0d ONNOHD
N :T3av]
000 TN 0L

[Sa0oNV: 3 TVA[ Ne5/05 ]
Hmm [5a0HL VO Aa [ NvL/008]
(o 1LTs0a "o k]

e 0 3015 1EEV 0 e
L AR A S
H EERT M=
————— B0 ol wi/ss
: [wotLisod["
_Wcm__ T3 sEava NOILISOd|"ON 3d1M
12 0l
WI8/AeT [8[ Nas/vSY]
2 owa s7=avY [T wveoves [V nwi/vos SOONV = 2] N§B/E .
24 N4 WINOVA tOL [S0d| "oN FuiM SO0HIvD = 1] GEu/t ee ‘s :1iviig
Zo:_mollcz ENT)
dANd S3/15v4 T3V JANd QZH-03_£138V] g 37 2z intod 1no wvaia ~ONIMVMO SIHL
o R o NGRS BTG, . UM SiL
ose s tiviza *NO1LO3S SIHL S S . SNO1.(335 SSaNGVH TV
1 o7 | “XvW LIGNOD Ol . 8Lt *XVYN LINONOD Al wb/E
157 4vaH WA 1NOLVOOT oo | 1

\N.mi ‘08 fIvia *p-€1 'oy 1Iviza

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ 03NNTLNOD

1 9vA tT3av
fa NV NINOVA 01

‘7z INIOd
1n0 VIR 0L

Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

=
19V 3008 :13EV1 z/1 33 381 [2[snesmer]
HOLVALDY 33033r0S 1014 ng R =7
] 2/1 93y oL [Sod["oN u1N]
‘g @NHOS 1337 t13av
ONvA VA 1T3EVT HSNHE BNBAS 1437 tol e[ mver
dAnd ONVA QYA :OL NGO EIREE)
==l ] Nado
=l 5[ _ma/ee]|
024-33 1 Bav) NI0| S|TNSO/SE| [, TEsTe
SNNOD WBLSAS O2H-03 :01 T 1m/el| 3NON :73av] N30| [ 3A/bE| dlvd
i *SIONVHO MOSNES_4) ThdsLv| €[ vuo/e easze
S0d| "ON 3HH] BI8VIIVAV “OOAS+ G3LvINO3y foL LT = Nua/et| ¥1vd
104 934 78V N0 /5w 1 A
1vO1d TN o3 0L T il [ aassvs] “SOdII'ON K] T2/17
I VA OHD3/LSV4 3AIS 1 TBEVI [l Nvizog) —=t 0 1
B V[ me/asy] VHO/EY e Hiva
3MTva 2H-IT ISV Tis oL Y] N E] lxasez 3l AHO/8Y SN HITIONINGD 101 [Spal+ Sut
[“on 35in] z[ rwosez
[ _bndszz LHu /56
"S0d["ON 3H M —2 NVL/O% =l
1 NG/ T HITIOHINGD 0L
. »r_1EavY - S
3EOHLS SHO HAVY : 50 5
SSINUVH UHOI 3B0MIS/HSV S BHO 1DL »r YFTIOHINDD (0L LN 2 A50/8E]|
. E€F YITIOMINDD 101 N3]
W ... JNOLLOSS SiHl HNd/LE
XYN L1AONGD Q1 v & ~S0d| "ON 351A] T _Au8/28
o v =CE| RN
*ASSY IHOIV/NEVN :138v) s 4ITIONINGD fOL =

P UITIONINGD

ATENISSY LHO [V/WEVN toL

Ny NOLLZES STHL
1 HNd/LT| CXVN LINONGD df . S
"Sod[~ON 3a |

HDSNES 05373V
1¥0U NDILATES 0L

T16 9008148 (11-2016)

2-58




STANDARD PARTS

Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

Q731HS TIv130

* "O1J3NNOD
0L AVM 3HL 7% NOILVTINSN]
3YIM HO MNIYHS LV3H HLIM

i) °f HOLO3NNOD 40
0343A00 38 01 3"IM S[HL

¥# NIld 0L 5309

9, 70vLl3a BL 11v13a E-El 1IvlIa Z-El 11vl3a

0163 682 8d0 £90 982 [={=le} +80 €80 280 189
£3av £73av i3aval 738V £73av :3gv] J3ava f3av i3avl £ 713av
0180 :0L g0 0L 893 :0L 482 0L 9g0 :0L Sg) :0L +80 0L €80 :01 260 01 180 :0L

7

(
.

"

<

<
—[~]

NOIT1303S NI LNOoMvaye :01

SNOI1J3S NI 03NI430
Sy3aMv3yE LINOYIO O1:0L

2-59

T16 9008148 (11-2016)



STANDARD PARTS

Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

M 23HIM LHM/M
A 23HIM NEO/A
N 3dimM vdo/n
(E£) 7138V
HOLON T3d0Yd =01

M o23HIM LHM/M
A 23HIM NEO/A

H3TTI0HLNOD
13d04d S114N0 201

28 = NH8/VNZI

18 = "Nd/¥ALIL

12) 73av1
3Mvdg 13d0Hd 0L

5] eo—
Jeo—&

SSANYVH

YO1OW 13d08d :0L

== _Er ss— =

BS :7Iv130

3GV ON
H300ON3 73d0dd :0L

9] A™9/0WBS|
S| 1HM/VWBS|
v _Ngd/VAZg|
€] A"9/8NWBS|
2
[
d

N19/VASg|
YIND/VN 18]
"ON _3dM|

85 11v1l3a

NH8/VNZ29

N340
NY8/VYNZ T
HNd/YNL T
AHO/VNBS
LHM/VNES
AND/VNTQ
n1g/vnNSs
“ON 3YIM

o|—~|n|m| <0 |o|~|o

SO

T16 9008148 (11-2016)

2-60



STANDARD PARTS

356204
Fig. 24 - Wire Harnesses Group (S/N 000000-026721)

Ref. Part No. Serial Number Description Qty.
1 1056981 (000000-026721 ) Harness, Main, Ele [T16] 1
2 1057792 (000000-026721 ) Harness, Wire, Propel Motor [T16] 1
3 1058643 (000000-026721 ) Harness, Cable, Propel Motor [T16] 1
2-61

T16 9008148 (11-2016)



STANDARD PARTS

)

Fig. 25 — Wire Harnesses Group (S/N 026722-

HOLON T3d0Hd W04
IYAQ :NOI1VD0T

&

wOVa NOLLd]HOS30 318vd O H3534

HOLOINNGD N1d g2 !3ION
“INGD 13doHd EJ

HITIOHINGD 13d0Hd £

*ON3 SIHL NO QTEIHS HO4
NO1LJ3NNGD ON_:3LON

TENVSHINOL 7=V SHIHLO N20
TBNVaHIMoL 0L v
o2 w0/ 8
HITIOHINDD £ *THAV ST Nea/5T
¥3 TI0MINOD E9 0L 2T Na/11
T ST[ Nvi/voz
v . ST[ 1HA/V61 |
) NHa/
o e/t
S Na T34/
2| Werzs LHUZ¢
51V na/s
Tz REIYS
Hivd NOTLI50d|-ON 3a1
“S0d[ “ON ZWiA

SSINHVH
T3doud ! Hav]
SSINUVH

6] NH/28]H0LON Eodd 10L
oNd

+Fav]

e-s dﬁman/

300NV = 2| wia/rel
300HLVD = 1] 13A/8YL

NOILTSOd[*ON Sd 1k

010 :73av1
ota ol

€Q 1738V
€0 0L

SOONVITVA] __VHO/E
S00HLVOiNE4| _ 13A/%

NOIL150d[ ON A

eL JZEQI/\/

(

!

Y

Q3NNT ING3

1HO (I0VEH
3V
1HOITOV3H oL

2] VH0/EE]

5] NEENzE

1 iNd/viE
[“sod[” "oN HIM

12102 -34d|

10v HSMME 0[S OL

10V OVEH 8nHos :TFavl

1£102-3xd 1
HOLVNIOV OV3H 8ndos

0L

‘E-ET '2-ET:71V130

B8] ¥1@/MET

o mass

9] AgovBE

ClundvLE

=

E[ INI/TZ ¥| >1a/neT

2[ NHO/VES €] »1a/Nel

T wes = Nua/eL
- ON T REIVAT)
il B Vi1 "S54[oN 3a iR
ENNOO IS +13BVT N0 dIETUL FTIRVT

SSIYVH dFIMSd 10l SSINHVH 3NSIHd 101

FILLCHL 73avT
ERTNTCT

L

*NOILO3S SIHL HOd
a'[ 1INANOD WNNIXVA W2/1

ugs
s

+L 1vi3a

0| =[]
2|
i
i
<]

‘Y8 301S. E/EL
‘dg 301S. :Nuascc
*12)3av]

NS HSMHEE 3015 0L

1 N30
"SOd| TON 3WIA

AS TIZZON AVHAS 130V
HOLIAS T1ZON AVES 101

NS dOls-3 :73av

HOLING dOlS-3 t0L

AZ8/0Md 0L

HOLING A3 101 Gna/ZL Ew\zﬂ Nu5/vesves|
N340 NI/ TT 8/ ET
Ago/6L NIO SNd/VIL31Z
NG/ VeLYSL NS0 Sa/SE T
N30 NSdo| N/VIZ
T N3O0 T N340 A¥D/VES
“S0d “ON_34[M “S0d “ON 3AIM| ~S0d “ON_3H1M
#S 1K1 138V S A S cTIMSId 138V
HOLIMS 1HOIT fOL HOLINS HOLIMS J33MS34d 'Ol

T16 9008148 (11-2016)

2-62



STANDARD PARTS

HSNHE 301S 17138V
“HIN HSNHE 3015 iDL
- -
r———————— =< [ veo/EZ ‘NS 1v3S sT3EV]
! (504 "oN =(w] HOLIMS 1v3s oL *E 30Vd NO 43 - 12
| SNOI1J3S NI 03N1430
| SHIVARE LINO¥Id 01101
I
|
I
|
i NHOH <1
I NEOoH 20 (1) +T3av]
| HOLAVINOD S3/1SVd *2N 0L
0zH_30IS 113V |
L i
HsNHg 3015 + L
% |
. . |
2-e V130 -8 IV i [—zmeorver] 1
| IREYVA72| . ——
- W Ay
— I [rsod]"oN uIn SLOVINOD N 501 e
| dNnd *130 AV *MS_¥OOTNIINI
I dANd ONIH3L3IN *130 0L H39WVHI 0L
anygos LHoTH :T13av] |
HSNHA GnHOS LHA1H 10L i
|
i IOANOD 3SNd :T13av]
| | v on NOWKOS 354 101
o~ € viz W 1S0d ONNOHO *0L
N T ! ®
IAVA 024 NIVH 0.
L 7lviao 26 V1T 23 1T=Eavl |
N~ [z rear=] 23 1ol I T30v1 ON
[Je} [T IPW/36E| [ e3 v na/ecy] | 1S0d ONNOED t0L
& T ¥ =3 [ e (] e in vy
[ NOTLTSOd["ON SHIA] 9100 1A oL
0 2] HNd/viy — 1
— [ masssv|| o (I o JJONV_- 2l NvI/Ol 26 iviaa
Z *S0d["ON SHIA = | =L
~ Il dNd 0ZH 301S :73av Il
S dNNd ONIH3L3W O2H 301S :0L I
I, *2-9% "Lk tIVI0 W 200Ny - wé
o ! S0 v
sa oL
K [2[ia7Aet ‘N
3 2 v rman , I vao/es] [ m— V[ wios| oe *1-8 tviz0
o 24 W3 NINDVA 1ol — [S0d[*ON 1A
I o (*80 NO1103S 335)
S | did S3/1Sv4 1T138v] i dNNd 02H-03 1738V 2z INIOd 1IN0 sV3da —|
O] | GANd S3/15v5 1D vl {4 ad-02h-53 *Lap ToL \
| Sv 1viaa | S
'p-€1 ‘1-0F V130
7)) IVOILY3A HVAY TIWAO :NOILVIOT W 1437 ¥v3d WAD #NOILVIOT ﬁ Syt ‘0B :Ttvida
0 AN , , £ EXQV
133Hs NO
(7)) ) I o L A I, == B N e N I === \T\\\h \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ QINNTLINOD
1 ovA rEevY
1] 1e W4 OSVA FoL. I
O o - !
c [und/z2|
—_ [FSod[“on Ssiw] | W (80 NOILOBS 53%)
o i 1n0 v3da oL
T [Fsod[-on 3uiH] |
— 10V 3005 :13AV1 2/t 93W £3av1 [>ha/neT]
= HOLVALOV 33933108 10L 1vod g B0
2/1 934 0L s ov ] [2[ weosse]
[ _ma/ss2|
372ZoN_ Avids 13av [SOd[TON SHTA] > -
FZZON AVHdS )1*HE 8Os L4317 :73av 3 ] N3d(
| e Sheds L oL =
7 7|
L ——==E
L 0zH-23 738V 5 5[ _Nwo/se| [
N SNNOO NILEAS 02H-03 1D1 anON 1738V 5 REVVZT
*SIONVHI HOSNZS_J1 VHO/E
. [F1BVTIVAY *0QAG+ O3LYINO3H 0L 2 n~ua/ze| €
o Tng 038 1ERVY “1ov QvaH Bneds +13Ev] 1 i omaste]| | 2
LvoTd Tine 234 0L YOLVNIOV QV3H 8N¥os 10L e 5 T A 502 "ON =1
17 3ATWA OHI3/LS¥4 301S :T38v1 =T 1 1
L VA o/ Thvs sors oL e aBIHS VL0 e rwez| [ o WETOLNS oL
NV.L/0S 2| Ad9/82 S0d
[Sodl~oN 34| R 2r +7138v7
sod|"oN_3uiA| — Y3TI0HINOO 0L
360415 OHD +138Y] [ e[ yexer) *NOI V1Y WNISHSLY3H NO STIVL30 804 A S0d
SSINHVH [HOI1 360HLEHEV 14 oHo ol | 1| vHO/EB] 23V NOI1d1¥J530 T18VO OL ¥33y e~ 3Ev
S04 "oN 5] EF Y3 TIONINDD 0L
q *C HOLIANGO “Sod|
OL AVM 3HL TV NOILVINENT —<sat
«xge R i SHIM 80 SNIEHS LVAH HLIA *F ¥D13NNOD 0 o v S0d
ASEV LHO[I/MEVIV 1138V 0343A00 39 DL 3W[M SIHL +# N[d OL 5309 8r HITIOHINOD 0L 0 :73avl
ATBAZSSY LHBT/WENV 0L B
2.8 V130 1-85 1IvL30 Lr EITIMINGD £01
OB 7Ivi3g
o 3ain

9]
3
-
[sod]

Y
-
T vra/0 11|
[ —~on 3oim]

HOSN3S *70S 3@V
HOSN3S MNVL NDILNTOS $0L

2-63

T16 9008148 (12-2019)



STANDARD PARTS

)

Fig. 25 - Wire Harnesses Group (S/N 026722-

oraa 699 893 £92 980 sao +a0 £90 2a0 189
i 73av] +73@v] : T3V 3@V 1738V 173av] T3av] IRECIA 5738V 1 13av]
: €87 :0L 28D :0L 160 :0L

olgd 0l sgo :oL 880 :0L £83 :01 980 :0L 5@ 0l 4

R .

v8 NOILO3Is NI LNOMv3Idd <01

"NOILYOIlddY MNIYHSLY3H NO ST11V.130 {04
WOV NOI1dI¥OS30 378v0 01 Y343d

*r YO0L1J3NNOD
OL AVM 3HL TI¥ NOILVINSNI
3YIM HO MNIYHS LV3H HLIM
d343A00 38 OL 3dIM SIHL

SNOI103S NI 03N1430
SH3Xv3de LINJHID 01301

08 11v1l3a Sk1 T1vL3d O% 11v13a ETl T1vVL30

201 11vi3a

E

8 11v13a

1-4H01S1s3d 11vl3d

e 1

1v13a

* YOLO3NNOD 40
+# NId OL S309

¥-E1 711vV130

1€ 1

1v13a

T16 9008148 (5-2017)

2-64



STANDARD PARTS

)

Fig. 25 - Wire Harnesses Group (S/N 026722-

t3AIM LHM /M

"

A

n
HOL

43 TI0HLNGD
73d0dd SILHNd 0L

“SSEANHYH 3HL 40 NOI1193S

SIHL NI wO't+ A"3A3 ATT3LVWIXOdddY
3dv1l "WOIH10313 MOvT1a HLIM
H3H13901 sS371@v0 334HL 3HL 3dvL

28 = NHB/VNZI

18 = "Nd/¥ALIL

12) 73av1
3Mvdg 13d0Hd 0L

SSINYVH
T13d0dd 7138V
SSIANHVH
YO1OW 13d08d :0L

== _Er s—1E

BS :7Iv13d

T3av1 ON
Y300ON3 3d04d 0L 85 11v1l3a

9]  A™9/0NWBS|
S| 1HM/VNEBS
v Ndg/vnzg]
€] A"9/0nas|
2
[
d

N19/VAgg|
YNd/VN 18]
"ON 3 IM|

N58/YN2S

N340
NH8/VYNZ T
HNd/VYNL T
AH9/VNBS
LHM/ VNGBS
AND/VNTS
n1g/vhNeg
“SOd| "ON 34IM

—|v[o| +| 0] o]~ @

2-65

T16 9008148 (11-2016)



STANDARD PARTS

356204

Fig. 25 - Wire Harnesses Group (S/N 026722- )

Ref. Part No. Serial Number Description Qty.
1 1074726 (026722- ) Harness, Main, Ele [T16] 1
2 1057792 (026722- ) Harness, Wire, Propel Motor [T16] 1
3 1074734 (026722- ) Harness, Cable, Propel Motor [T16, Cw] 1

2-66 T16 9008148 (11-2016)



STANDARD PARTS

Fig. 26 — Label Group

11
1
2
1
4
® @ T 3
5

9 7

@‘ S

- — 12 — [ ]l ™o

) s " h/ *e 1 I Y
I 7 =
1 1
356197 - CE

Ref. Part No. Serial Number Description Qty.
1 1062273 (000000- ) Label set, info/Hzd [T16] 1
2 1050910 (000000- ) Label, Hzrd, Flammable Matl, Na 1
3 1061739 (000000- ) Label, Logo [T16] 2
4 1056578 (000000- ) Label, Logo, 05.8] White / Tl [Tennant] 1
5 1056569 (000000- ) Label, Logo, 08.01 White / Tl [Tennant] 1
6 1061560 (000000- ) Label, Logo, 05.8] White / Hg [Tennant] 1
7 1062815 (000000- ) Label, Logo, 04.41 White / Tl [ES] 2
8 1062814 (000000- ) Label, Logo, 06.11 White / Tl [Fast] 2
9 1064439 (000000- ) Label, Logo, 14.9I 4color [Ec-H20] 1
10 1062813 (000000- ) Label, Logo, 12.3I 4color [Ec-H20] 1
11 1050003 (000000- ) Label [User, Attention, Ec-H20] 1
12 1061532 (000000- ) Label, Model [T16] 1

T16 9008148 (1-2011) 2-67



STANDARD PARTS

2-68 T16 9008148 (1-2018)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1 - Strobe Light and Backup Alarm Kit . . ... 3-2 Fig. 45 — Battery Chargers Group, Lithium-lon . 3-83
Fig. 2 - Strobe Light Kit, Overhead Guard ... ... 3-4 Fig. 46 — Onboard Charger Group ............ 3-84
Fig. 3 - HeadlightKit ........................ 3-6 Fig. 47 - Lithium-lon Onboard Battery
Fig. 4 — Overhead Guard Kit ................. 3-8 Charger Group ................... 3-86
Fig. 5 - Front BumperKit ................... 3-10 Fig. 48 — Rollout Battery Seat Support Group .. 3-88
Fig. 6 — Squeegee Guard Kit ................ 3-12 Fig. 49 — Rollout Battery Case Group ......... 3-90
Fig. 7 — ec-H20 Solution Pump Group . ....... 3-14 Fig. 50 — Rollout Battery Cart Group .......... 3-92
Fig. 8 — ec-H20 Solution Supply Group, Fig. 51 - Rollout Battery Telemetry Group ... .. 3-94
SideBrush ................. ... ... 3-16 Fig. 52 - Flow-Rite™ Battery Water
Fig. 9 — ec-H20 Electrical Group ............. 3-18 Manifold Group . .................. 3-96
Fig. 10 — ec-H20 Wire Harness Group . ....... 3-19 Fig. 53 - Hydrolink® Battery Water System Kit . 3-97
Fig. 11 - FaST Pump Group ................. 3-20 Fig. 54 — Telemetry Group . .................. 3-98
Fig. 12 — FaST Solution Supply Group, Fig. 55 - Fire Extinguisher Kit ............... 3-100
SideBrush .............. ... ... ... 3-22 Fig. 56 — Documentation Group ............. 3-101
Fig. 13 — FaST Electrical Group .............. 3-24
Fig. 14 —ESPump Group ................... 3-26
Fig. 15 -ES Tank Group .................... 3-28
Fig. 16 — ES Electrical Group ................ 3-30
Fig. 17 — Vacuum Fan Kit, Dual .............. 3-32
Fig. 18 — Spray Hose Kit .................... 3-34
Fig. 19 - Vacuum Wand Kit .................. 3-36
Fig. 20 - Pre-Sweep Hopper Cover Group .... 3-38
Fig. 21 - Pre-Sweep Hopper and Vacuum
FanGroup ....................... 3-40
Fig. 22 — Pre-Sweep Brush Drive Group ...... 3-42
Fig. 23 — Pre-Sweep Brush Idler Group ....... 3-44
Fig. 24 — Pre-Sweep Side Brush Group ....... 3-46
Fig. 25 — Pre-Sweep Brush Lift Group ........ 3-48
Fig. 26 — Pre-Sweep Electrical Group ......... 3-50
Fig. 27 — Pre-Sweep Wire Harnesses Group ... 3-52
Fig. 28 — Side Brush Lift Group .. ............. 3-54
Fig. 29 - Side Brush Motor and Squeegee
Group ..o 3-56
Fig. 30 — Side Brush Pivot Group ............. 3-58
Fig. 31 - Side Brush Solution Supply Group . ... 3-60
Fig. 32 — Side Brush Bumper Group .......... 3-62
Fig. 33 - Side Brush Electrical Group ......... 3-64
Fig. 34 — Deluxe SeatKit .................... 3-66
Fig. 35 - Transport Group . ..........c.oon.... 3-68
Fig. 36 — Battery Group, 360AH .............. 3-70
Fig. 37 — Battery Group, Lithium-Ilon, 36V,
122Kwh ..o 3-72
Fig. 38 — Battery Group, Lithium-Ilon, 36V,
82Kwh ....... .. ... 3-74
Fig. 39 — Battery Group, Lithium-Ilon, 36V,
41Kwh ..o 3-76
Fig. 40 — Battery Charger Group . ... .......... 3-78
Fig. 41 — Battery Charger Group
(Rollout Battery) .................. 3-79
Fig. 42 — Battery Charger Group,
International Only ................. 3-80

Fig. 43 — Battery Charger Group,

International Only (Rollout Battery) .. 3-81
Fig. 44 — Battery Charger Group,

China Only (Rollout Battery) 3-82

T16 9008148 (12-2019) 3-1



OPTIONS

Fig. 1 — Strobe Light and Backup Alarm Kit

T16 9008148 (5-2014)



OPTIONS

356179
Fig. 1 - Strobe Light and Backup Alarm Kit

Py
@

Part No. Serial Number Description Qty.

9008139  (000000- Light Kit, Strobe, Ci [T16]

1 1075296 (000000- Light, FIsh, 12Vdc, Amb, Rwk

2 1059938 (000000- Base, Module, Light

3 1063263 (000000- Gasket, Base, Module

4 1058694 (000000- Alarm, Backup, 12-48vdc, Ad]

5 49263 (000000- Tie, Cable, Nyl, 11.4] .19w 3.0 Max D
6 19315 (000000- Screw, Hex, .25-20 X 0.50, G5

7 32483 (000000- Washer, Flat, 0.25, Sae

8 1064184 (000000- Circuitbreaker, 02.5a, Resetable

9 49266 (000000- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D

[N
o

1056979 (000000-
10632-18  (000000-
12 82829 (000000-
13 1020341 (000000-
14 06933 (000000-

Harness, Wire, Alarm / Light [T16]
Grommet, Rbr, 0.69ID, F/1.0H, .25 Matl
Clamp, Cable, Stl, 0.63d X 0.75w, 1lhole
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Pan, Phl, M5 X 0.80 X 16, 4.8

15 19066 (000000-
16 06549 (000000-
17 377084 (000000-
18 1062106 (000000-
19 1059342 (000000-

Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI
Switch, Rocker, Prgrsv

Cover, Module, Light

Light Assy, Led

20 222267 (000000-
21 398526 (000000-

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab
Relay, 36Vdc, 005A, Spdt no [Greenwich]

N N (N N N N N (N N N N N [N N N N N (N N N N N
RPORRPRRPNNNWOWRRPRRPRRRPRERRRRREPR

[ I N S S S ] S I N S | S o i S O S g RN
=
[

T16 9008148 (5-2017) 3-3



OPTIONS

Fig. 2 — Strobe Light Kit, Overhead Guard

34 T16 9008148 (12-2011)



OPTIONS

Fig. 2 - Strobe Light Kit, Overhead Guard

356180

Ref. Part No. Serial Number Description Qty.
v 9008135 (000000- ) Light Kit, Strobe, Ohg, Ci [T16] 1
A 1 1075296 (000000- ) Light, FiIsh, 12Vdc, Amb, Rwk 1
A 2 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 (000000- ) Guard, Light, Revl / Strobe 1
A 6 74455 (000000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 (000000- ) Washer, Flat, 0.25, Std 2
A 8 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1058141 (000000- ) Harness, Wire, Light, Ohg [T16] 1
A 10 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 5
A 11 55248 (000000- ) Mount, Cable Tie 3
A 12 377084 (000000- ) Switch, Rocker, Prgrsv 1
A 13 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 3
T16 9008148 (5-2017) 3-5




OPTIONS

Fig. 3 — Headlight Kit

T16 9008148 (1-2011)

3-6



OPTIONS

356194
Fig. 3 - Headlight Kit

Ref. Part No. Serial Number Description Qty.

9008069 (000000- Light Kit, Front, Ci [T16]

1071990 (000000- Headlight, 12-48Vdc, 10Watt, Rnd Led, Ul
1064191 (000000- Boot, Circuitbreaker

1064184 (000000- Circuitbreaker, 02.5a, Resetable

377084 (000000- Switch, Rocker, Prgrsv

> > J
AWN R
e

T16 9008148 (5-2014) 3-7



OPTIONS

Fig. 4 — Overhead Guard Kit

T16 9008148 (7-2012)

3-8



OPTIONS

Fig. 4 - Overhead Guard Kit

356161

Ref. Part No. Serial Number Description Qty.
v 9008019 (000000- ) Ohg Kit, Ci W/ Hd Bmpr Or Pre-Sweep 1
A 1 1054893 (000000- ) Bracket, Mtg, Ohg 1
A 2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
A 3 1069269 (000000- ) Tube WIdt, Ohg, Rh, Pntd 1
A 4 1069271 (000000- ) Tube WIdt, Ohg, Lh, Pntd 1
A 5 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
A 6 1060648 (000000- ) Washer, Flat, 0.31b 0.67d .07, Stl, Blk 2
A 7 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
A 8 09030 (000000- ) Screw, Soc, M8 X 1.25 X 80, 12.9 2
A 9 360352 (000000- ) Tube, 0.34id 0.620d 00.2I, Stl 2
A 10 1054709 (000000- ) Guard WIdt, Ohg, Top 1
A 11 03192 (000000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 8
A 12 32492 (000000- ) Washer, Flat, 0.38, Std 16
A 13 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 14 32491 (000000- ) Washer, Flat, 0.31, Std 3
T16 9008148 (7-2012) 3-9




OPTIONS

Fig. 5 - Front Bumper Kit

T16 9008148 (1-2011)

3-10



OPTIONS

Fig. 5 - Front Bumper Kit

356162

Ref. Part No. Serial Number Description Qty.
v 9008061 (000000- ) Bumper Kit, Front, Ci [T16] 1
A 1 76888 (000000- ) Plug, Hole, Rnd, 1.25h .03-.12, Blk Nyl 2
A 2 1069291 (000000- ) Bumper WIdt, Tube T16 1
A 3 1058867 (000000- ) Angle, Mtg, Bmpr 1
A 4 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
A 5 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 2
A 6 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 7 1075277 (000000- ) Screw, Hex, M10 X 1.50 X 100, Ss 2
A 8 1057772 (000000- ) Nut, Low Crown , M10 X 1.5, Blk 2
T16 9008148 (11-2016) 3-11




OPTIONS

Fig. 6 — Squeegee Guard Kit

T16 9008148 (1-2011)

3-12



OPTIONS

Fig. 6 - Squeegee Guard Kit

356181

Ref. Part No. Serial Number Description Qty.
v 9008067 (000000- ) Guard Kit, Sqge, Ci [T16] 1
A 1 1055312 (000000- ) Channel Widt, Bmpr, Rh 1
A 2 1055390 (000000- ) Channel WIidt, Bmpr, Lh 1
A 3 1055367 (000000- ) Bracket, Mtg, Tank 2
A 4 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
A 5 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 6 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
A 7 1024977 (000000- ) Bumper, Ure, 1.50d 1.25I 2
A 8 1075285 (000000- ) Screw, Hex, .38-16 X 0.88, Ss 2
A 9 32492 (000000- ) Washer, Flat, 0.38, Std 4
A 10 1055320 (000000- ) Tube, Guard 1
A 11 06965 (000000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 2
A 12 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
A 13 369359 (000000- ) Pin, Hitch, .375d X 3.12I, PI 1
A 14 57702 (000000- ) Cable, Glv .06d 012.0I .26eye /.26eye 1
A 15 09252 (000000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 1
A 16 01683 (000000- ) Washer, Flat, 10, Ss 1
A 17 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
T16 9008148 (1-2011) 3-13




OPTIONS

T16 9008148 (5-2014)



OPTIONS

356173
Fig. 7 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1056416 (000000- ) Resistor, 011.000hm, 0040watt [5%)] 1
2 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
3 9006270 (000000- ) Module Kit, Replmt [Ec-H20] (See Breakdowns) 1
4 1054776 (000000- ) Grommet, Blind 1
5 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4
6 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
7 1053336 (000000- ) Bracket, Mtg [Quantum Ec-H20] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
9 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2

10 9008674 (000000- ) Cover, Pocket, Afmkt [ec-H20 T16] 1
11 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 1
12 1071280 (000000- ) Fitting Assy, Qdc, Pf04 2
13 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
14 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14
15 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 5
16 1059231 (000000- ) Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl 1
17 01683 (000000- ) Washer, Flat, 10, Ss 2
18 09200 (000000- ) Screw, Pan, Phl, M5 X 2
19 150208 (000000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
20 1052010 (000000- ) Fitting, Plstc, Str, Pm04/Pm04 3
21 1052009 (000000- ) Fitting, Plstc, Tee, Pf04/Pf04/Pf04 2
22 1055255 (000000- ) Valve, Check, 0030psi Pm04/Pf04 1
23 1055254 (000000- ) Switch, Press, 25 Psi, Pm02 1
24 1011895 (000000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 1
25 1005866 (000000- ) Pump, Soltn, Ele, 36vdc (See Breakdowns) 1
26 43555 (000000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
27 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
28 1055188 (000000- ) Bracket, Pump, Soltn 1
29 23446 (000000- ) Clip, Grip, Finger, 0.31-0.75d, Nk PI 2
30 19064 (000000- ) Washer, Flat, 0.16b 0.38d .05, PI, 06 6
31 09146 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 12, 4.8 2
32 01754 (000000- ) Nut, Hex, Std, M3 X 0 2
33 1058163 (000000- ) Fitting, Plstc, Body, Spray, Pf04 1
34 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 3
35 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, CIr 1
36 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
37 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, CIr 2
38 1057465 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
39 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
40 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
41 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
42 9011663 (024268- ) Silicone Cap, afmkt [Ec-H20] 1

T16 9008148 (5-2014) 3-15



OPTIONS

Fig. 8 — ec-H20 Solution Supply Group, Side Brush

Side Brush

=

To Solutiol
/ \/@V@Tank
P 13
7\%/‘ 8

Side Brush
Valve

3-16 T16 9008148 (5-2013)



OPTIONS

Fig. 8 - ec-H20 Solution Supply Group, Side Brush

356174

Ref. Part No. Serial Number Description Qty.
1 1028581 (000000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09200 (000000- ) Screw, Pan, Phl, M5 X 2
3 01683 (000000- ) Washer, Flat, 10, Ss 2
4 1061004 (000000- ) Fitting, Spcl, Pf04/Pf04/Pf04/Pf04 1
5 150540 (000000- ) Fitting, Plstc, Str, Bm06/Pm04 3
6 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 15
7 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
8 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
9 50901 (000000- ) Fitting, Plstc, Str, Bm04/Pm04 1
10 1063230 (000000- ) Fitting, Plstc, Rst, .380d /.13id 1
11 1052010 (000000- ) Fitting, Plstc, Str, Pm04/Pm04 1
12 1017197 (000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Pf04, Br 1
13 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 3
14 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 2
15 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
T16 9008148 (1-2011) 3-17




OPTIONS

Ref.

Fig. 9 — ec-H20 Electrical Group

4‘~“Rh§% é?/////3

Part No.

Serial Number

s

Description

FRONT

™

356175

Qty.

A WDNPE

1064184
1064191
222290

1040868

(000000~
(000000~
(000000~
(000000~

~— N N

Circuitbreaker, 02.5a, Resetable

Boot, Circuitbreaker
Diode, Ele, Plug
Capacitor, Plug [.01 Uf, 200v]

PP DNDN

3-18

T16 9008148 (1-2011)



OPTIONS

Fig. 10 - ec-H20 Wire Harness Group

€1 1Ivl3a 6L T1vVL30 Sy1 11vLi3a

13av71 ON
3TNA0ON OHOZF 0L

Z1] inm/03eL
(7] iHM/o36L
OT| ihM/836L *738vT ON
6] Awo/vass . . *HOLO3NNOD OzH-03
8] N99/035¢ [ o e Yo, SS3NEVH NIVA $01
L N30
o[ >mB/o3el N 8] >e/vEer
EIERECEG z NERG)
¥| veo/vaEr G[NU6/VISH1
€ N18/v¥395 S| UNd/V3LS
2| _und/vais ¥| N1a/v39s
[ WE® €| vao/vIER
d] ON 39im @ - 2| N99/v3Sy
[ IAA/V36L
S0d| "ON FHIM

1 ‘8L 1:<FM_D‘/V\/ =t JT\FMD‘/V‘/
““““““ S i eSSl B
N

g :(1)7138v7]
Td HOL1SI1S34 0l

Qty.
3-19

356176

Description
) Harness, Wire [Ec-H20, T16]

Serial Number

(000000~

Part No.
1057950

1

Ref.
T16 9008148 (1-2011)




OPTIONS

Fig. 11 - FaST Pump Group

3-20 T16 9008148 (7-2012)



OPTIONS

Fig. 11 - FaST Pump Group

356170

Ref. Part No. Serial Number Description Qty.
1 1053324 (000000- ) Bracket Widt, Mtg [FaST, T16] 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
3 1005435 (000000- ) Fitting, Plstc, Pipe, Cap, Pf04 1
4 1002899 (000000- ) Fitting, Plstc, Str, PmO04, Cplg, Mal 1
5 1002898 (000000- ) Fitting, Plstc, Str, BmO04, Cplg, Fem 1
6 9008885 (000000- ) FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3] (See Break- 1

downs)
7 44961 (000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1
8 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
9 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 13
10 1015455 (000000- ) Valve, Check, 0005psi Bm06/Bm06 1
11 1011895 (000000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole 1
12 1043318 (000000- ) Pump, Soltn, Ele, 36vdc, 60psi [Deutsch] 1
13 1055188 (000000- ) Bracket, Pump, Soltn 1
14 611010 (000000- ) Fitting, Plstc, E90, Bm06/Pf08, Swivel 2
15 43555 (000000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
16 9008673 (000000- ) Cover, Pocket, Afmkt [FaST T16] 1
17 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
18 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, CIr 5
19 1057465 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
20 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 1014987 (000000- ) Hose, Afmkt, Pvc, Clr, 0.25id, 01ft 1
22 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
23 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 1
24 1017015 (000000- ) FaST 365 2 Ltr, Detergent 1
24 1017022 (000000- ) FaST 665 2 Ltr, Detergent 1
24 9002021 (000000- ) FaST 965 2 Ltr, Detergent 1

T16 9008148 (7-2012)

3-21




OPTIONS

Side Brush
Pump

Valve

Fig. 12 - FaST Solution Supply Group, Side Brush

sé\%{w %)@Tank
\

15

To
Solution

3-22

T16 9008148 (7-2012)



OPTIONS

Fig. 12 - FaST Solution Supply Group, Side Brush

356171

Ref. Part No. Serial Number Description Qty.
1 1028581 (000000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09200 (000000- ) Screw, Pan, Phl, M5 X 2
3 01683 (000000- ) Washer, Flat, 10, Ss 2
4 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
5 150709 (000000- ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
6 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 20
7 1059854 (000000- ) Manifold, Detgt .25id 1
8 1040318 (000000- ) Pad, Tank, Hyd [W/Psa] 1
9 9008865 (000000- ) FaST Kit, Injector, Ci [T3/Ss3 FaST lii] (See Breakdowns) 1

10 1015455 (000000- ) Valve, Check, 0005psi Bm06/Bm06 1
11 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
12 49186 (000000- ) Fitting, Plstc, Str, Bm06/PmO04, Nyl 1
13 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 5
14 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clir 1
15 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 2
16 1017197 (000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Pf04, Br 1
17 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 1
18 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 3
19 44961 (000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1

T16 9008148 (7-2012)

3-23




OPTIONS

Fig. 13 - FaST Electrical Group

3-24 T16 9008148 (1-2011)



OPTIONS

Fig. 13 - FaST Electrical Group

356172

Ref. Part No. Serial Number Description Qty.
1 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
2 1064191 (000000- ) Boot, Circuitbreaker 1
3 1056982 (000000- ) Diode, Ele, Plug 1
4 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 1
5 06942 (000000- ) Screw, Hex, M6 X 1.00 2
6 32483 (000000- ) Washer, Flat, 0.25, Sae 2
3-25

T16 9008148 (1-2011)




Fig. 14 - ES Pump Group

OPTIONS

L=

/
/ / \
\ \ \
B / —
‘. 4\N\

va

—_
— _

T16 9008148 (1-2011)

=g

3-26



OPTIONS

Fig. 14 - ES Pump Group

356167

Ref. Part No. Serial Number Description Qty.
1 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
2 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
3 1061954 (000000- ) Bracket, Strainer, Pump, Es 1
4 76426 (000000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
5 386652 (000000- ) Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I 1
6 05134 (000000- ) Fitting, Plstc, Str, Pf12/Pf12 1
7 79273-2 (000000- ) Fitting, Plstc, Str, Bm12/Pm12 2
8 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
9 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
10 73468 (000000- ) Fitting, Plstc, E90, Bm10/Pm12 3
11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10
12 391365 (000000- ) Fitting, Plstc, E90, Bm10/Bm10 2
13 1057978 (000000- ) Pump, Soltn, 36vdc, Impeller 1
14 1056689 (000000- ) Angle, Mtg, Pump 1
15 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
16 140293 (000000- ) Screw, Pan, M5 X 0.80 X 30, Ss 4
17 01683 (000000- ) Washer, Flat, 10, Ss 4
18 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
19 365164 (000000- ) Fitting, Plstc, Str, Bm10/Bm10 1
20 1064192 (000000- ) Hose, Water, Mold, 0.62id X 012.2| 1
v 21 78842 (000000- ) Valve Kit, Check, Pump, Water 1
A 22 78840 (000000- ) Valve, Check, Pump, Water 1
A 23 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 24 78841 (000000- ) Flapper, Valve, Pump, Water 1
25 1062434 (000000- ) Sensor, Capacitive 1
26 1063157 (000000- ) Strap, Mtg, Sensor 1
27 41189 (000000- ) Screw, Hex, 06-20 X 0.38, Fmg/Ab, PI 2
28 1015048 (000000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 01ft, Cir 1
29 1015025 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62ID, 02ft, Clr 1
30 1015033 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr 2
31 1015026 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir 1
T16 9008148 (1-2011) 3-27




OPTIONS

Fig. 15 - ES Tank Group

i\

VW

T16 9008148 (5-2013)

3-28



OPTIONS

Fig. 15 - ES Tank Group

356168

Ref. Part No. Serial Number Description Qty.
1 9008660 (000000- ) Tank, Soltn, Es, Afmkt [T16] 1
2 1060144 (000000- ) Bracket, Mtg, Tank, Es 1
3 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
4 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 1
5 1064684 (000000- ) Seal, Foam, 0.13 2.00w 12.0l, Adh 1
6 20944 (000000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
7 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
8 1057372 (000000- ) Cap, Snap, 2.17d 1
9 20952 (000000- ) Screen, Pump 1

10 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
11 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
12 386364 (000000- ) Pump, Detgt, 36vdc (See Breakdowns) 1
13 1056606 (000000- ) Bracket, Mtg, Pump 1
14 24265 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 1
15 01683 (000000- ) Washer, Flat, 10, Ss 4
16 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
17 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
18 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
20 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
21 1057465 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2d 08.0I 1
22 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
23 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 2
24 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1

T16 9008148 (5-2013)

3-29




OPTIONS

Fig. 16 — ES Electrical Group

7\% - : W// FRONT
| e ~
S

3-30 T16 9008148 (1-2011)



OPTIONS

Fig. 16 - ES Electrical Group

356169

Ref. Part No. Serial Number Description Qty.
1 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
2 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
3 1064191 (000000- ) Boot, Circuitbreaker 2
4 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 1
5 06942 (000000- ) Screw, Hex, M6 X 1.00 2
6 32483 (000000- ) Washer, Flat, 0.25, Sae 2
7 1056982 (000000- ) Diode, Ele, Plug 1
T16 9008148 (1-2011) 3-31




OPTIONS




OPTIONS

Fig. 17 - Vacuum Fan Kit, Dual

356187

Ref. Part No. Serial Number Description Qty.

v 9008037 (000000- ) Vacfan Kit, Dual, Ci [T16] 1
A 1 9008656 (000000- ) Housing, Vacfan, Dual, Afmkt [T16] 1
AV 2 1056623 (000000-027678 ) Fan, Vacuum, 5.7d, 036vdc, 3 Stage 2
AA 1041772 (000000-027678 ) Brush Kit, Motor 1
AA 1041766 (000000-027678 ) Cover, Cooling Fan 1

2 1076095 (027679- ) Fan, Vacuum, 5.7D, 036Vdc, 3 Stage [Deu] 2
A 3 1059661 (000000- ) Seal, Mtg, Vacfan 2
A 4 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl 9
A 5 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 9
A 6 49891 (000000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
A 7 1054231 (000000- ) Muffler, Vacfan 1
A 8 1052520 (000000- ) Gasket, Vacfan 1
A 9 1053268 (000000- ) Insulation, Acstc, 0.5, 06.6 X 15.8 C-0 1
A 10 1054711 (000000- ) Bracket, Mtg, Hsng, Fan 1
A 11 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
A 12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
A 13 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
A 14 1059534 (000000- ) Fastener, 09.00I [Hook & Loop] 1
A 15 1066906 (000000- ) Bracket, Stiffener, Hsg 1
A 16 76426 (000000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
A 17 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 2

T16 9008148 (1-2018)

3-33




OPTIONS

Fig. 18 - Spray Hose Kit

3-34 T16 9008148 (5-2017)



OPTIONS

356183
Fig. 18 - Spray Hose Kit

Ref. Part No. Serial Number Description Qty.

9008043 (000000- Spray Hose Kit, Ci [T16]

1 1055281 (000000- Plate Widt, Mtg

2 1057816 (000000- Bushing, Sleeve, 1.00b 1.13d 1.750l, Fgl

3 1056288 (000000- Pawl, Ratchet

4 1067151 (000000- Pin, Dowel, 0.125d X 0.37I, Ss

5 1056291 (000000- Seal, Org, .125 X 01.13id [Nitrile]

6 1056719 (000000- Bolt, Shid, .41d X 0.35, M8 X 1.25

7 08709 (000000- Nut, Hex, Lock, M8 X 1.25, NI

8 1061340 (000000- Reel Assy, Hose

9 1057814 (000000- Washer, Thrust, Plstc 1.02b 1.38d

10 32598 (000000- Washer, Flat, 1.02b 1.75d .12, Stl

11 09005 (000000- Retaining, Ext, 1.00d, Basic

12 1055248 (000000- Fitting, Swivel, .375 Npt

13 24584 (000000- Fitting, Brs, E90, Pf0O6/Pm06, Spcl

14 1060128 (000000- Fitting, Brs, E90, Bm06/PmO06, Short

15 9008115 (000000-
16 33584 (000000-
17 769785 (000000-
18 1027976 (000000-
19 1060428 (000000-

Hose Kit, Repimt [T16]

Clamp, Cable, Stl, 0.63d X 0.50w, 1hole
Nozzle, Spray, Gun

Fitting, Brs, Str, Pf06/Pm12

Fitting, Stl, Str, Bm06/Pm06, Swivel

20 06943 (000000-
21 08708 (000000-
22 1056538 (000000-
23 1054178 (000000-

Screw, Hex, M6 X 1.00 X 20, 8.8
Nut, Hex, Lock, M6 X 1.00, NI
Bracket, Pump, Wand, Spray
Pump, Soltn, Ele, 36vdc, 45psi

24 12316 (000000- Screw, Hex, M5 X 0.80 X 25, Ss

25 01683 (000000- Washer, Flat, 10, Ss

26 09739 (000000- Nut, Hex, Lock, M5 X 0.80, NI, Ss

27 1020341 (000000- Screw, Hex, M8 X 1.25 X 20, Ss, Sems

28 14884 (000000- Fitting, Brs, Str, Bm08/PmO06 [Taped]

29 54333 (000000- Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
30 69234 (000000- Clamp, Cable, Stl, 1.00d X 0.75w, 1hole

31 1059436 (000000-
32 1020341 (000000-
33 64743 (000000-
34 398500 (000000-

Hook, Nozzle, Hd Pye

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Fitting, Plstc, Str, Bm08/Pm06

Switch, Rocker, Dpdt, On / None / On

35 1011412 (000000-
36 1066909 (000000-
37 1066919 (000000-
38 1045858 (000000-
39 1056982 (000000-

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr
Washer, Retainer, Spring

Washer, Thrust, 50.0b 110.0d 0.79w
Circuitbreaker, 15A, Resetable

Diode, Ele, Plug

N N’ N’ N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRRRPRPORRUORRADMNMBMRPRRRREPRPRRPRRPRRERRPRRRPRREPRRREPRERRERRLRRLRRER

[ I I S | 2 i S I | S i S S | S S i o | i o i i | i N i i ] S o S RN

T16 9008148 (5-2017) 3-35



OPTIONS

Fig. 19 - Vacuum Wand Kit

T16 9008148 (1-2011)

3-36



OPTIONS

356184
Fig. 19 - Vacuum Wand Kit

Ref. Part No. Serial Number Description Qty.

v 9008047 (000000- Vac Wand Kit, Ci [T16]
A 1 1060536 (000000- Cuff, Adapter, 1.75 X 2.00, Pvc
A 2 1060440 (000000- Squeegee, Hand
A 3 1060691 (000000- Plug, Adapter, Port
A 4 1061356 (000000- Retainer, Blade, Sqge, 14.2| [1 Set = 2 Blades]
A 5 1061570 (000000- Bearing, Ball, 0.24b 0.51d 0.20w [2seal]
A 6 1061571 (000000- Pin, Axle, Brg
A 7 1022671 (000000- Housing, Sqge, Holder, Wheel, F/609648
AV 8 9008155 (000000- Handle Kit, Wand, Afmkt
AA 9 1062659 (000000- Label, Opertnl, Vacuum Wand Handle

10 1060708 (000000- Adapter, Swivel, 1.75, Abs

11 1060718 (000000- Nut, Compression, 2.25-12, Abs

=
N

1060720 (000000-
1056831 (000000-
763149 (000000-

Ring, Compression
Hose Assy, W/2cuff, 1.8d 0421 1.8/1.8
Screw, Pan, 06— X 0.38, F/ Plstc

=
AW

1061811 (000000- Strap, Retainer, Handle

N [N N N N N N N N N N N N N N N N N N N N
PP RPNOMNNRPRNRRPRPRREPRNNNRRRREPR

> > > > > > > > >
[
(62}

16 1067350 (000000- Rivet, Blind, .188d X 0.53 X .62d, Alm
17 86308 (000000- Washer, Flat, .19b .50d .06, Alm, Blind
18 1061812 (000000- Catch, Snap, Push, Mal

19 01335 (000000- Rivet, Blind, .188d X 0.53 X .62d, Alm
20 02892 (000000- Washer, Flat, 0.12b 0.38d .03, PI

T16 9008148 (3-2015) 3-37



OPTIONS

Fig. 20 - Pre-Sweep Hopper Cover Group

e

3-38 T16 9008148 (12-2011)



OPTIONS

Fig. 20 - Pre-Sweep Hopper Cover Group

356146

Ref. Part No. Serial Number Description Qty.
1 9008671 (000000- ) Cover, Pre-Sweep, Afmkt [T16] 1
2 1061443 (000000- ) Hinge, .38pin .12 3.5w 12.0l, 5/0.38sl 1
3 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 13
4 1058451 (000000- ) Plate WIdt, Screen, Hppr 1
5 1058901 (000000- ) Gasket, Box, Fltr 1
6 1060784 (000000- ) Bracket Widt, Mtg, Headlight 2
7 9008182 (000000- ) Light Assy, Pre-Sweep, Afmkt 2
8 763149 (000000- ) Screw, Pan, 06- X 0.38, F/ Plstc 6
9 06920 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 6

10 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 6
11 1060225 (000000- ) Bracket, Stop, Hinge 1
12 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 1
13 08172 (000000- ) Pin, Cotter, .094 X 0.50 1
14 578717 (000000- ) Screw, Hex, M8 X 1.25 X 50, FI, Ss 3
15 07786 (000000- ) Nut, Hex, Std, M8 X 1 3
16 1063445 (000000- ) Bracket Widt, Mtg, Latch 1
17 1063399 (000000- ) Bracket WIdt, Mtg, Latch, Cover 1
18 1058477 (000000- ) Gasket, .75, 03.94w 08.58l, Adh[Nitrile] 1
19 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 2
20 364614 (000000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
21 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
22 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
23 1061135 (000000- ) Bracket, Mtg, Latch, Keeper 2
24 49800 (000000- ) Latch 2
25 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 6

T16 9008148 (12-2011)

3-39




OPTIONS

Fig. 21 - Pre-Sweep Hopper and Vacuum Fan Group

T16 9008148 (11-2015)

3-40



OPTIONS

356145
Fig. 21 - Pre-Sweep Hopper and Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1054764 (000000- ) Frame WIdt, Pre-Sweep 1
2 1054787 (000000- ) Skirt, Rbr, .06, 03.36w 24.12l, 05/ Hole 1
3 1058111 (000000- ) Skirt, Neo, .18, 03.94w 24.57, 05/ SI 1
4 1058529 (000000- ) Plate, Retainer, Skirt 1
v 9014290 (000000- ) Hopper Assy, Pre-Sweep, Afmkt [T16] 1
A 5 1058110 (000000- ) Skirt, Rbr, .06, 04.25w 024.09I, 05/ S 1
A 6 1058529 (000000- ) Plate, Retainer, Skirt 1
A 7 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 10
A 8 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 10
A 9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10
A 10 1060469 (000000- ) Angle, Mtg, Hppr 2
A 11 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
A 12 32491 (000000- ) Washer, Flat, 0.31, Std 4
A 13 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 14 1023920 (000000- ) Handle, Door 2
A 15 06935 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 4
A 16 41178 (000000- ) Washer, Flat, 0.25, Fendr 4
A 17 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
A 18 9008670 (000000- ) Hopper, Pre-Sweep, Afmkt [T16] 1
19 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 3
20 1058695 (000000- ) Gasket, .75, 03.94w 04.92l, Adh[Nitrile] 1
21 1067452 (000000- ) Bag, Vacuum, Paper [1pick=1pkg] 1
v 22 1056623 (000000-027678 ) Fan, Vacuum, 5.7d, 036vdc, 3 Stage 1
A 1041772 (000000-027678 ) Brush Kit, Motor 1
A 1041766 (000000-027678 ) Cover, Cooling Fan 1
22 1076095 (027679- ) Fan, Vacuum, 5.7D, 036Vdc, 3 Stage [Deu] 1
23 10912 (000000- ) Seal, Rbr, Clsd, 0.375, 5.0d 2.5h 1
24 1042580 (000000-027678 ) Tube, 0.25id 0.520d 03.4l, Stl 3
24 1076122 (027679- ) Tube, 0.25id 0.520d 03.2I, Stl 3
25 1043003 (000000-027678 ) Screw, Hex, M6 X 1.00 X 110mm, Ss 3
25 09773 (027679- ) Screw, Hex, M6 X 1.00 X 100, Ss 3
26 1057409 (000000- ) Filterbox WIdt, Pre-Sweep 1
27 1060115 (000000- ) Plate, Frame, Mtg, Pre-Sweep, Lh 1
28 1059918 (000000- ) Plate, Frame, Mtg, Rh 1
29 1037358 (000000- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 14
30 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
31 1015273 (000000- ) Seal, Afmkt, Bulb, Stre, 0.76, 0.93W, 02Ft 1

T16 9008148 (1-2018) 3-41



OPTIONS

Fig. 22 - Pre-Sweep Brush Drive Group

3-42 T16 9008148 (11-2016)



OPTIONS

356148
Fig. 22 - Pre-Sweep Brush Drive Group

Ref. Part No. Serial Number Description Qty.
1 1056813 (000000- ) Skirt, Rbr, .12, 09.46w 18.93l, 04/ Hole 1
2 1058330 (000000- ) Plate, Retainer, Skirt 1
3 361339 (000000- xxxxxx ) Screw, Hex, M6 X 1.00 X 16, Fmg 5
4 1058329 (000000- ) Plate, Retainer, Skirt 1
5 1054774 (000000- ) Arm WiIdt, Brush 1
6 35973 (000000- ) Flange, Brg, 1.9id 2h 2
7 25887 (000000- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 1
8 76392 (000000- ) Tube, 0.51id 0.740d 01.4l, Stl, PI 1
9 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 1

10 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 1
11 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
v 12 1053342 (000000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 1
A 9011916 (000000- ) Brush Kit, Motor 1
13 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
14 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 4
15 9008676 (000000- ) Cover, Belt, Pre- Sweep, Afmkt [T16] 1
16 361339 (000000- ) Screw, Hex, M6 X 1.00 X 16, Fmg 2
17 1054581 (000000- ) Sheave, 07grv, 1.22pd 0.55b [P]] 1
18 1014328 (000000- ) Key, Sq, 05mm X 05mm, 25mml 1
19 222818 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI 2
20 1058808 (000000- ) Belt, Drive, 7grv [7pj] 1
21 1054591 (000000- ) Sheave, 07grv, 03.3pd 0.63b [P]] 1
22 1063363 (000000- ) Housing WiIdt, Brg, Pre- Sweep 1
23 28010 (000000- ) Bearing, Ball, 0.62b 1.38d 0.43w 2
24 1055051 (000000- ) Spacer, Brg 1
25 01513 (000000- ) Ring, Retaining, Int, 1
26 1063326 (000000- ) Shaft, Drive, Pre- Sweep, Lrg Brg 1
27 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
28 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 2
29 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
30 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
31 41186 (000000- ) Washer, Flat, Belleville, .31 2
32 12269 (000000- ) Plug, Drive, Brush, Nyl 1
33 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 1
34 80058 (000000- ) Brush, Sweep, 24l, 06dr, Polypropylene, Spiral (Pre- 1
Sweep)
35 08708 (>OOXxx- ) Nut, Hex, Lock, M6 X 1.00, NI 5

T16 9008148 (12-2019) 3-43



OPTIONS

Fig. 23 - Pre-Sweep Brush Idler Group

3-44 T16 9008148 (5-2014)



OPTIONS

356147
Fig. 23 - Pre-Sweep Brush Idler Group

Ref. Part No. Serial Number Description Qty.
1 1056813 (000000- ) Skirt, Rbr, .12, 09.46w 18.93l, 04/ Hole 1
2 1058247 (000000- ) Plate, Door, Brush 1
3 222470 (000000- ) Knob, Star, 1.50d 0.88| 3ear M8x1.25 Fem 3
4 35973 (000000- ) Flange, Brg, 1.9id 2h 2
5 25887 (000000- ) Bearing, W/ Collar, 0.75b 1.85d 1.06w 1
6 76392 (000000- ) Tube, 0.51id 0.740d 01.4l, Stl, PI 1
7 06972 (000000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 1
8 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 1
9 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
10 1056189 (000000- ) Arm, Brush, Pre-Sweep, Idler, Lh 1
11 1054948 (000000- ) Knob Assy, Star, 3.21d 5ear M8 1
12 81884 (000000- ) Plate, Arm, Adj 1
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
14 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
15 32720 (000000- ) Shield, Plug, Drive 1
16 392215 (000000- ) Spacer, Arm, Brush 2
17 32408 (000000- ) Plate, Hold—-Down 2
18 1040803 (000000- ) Screw, Hex, M6 X 1.00 X 30mm, Ss 2
19 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
v 48749 (000000- ) Bearing Assy, W/ Shaft 1
A 20 41362 (000000- ) Housing, Fing, Brg 1
A 21 41360 (000000- ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 22 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
A 23 15522 (000000- ) Shatft, Idler, Brush, Main 1
A 24 86773 (000000- ) Ring, Retaining, Ext, 0.59D, Basic 1
25 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
26 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 1
27 12269 (000000- ) Plug, Drive, Brush, Nyl 1
28 397779 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
29 41185 (000000- ) Washer, Flat, Belleville, .25 1

T16 9008148 (5-2014) 3-45



OPTIONS

Fig. 24 - Pre-Sweep Side Brush Group

3-46 T16 9008148 (5-2014)



OPTIONS

356151
Fig. 24 - Pre-Sweep Side Brush Group

21 1017441 (000000-
22 1017802 (000000-

Plate, Adapter, Brush
Washer, Flat, 0.66b 2.50d .19, Ss

Pin, Hair, Cotter, 0.62d .120 Wir

Cover, Sba, Afmkt [T16]

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Brush, Disk, Swp, 19.0d, Pyp (Pre-Sweep)
Washer, Flat, Belleville, M6

23 02942 (000000-
24 9008668 (000000-
25 1020341 (000000-
26 87419 (000000-
27 763040 (000000-

Ref. Part No. Serial Number Description Qty.
1 1056832 (000000- ) Tube WIdt, Arm, Brush, Side 1
2 1053815 (000000- ) Bushing, Flex, Ure 2
3 1060210 (000000- ) Housing WIidt, Pivot 2
4 1037358 (000000- ) Screw, Hex, M10 X 1.50 X 35, 9.8, Sems 4
5 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
6 1063419 (000000- ) Bracket WIdt, Brush, Adj, Lh 1
7 1063416 (000000- ) Bracket WIdt, Brush, Adj, Rh 1
8 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
9 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, Ss 4
10 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
11 222470 (000000- ) Knob, Star, 1.50d 0.88I 3ear M8x1.25 Fem 2
12 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 2
13 07786 (000000- ) Nut, Hex, Std, M8 X 1 2
14 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
15 364614 (000000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
16 1060394 (000000- ) Screw, Hex, M8 X 1.25 X 80, 8.8, Fl 2
v 17 1048855 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Lh 1
A 81919 (000000- ) Brush Assy, Carbon, Motor, Ele [1pc] 1
A 80127 (000000- ) Cap, Brush, Motor, Ele 2
A 369795 (000000- ) Brushholder, Motor, Ele 2
A 369796 (000000- ) Clip, Motor, Ele 2
v 18 1048821 (000000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Rh 1
A 81919 (000000- ) Brush Assy, Carbon, Motor, Ele [1pc] 1
A 80127 (000000- ) Cap, Brush, Motor, Ele 2
A 369795 (000000- ) Brushholder, Motor, Ele 2
A 369796 (000000- ) Clip, Motor, Ele 2
19 06942 (000000- ) Screw, hex, M6 X 1.00 X 16, 8.8 8
20 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 2
) 2
) 2
) 2
) 2
) 8
) 2
) 8

T16 9008148 (5-2014) 3-47



OPTIONS

Fig. 25 - Pre-Sweep Brush Lift Group

T16 9008148 (1-2011)

3-48



OPTIONS

356150
Fig. 25 - Pre-Sweep Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 222516 (000000- Sleeve, P/M, 0.32b 0.50d 0.3l [430ss]
2 1017218 (000000- Washer, Flat, 0.32b 1.00d .12, Ss
3 1037355 (000000- Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
4 08709 (000000- Nut, Hex, Lock, M8 X 1.25, NI
5 1057982 (000000- Bracket WIdt, Mtg, Actuator
6 1057841 (000000- Actuator, 36vdc, 06.0strk, 0562Ib
7 29558 (000000- Pin, Clevis, 0.37d X 1.50I
8 140626 (000000- Pin, Cotter, Hair, 0.25d .125 Wir
9 1059657 (000000- Bracket, Mtg, Lift
10 06474A (000000- Pin, Clevis, 0.50d X 3.50I
11 32486 (000000- Washer Flat,0.50,Sae
12 140626 (000000- Pin, Cotter, Hair, 0.25d .125 Wir
13 57598 (000000- Pin, Clevis, 0.37d X 3.25I
14 01685 (000000- Washer, Flat, 0.38b 0.88d .08, Ss
15 08172 (000000- Pin, Cotter, .094 X 0.50

16 1057915 (000000-
17 1057907 (000000-
18 12267 (000000-
19 07787 (000000-
20 1060348 (000000-

Cable, Glv .13d 026.5! .50eye / M10
Cable, Glv .13d 021.2] .50eye / M10
Clevis, Adj, 0.38pin, M10x1.5

Nut, Hex, Std, M10 X 1.50, Ss
Bracket, Keeper, Cable

21 369781 (000000-
22 222460 (000000-
23 54400 (000000-
24 1063542 (000000-
25 1037355 (000000-

Pulley, Cable, 1.5d Nyl

Sleeve, P/M, 0.32b 0.50d 0.5l [430ss]
Bracket, Angle, Keeper, Cable

Bracket, Mtg, Cable

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems

26 360801 (000000-
27 1059027 (000000-023312
27 1072274 (023313-
28 1037358 (000000-

Sleeve, 0.32b 0.50d 0.3, 2cham, Ss
Bracket Wldt, Mtg, Ohg

Bracket WIdt, Mtg, Ohg

Screw, Hex, M10 X 1.50 X 35, 9.8, Sems

N N N N N N N N N N N N N N NN

T16 9008148 (7-2019) 3-49



OPTIONS

Fig. 26 — Pre-Sweep Electrical Group

3-50 T16 9008148 (5-2017)



OPTIONS

356149
Fig. 26 - Pre-Sweep Electrical Group

Ref. Part No. Serial Number Description Qty.
1 1064189 (000000- ) Circuitbreaker, 20.0a, Resetable 1
2 1064191 (000000- ) Boot, Circuitbreaker 4
3 383724 (000000- ) Circuitbreaker, 25.0a, Resetable 1
4 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 2
5 1056982 (000000- ) Diode, Ele, Plug 5
6 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 2
7 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
8 32980 (000000- ) Washer, Lock, Int, 10 4
9 222158 (000000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 4

10 32984 (000000- ) Washer, Lock, Int, 0.31 4
11 20170 (000000- ) Nut, Hex, Jam, .31-24 4
12 377084 (000000- ) Switch, Rocker, Prgrsv 1
13 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
14 1067626 (000000- ) Disc, Pre-Sweep 1
15 04051 (000000- ) Grommet, Rbr, 1.31ld, F/1.6H, .12 Matl 1

T16 9008148 (5-2017) 3-51



ig. 27 - Pre-Sweep Wire Harness Group

F

OPTIONS

L1HOITIQVIH L4317
P11) T3ava
1H91TQVIH L4317

E-£1 7Ivi30 Z-g1 11v1l3a

18 11vl3a £9 11vl3a

NVd JVA
(1) t73av] LLHO1IaVIH LHOTH
NV VA ¢ (1) 3@V

H 1HOTTIOV3H 1HOTYH

pAs)
1D Eav
L0 0L 60 :OL

(6°€)
o1

‘59 ﬂﬁum[y

e e S ———f Y —————————————————

el
ooz

HSN&E 3a1S 1Y
1) 73ava
HSNEE 3015 LHOIY

HSNEE 30IS 1431
(1) s mEav]
HSMHE 301S 1437 ¢

z1a 1ia “MLN HSMHD NIVA
:13av1 (1) :73av1 1) 73av
21a :oL 11a =oL "HLA HSN¥@ NIVA :0L

OO A0
@O

[e]oT]+] EIEEE
SLAVINOD 1o SLOVINOD q1oo

YN (2] FEvT EN (2) +T3EV]
AVI3H HSNYE ¥A 0L AVT3H OVA EN 0L

ON9 DI11VIS :73av]
GNNOH9 DT1VLS :0l

x2
18's1
ost
17138Y1 ON) (7138V7 ON)
SS3INYVH SSINYVH
NIVA :OL NIVA :0L 69 T1v13d 59 11vi3a 8 dﬁwae

T16 9008148 (3-2011)

3-52



OPTIONS

356152
Fig. 27 - Pre-Sweep Wire Harness Group
Ref. Part No. Serial Number Description Qty.
1 1056980 (000000- ) Harness, Swpr [T16] 1

T16 9008148 (3-2011) 3-53



OPTIONS

Fig. 28 — Side Brush Lift Group

3-54 T16 9008148 (7-2019)



OPTIONS

Fig. 28 - Side Brush Lift Group

356140

Ref. Part No. Serial Number Description Qty.
1 77488 (000000- ) Pin, Clevis, 0.19d X 0.63lI 1
2 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
3 80235 (000000- ) Sheave, Idler, 015mmid, 2.44pd 4
4 80487 (000000- ) Spacer, Idler .25 Lg 8
5 1053541 (000000- ) Bracket, Retainer 1
6 386299 (000000- ) Screw, Hex, M8 X 1.25 X 100, Ss 2
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 5
8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1051470 (000000- ) Angle, Keeper, Cable 1

10 1054379 (000000- ) Cable, Ss .13d 032.0l .2clevis /.50eye 1
11 9016975 (000000-027812 ) Cable Keeper Kit, Side Brush 1
12 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
13 1057841 (000000- ) Actuator, 36vdc, 06.0strk, 0562lb 1
14 1057905 (000000- ) Bracket WIdt, Actuator, Sba 1
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
16 94877 (000000- ) Pin, Clevis, 10mmd X 1
17 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
18 23683 (000000- ) Pin, Clevis, 0.50d X 3.00I 1
19 140145 (000000- ) Sleeve, P/M, 0.51b 0.63d 0.3I, PI 1
20 86952 (000000- ) Washer, Flat, 0.52b 1.25d .06, Nyl 2
21 32493 (000000- ) Washer, Flat, 0.50, Std 2
22 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
23 1007705 (000000- ) Washer, Flat, 0.50b 1.00d .38, Stl, PI 1
24 1234781 (027813- ) Angle, Keeper, Cable 1
25 1228033 (027813- ) Screw, Hex, M5 X 0.80 X 30, Ss 2
26 01683 (027813- ) Washer, Flat, 10, Ss 2
27 1234827 (027813- ) Spacer, Cable Keeper 2
28 09739 (027813- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2

T16 9008148 (7-2019)

3-55




OPTIONS

Fig. 29 - Side Brush Motor and Squeegee Group

23— {gf{ 23
| @@
A/@ 17

16

= .

18

16

25

15
24

FRONT

3-56 T16 9008148 (1-2011)



OPTIONS

356143
Fig. 29 - Side Brush Motor and Squeegee Group

Ref. Part No. Serial Number Description Qty.
1 1052848 (000000- ) Plate Widt, Deck, Sba 1
v 2 1052754 (000000-028674 ) Motor, Ele, 36vdc 0320rpm 0.63hp Gear 1

(Replaced by 1245125)

A 9008737 (000000-028674 Brush Kit, Motor, 1052754
v 2 1245125 (028675- Motor, Ele, 36vdc 0320rpm 0.63hp Gear
A 1242618 (028675- Brush, Motor [1Pc=1Kit]

3 00928 (000000- Key, Sq, 0.25 X 0.25, 1.00I

4 1013821 (000000- Plate, Sppt

5 08712 (000000- Nut, Hex, Lock, M6 X 1.00, NI, Ss

6 377364 (000000- Hub, Drive, Brush, Disk, 0.75b [6t]

7 01685 (000000- Washer, Flat, 0.38b 0.88d .08, Ss

8 41186 (000000- Washer, Flat, Belleville, .31

9 15675 (000000- Screw, Hex, M8 X 1.25 X 16, Ss

10 1052962 (000000-
11 1052971 (000000-
12 01686 (000000-

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg
Sleeve, Wheel, Sba
Washer, Flat, 0.44b 1.00d .08, Ss

13 09291 (000000-
14 1059557 (000000-
15 1053920 (000000-
16 24555 (000000-
17 1056779 (000000-

Screw, Hex, M10 X 1.50 X 20, Ss
Frame WIidt, Sqge

Spacer, Sqge, Neo

Ring, Retaining, Ext, 0.38d, [E-Ring]
Clamp WIdt, Front

18 1056777 (000000-
19 1054312 (000000-
20 1053593 (000000-
21 1020341 (000000-
22 9008672 (000000-

Clamp WIldt, Rear

Hook WiIdt, Latch

Mount WIidt, Arm

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Cover, Motor, Afmkt [T16]

23 1054948 (000000-
24 1053919 (000000-
24 1060350 (000000-
24 1060366 (000000-
25 1059457 (000000-

Knob Assy, Star, 3.21d 5ear M8

Blade, Sqge, Sba, Inner [Linatex]
Blade, Sqge, Sba, Inner [Ure 50d]
Blade, Sqge, Sba, Inner [Gum]

Blade, Sqge, Sha, Outer [Linatex Dual]

25 1060351 (000000-
25 1060367 (000000-

Blade, Sqge, Sha, Outer [Ure 50d]
Blade, Sqge, Sba, Outer [Gum]

N N (N N N N N N N N N N (N N N N N (N N N N N (N N N N N (N N N
PR RPRPRRPREPNRPAMRRPRLRRPRNRRPRLRRPRRPRRRPRERRPRRLRARRERRRR

T16 9008148 (7-2019) 3-57



OPTIONS

Fig. 30 - Side Brush Pivot Group

3-58 T16 9008148 (1-2011)



OPTIONS

Fig. 30 - Side Brush Pivot Group

356141

Ref. Part No. Serial Number Description Qty.
1 1052866 (000000- ) Arm WiIdt, Lower, Sha 1
2 1054061 (000000- ) Arm WIdt, Upper 1
3 15648 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 6
4 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 6
5 222460 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 6
6 1052194 (000000- ) Washer, Thrust, 0.34b 1.00d .06 [Garlok] 6
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
9 1052921 (000000- ) Pivot WIdt, Sba 1

10 56166 (000000- ) Bushing, Fing, 1.00b 1.13d 0.75I 2
11 58494 (000000- ) Stud, Ball, .39d .31-16, Gasspring 2
12 01760 (000000- ) Nut, Hex, Lock, .31-18, NI, Thin 1
13 1059135 (000000- ) Nut, Retainer, .31-18 0.48d 0.20I 1
14 1051379 (000000- ) Gasspring, 90Ib, 3.9strk 1
15 1057265 (000000- ) Cable, Ss .09d 011.5I .50eye /.50eye 1
16 386868 (000000- ) Screw, Hex, M8 X 1.25 X 12, Ss 1
17 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
18 1052034 (000000- ) Spring, Extn, 1.130d 0.13wir 04.50I 1
19 1053222 (000000- ) Bracket WIdt, Mtg, Sbha 1
20 1053144 (000000- ) Pin WiIdt, Pivot 1
21 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
22 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 1
23 1053146 (000000- ) Washer, Thrust, 0.41b 1.50d 0.25w 1
24 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 3
25 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
26 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
27 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
28 1058537 (000000- ) Clip, Wire, Snap-In, .47d 1

T16 9008148 (11-2016)

3-59




OPTIONS

Fig. 31 - Side Brush Solution Supply Group

T16 9008148 (12-2019)



OPTIONS

Fig. 31 - Side Brush Solution Supply Group

356178

Ref. Part No. Serial Number Description Qty.
1 1054897 (000000- ) Pump, Soltn, Ele, 36vdc 1
2 1055249 (000000- ) Bracket, Pump 1
3 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
4 140293 (000000- ) Screw, Pan, M5 X 0.80 X 30, Ss 4
5 01683 (000000- ) Washer, Flat, 10, Ss 4
6 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
7 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
8 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
9 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1

10 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 3
11 222376 (000000- ) Fitting, Plstc, E90, Bm06/Bm08 1
12 1011403 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Cir 1
13 1059587 (000000- ) Valve, Water, Solenoid, 36vVdc Bm10/Bm10 1
14 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 2
15 1053615 (000000- ) Manifold, Soltn, Sba 1
16 150412 (000000- ) Fitting, Plstc, E90, Bm06/Pm06 1
17 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
18 1040868 (029280- ) Capacitor, Plug [.01 Uf, 200v] 1
19 1227867 (029280- ) Inductor, Ferrite [Split Case,407@100hz] 1

T16 9008148 (12-2019)

3-61




OPTIONS

Fig. 32 - Side Brush Bumper Group

Y

FRONT

/6 \xu“lﬁ

o o
B0 fo T =D
KT

/

T16 9008148 (1-2011)

3-62



OPTIONS

Fig. 32 - Side Brush Bumper Group

356144

Ref. Part No. Serial Number Description Qty.
1 1060381 (000000- ) Guard WIdt, Sba 1
2 1060382 (000000- ) Tread, Non-Skid, Step, 06.5w 16.3I, Sba 1
3 1060383 (000000- ) Plate, Step 1
4 16879 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 20, 10.9 4
5 07790 (000000- ) Nut, Hex, FIng, M6 X 1.00 4
6 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
7 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 2
8 1060380 (000000- ) Bumper, Sbha 1
9 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
10 24265 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
11 1060426 (000000- ) Plate, Washer, Bmpr 1
T16 9008148 (1-2011) 3-63




OPTIONS

Fig. 33 - Side Brush Electrical Group

: ~ FRONT
AN
@/\\/

«u

3-64 T16 9008148 (3-2011)



OPTIONS

356142
Fig. 33 - Side Brush Electrical Group
Ref. Part No. Serial Number Description Qty.
1 397889 (000000- Switch, Rocker, Dpst, On / None / On 1
2 1064184 (000000- Circuitbreaker, 02.5a, Resetable 1
3 1064191 (000000- Boot, Circuitbreaker 1
T16 9008148 (1-2011) 3-65




OPTIONS

Fig. 34 - Deluxe Seat Kit

T16 9008148 (7-2019)

3-66



OPTIONS

Fig. 34 - Deluxe Seat Kit

356164

Ref. Part No. Serial Number Description Qty.
v 9008033 (000000- ) Seat Kit, DIx, Ci [T16] 1
AV 1 1201428 (025080- ) Seat, DIx, W/ Armrests & Seatbelt 1
AA 2 1248442 (025080- ) Seatbelt, Orange, Retractable, Afmkt 1
A 3 223330 (000000- ) Harness, Switch, Seat [7200] 1
A 4 01760 (000000- ) Nut, Hex, Lock, .31-18, NI, Thin 4
A 5 32491 (000000- ) Washer, Flat, 0.31, Std 5
A 6 49177 (025080- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
A 7 1059310 (000000- ) Bracket, Mtg, Latch 1
A 8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
A 9 1066535 (000000- ) Bracket WIdt, Latch 1
A 10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
A 11 1025736 (000000- ) Latch 1
A 12 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 2
A 13 46236 (000000- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 1
A 14 1067353 (025080- ) Rail, Adj, Slide, Seat, 11.5I, W/ Latch 1
A 15 1017053 (025080- ) Rail, Adj, Slide, Seat, 11.5I 1
16 1062792 (000000-025079 ) Seatbelt, Retractable 1
17 39663 (000000-025079 ) Screw, Hex, .44-20 X 1.00, G5 2
v 18 223595 (000000-025079 ) Seat, Suspension [Michigan Model V-5200] 1
A 19 223078 (000000-025079 ) Switch, Seat, No [Delta 6500] 1
20 1061917 (000000-025079 ) Armrest, Rh 1
21 1063373 (000000-025079 ) Washer, Flat, 0.45b 1.00d .12, Ss 2
22 16953 (000000-025079 ) Screw, Hex, .31-18 X 0.75, Sems 2

T16 9008148 (7-2019)

3-67




OPTIONS

Fig. 35 - Transport Group

[
zZ
©)
[0
LL

T16 9008148 (11-2015)

3-68



OPTIONS

356198
Fig. 35 - Transport Group

Ref. Part No. Serial Number Description Qty.
1 367949 (000000- ) Latch 2
2 08875 (000000- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 4
3 1048512 (000000- ) Bracket, Mtg, Latch, Tank Cover 2
4 1048474 (000000- ) Catch, Latch, Tank Cover 2
5 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
6 49162 (000000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 4
7 1074792 (000000- ) Plate, Retainer 1
8 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut, Ss 2

T16 9008148 (11-2015) 3-69



OPTIONS

Fig. 36 — Battery Group, 360AH

& \Q

.

.
N

.
.

\ \ ‘
.

)

,';nﬂn.ﬁ.uﬂ.ﬁ? y

i \4 \ 7
\

ey,

| %@@ O m g

@)

FRONT

/ ,./,
/// N ,M/

SN

G &L

T16 9008148 (5-2014)

3-70



OPTIONS

Fig. 36 — Battery Group, 360AH

356160

Ref. Part No. Serial Number Description Qty.
1 1070587 (000000- ) Battery, Wet, 06Vdc 0360Ah, W/Carton 6
2 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 3
3 223641 (000000-023992 ) Cap, Battery 6
4 68873 (023993- ) Boot, Terminal, Battery, 02-01Ga, Red 1
5 68872 (023993- ) Boot, Terminal, Battery, 02-01Ga, Black 11
3-71

T16 9008148 (5-2014)




OPTIONS

Fig. 37 - Battery Group, Lithium-lon, 36V, 12.2 Kwh

T16 9008148 (12-2019)

3-72



OPTIONS

356966

Fig. 37 - Battery Group, Lithium-lon, 36V, 12.2 Kwh

Ref. Part No. Serial Number Description Qty.
v 1 9019369 (000000- ) Battery Assy, Li-lon, 36v, 12.2 Kwh 1
A 2 1240228* (000000- ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1249104*  (000000- ) Plate, Cover 1
A 4 1205799*  (000000- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (000000- ) Washer, Flat, 10, Ss 2
A 6 1247763*  (000000- ) Label [Anti- Tamper] 14
A 7 1052126*  (000000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
AV 8 1076495*  (000000- ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 9 22892* (000000- ) Connector, Anderson, 175a, Gray 1
10 222473 (000000- ) Spacer, Battery, 0.75 X 3.0 X 21.0 2
11 1247131 (000000- ) Spacer, Battery, 2.25 X 4.75 X 10.5 2
12 600437 (000000- ) Switch, Snap, 15a, RIr 2
13 601359 (000000- ) Plate, Backing, Switch 1
14 06924 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
15 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
16 39658 (000000- ) Washer, Lock, Int, 04 2
17 1242133 (000000- ) Harness, Cntrl, Battery [Off-B T12 T16] 1
18 1247528 (000000- ) Bracket, Battery, Stop 1
19 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
20 1248987 (000000- ) Bracket WIdt, Mtg, Charger 1
21 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2

* Requires Tennant True service or an authorized Tennant service provider.

T16 9008148 (12-2019) 3-73



OPTIONS

Fig. 38 - Battery Group, Lithium-lon, 36V, 8.2 Kwh

T16 9008148 (12-2019)

3-74



OPTIONS

356967

Fig. 38 - Battery Group, Lithium-lon, 36V, 8.2 Kwh

Ref. Part No. Serial Number Description Qty.
v 1 9019370 (000000- ) Battery Assy, Li-lon, 36v, 8.2 Kwh 1
A 2 1240228* (000000- ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1249104*  (000000- ) Plate, Cover 1
A 4 1205799*  (000000- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (000000- ) Washer, Flat, 10, Ss 2
A 6 1247763*  (000000- ) Label [Anti- Tamper] 10
A 7 1052126*  (000000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
AV 8 1076495*  (000000- ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 9 22892* (000000- ) Connector, Anderson, 175a, Gray 1
10 222474 (000000- ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 2
11 1247131 (000000- ) Spacer, Battery, 2.25 X 4.75 X 10.5 2
12 600437 (000000- ) Switch, Snap, 15a, RIr 2
13 601359 (000000- ) Plate, Backing, Switch 1
14 06924 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
15 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
16 39658 (000000- ) Washer, Lock, Int, 04 2
17 1242133 (000000- ) Harness, Cntrl, Battery [Off-B T12 T16] 1
18 1247528 (000000- ) Bracket, Battery, Stop 1
19 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
20 1248987 (000000- ) Bracket WIdt, Mtg, Charger 1
21 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2

* Requires Tennant True service or an authorized Tennant service provider.

T16 9008148 (12-2019) 3-75



A —

T16 9008148 (12-2019)

OPTIONS

Fig. 39 - Battery Group, Lithium-lon, 36V, 4.1 Kwh

3-76



OPTIONS

356968

Fig. 39 - Battery Group, Lithium-lon, 36V, 4.1 Kwh

Ref. Part No. Serial Number Description Qty.
v 1 9019371 (000000- ) Battery Assy, Li- lon, 36v, 4.1 Kwh 1
A 2 1240228* (000000- ) Controller, Battery, Li- lon, 36vdc [Bms] 1
A 3 1249104*  (000000- ) Plate, Cover 1
A 4 1205799*  (000000- ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
A 5 01683* (000000- ) Washer, Flat, 10, Ss 2
A 6 1247763*  (000000- ) Label [Anti- Tamper] 14
A 7 1052126*  (000000- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
AV 8 1076495*  (000000- ) Cable Assy, Battery, 02ga [T12,T16] 1
AA 9 22892* (000000- ) Connector, Anderson, 175a, Gray 1
10 222474 (000000- ) Spacer, Battery, Foam, 3.00 X 4.8 X 21.0 4
11 1247131 (000000- ) Spacer, Battery, 2.25 X 4.75 X 10.5 3
12 600437 (000000- ) Switch, Snap, 15a, RIr 2
13 601359 (000000- ) Plate, Backing, Switch 1
14 06924 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 30, 4.8 2
15 579211 (000000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 2
16 39658 (000000- ) Washer, Lock, Int, 04 2
17 1242133 (000000- ) Harness, Cntrl, Battery [Off-B T12 T16] 1
18 1247528 (000000- ) Bracket, Battery, Stop 1
19 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
20 1248987 (000000- ) Bracket WIdt, Mtg, Charger 1
21 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2

* Requires Tennant True service or an authorized Tennant service provider.

T16 9008148 (12-2019) 3-77



OPTIONS

Fig. 40 — Battery Charger Group

356199

Ref. Part No. Serial Number Description Qty.
v 1 9001055 (000000- ) Charger Kit, 36vdc 021a, 1ph,Domestic,Ci 1
A 2 1017079 (000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

3-78 T16 9008148 (12-2011)



OPTIONS

Fig. 41 — Battery Charger Group (Rollout Battery)

356200

Ref. Part No. Serial Number Description Qty.
v 1 9001056 (000000- ) Charger Kit, 36vdc, Ci [Domestic/Export] 1
A 2 223679 (000000- ) Cable Assy, 06ga Red / Blk, 050a /175a 1
A 3 1017079 (000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 4 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

T16 9008148 (12-2011) 3-79



OPTIONS

Fig. 42 - Battery Charger Group, International Only

356201

Ref. Part No. Serial Number Description Qty.
v 1 9001062 (000000- ) Charger Kit, 36vdc 021a, 1ph, Ci [Tj] 1
A 2 1019426 (000000- ) Cord, Chrgr, Ele, Tj 1
A 3 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

3-80 T16 9008148 (12-2011)



OPTIONS

Fig. 43 — Battery Charger Group, International Only (Rollout Battery)

356202

Ref. Part No. Serial Number Description Qty.
v 1 9001057 (000000- ) Charger Kit, 36vdc 021a, 1ph, Ci [Tj] 1
A 2 223679 (000000- ) Cable Assy, 06ga Red / Blk, 050a /175a 1
A 3 1019426 (000000- ) Cord, Chrgr, Ele, Tj 1
A 4 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

T16 9008148 (12-2011) 3-81



OPTIONS

Fig. 44 - Battery Charger Group, China Only (Rollout Battery)

356697

Ref. Part No. Serial Number Description Qty.
v 9015275 (000000- ) Charger Kit, 36vdc, 30a, Rollout, [Asia] 1
AV 1 1076685 (000000- ) Charger, 36vdc 030a Wet Sb050g 230vac 1
AA 2 1043746 (000000- ) Cable, Charger Eu, Bc5 & Bc7 1
AA 3 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
A 4 223679 (000000- ) Cable Assy, 06ga Red / Blk, 050a /175a 1
3-82 T16 9008148 (12-2019)



OPTIONS

Fig. 45 - Battery Chargers Group, Lithium-lon

356962

Ref. Part No. Serial Number Description Qty.
v 1 1242861 (000000- ) Charger, 36vdc 1200w 100- 240vac[Off Brd] 1
A 2 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 3 1242864 (000000- ) Charger, 36vdc 900w 100- 240vac [Off Brd] 1
A 4 130155 (000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
5 1025642 (000000- ) Cord, Power, 16/3, 15ft Blk [Us] 1

T16 9008148 (12-2019)

3-83




OPTIONS

Fig. 46 — Onboard Charger Group

T16 9008148 (12-2019)

3-84



OPTIONS

Fig. 46 - Onboard Charger Group

356203

Ref. Part No. Serial Number Description Qty.
1 1064476 (000000-029241 ) Bracket WIdt, Mtg, Chrgr 1
2 1037346 (000000-029241 ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
3 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
4 09252 (000000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 3
5 1025642 (000000- ) Cord, Power, 16/3, 15ft BIk [Us] 1
v 6 1246421 (000000- ) Charger, 36vdc 20a 115vac [Ob Us] 1
A 1030692 (000000- ) Fuse, 15a, Repimt 1
v 6 1066113 (000000- ) Charger, 36vdc 20a 100vac [Ob Jp] 1
A 1030692 (000000- ) Fuse, 15a, Repimt 1
v 6 1066112 (000000- ) Charger, 36vdc 20a 230/240vac [Ob Exp] 1
A 1030692 (000000- ) Fuse, 15a, Repimt 1
7 9008663 (000000- ) Shroud, Seat, Chrgr, Afmkt [T16] 1
8 1020170 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
9 1059534 (000000- ) Fastener, 09.00I [Hook & Loop] 1
10 1068622 (000000- ) Seal, Rbr, Clsd, 1.50, 2.00w, 2.75I 2

T16 9008148 (12-2019)

3-85




OPTIONS

Fig. 47 - Lithium-lon Onboard Battery Charger Group

T16 9008148 (12-2019)

3-86



OPTIONS

Fig. 47 - Lithium-lon Onboard Battery Charger Group

356203

Ref. Part No. Serial Number Description Qty.
1 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
2 09252 (000000- ) Screw, Hex, M5 X 0.80 X 20, 8.8 3
3 1025642 (000000- ) Cord, Power, 16/3, 15ft BIk [Us] 1
v 4 1246421 (000000- ) Charger, 36vdc 20a 115vac [Ob Us] 1
A 1030692 (000000- ) Fuse, 15a, Repimt 1
5 9008663 (000000- ) Shroud, Seat, Chrgr, Afmkt [T16] 1
6 1020170 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 02ft 1
7 1067526 (000000- ) Fastener, 08.00l [Hook & Loop] 1
8 1068622 (000000- ) Seal, Rbr, Clsd, 1.50, 2.00w, 2.75I 2
9 1059169 (000000- ) Cable Assy, 10ga .25ring /.31ring, 050a 1
10 398526 (000000- ) Relay, 36vdc, 005a, Spdt No [Greenwich] 2
11 223198 (000000- ) Screw, Hex, M5 X 0.80 X 10, Fmg 2
12 1244766 (000000- ) Harness, Cntrl, Battery [On-B T12 T16] 1
13 1247528 (000000- ) Bracket, Battery, Stop 1
14 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1

T16 9008148 (12-2019)

3-87




OPTIONS

Fig. 48 — Rollout Battery Seat Support Group

3-88

T16 9008148 (5-2013)



OPTIONS

Fig. 48 - Rollout Battery Seat Support Group

356190

Ref. Part No. Serial Number Description Qty.
1 9008168 (000000- ) Plate, Seat,R/O Battery, Afmkt 1
2 20802 (000000- ) Bumper, Rbr, 1.0d 0.38th .25-20 5
3 75934 (000000- ) Nut, Hex, Lock, .25-20, NI 5
4 223248 (000000- ) Hinge, .25pin .12 4.0w 04.0l, 4/0.30h 2
5 06942 (000000- ) Screw, Hex, M6 X 1.00 8
6 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
7 1055849 (000000- ) Shroud WIdt, Battery 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
9 140154 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.3I, PI 2

10 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 2
11 1056168 (000000- ) Rod WiIdt, Prop 1
12 86866 (000000- ) Pin, Cotter, Hair, 0.38d .072 Wir 1
13 1055854 (000000- ) Angle, Shrd, Battery 1
14 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
15 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
16 9008167 (000000- ) Door, R/O Battery, Afmkt 1
17 394963 (000000- ) Hinge WIdt 2
18 06942 (000000- ) Screw, Hex, M6 X 1.00 8
19 32483 (000000- ) Washer, Flat, 0.25, Sae 4
20 1065134 (000000- ) Latch, Cmpr, Yel Grip 1
21 1026352 (000000- ) Pawl, Str 1
22 1055861 (000000- ) Support WIdt, Hsng, Battery 1
23 1056211 (000000- ) Bracket, Mtg 1
24 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 2
25 1056162 (000000- ) Bar, Retainer, Battery 1
26 140154 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.3I, PI 1
27 06944 (000000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 1
28 32483 (000000- ) Washer, Flat, 0.25, Sae 1
29 9008166 (000000- ) Cover, R/O Battery, Afmkt 1
30 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 6
31 1059627 (000000- ) Bracket, Sppt, Shrd 1
32 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
33 32491 (000000- ) Washer, Flat, 0.31, Std 2
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
35 1059659 (000000- ) Plate, Stop, Hinge 1
36 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
37 1055862 (000000- ) Angle, Sppt, Battery 1
38 32491 (000000- ) Washer, Flat, 0.31, Std 1
39 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
40 1056400 (000000- ) Bracket, Mtg, Latch 1
41 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
42 1062114 (000000- ) Cable Assy, Battery, 02ga [Sb175] 2
43 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
44 1025736 (000000- ) Latch 1
45 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 2
46 41359 (000000- ) Nut, Hex, Std, M6 X 1.00, 8 8
47 1067974 (000000- ) Cover, Wire 1

T16 9008148 (5-2013)

3-89




OPTIONS

Fig. 49 - Rollout Battery Case Group

3\ &

v\ § 0 rront

3-90 T16 9008148 (1-2011)



OPTIONS

356191
Fig. 49 - Rollout Battery Case Group

Ref. Part No. Serial Number Description Qty.
1 1056402 (000000- ) Panel WIdt, Mtg, Contactor 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
3 1035140 (000000- ) Housing WIdt, Battery, R/O [No Battery] 1
4 1055710 (000000- ) Bracket WIdt, Mtg, Battery [RIr] 1
5 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
6 1055707 (000000- ) Channel, .18, 27.8w 2.3 0.9, 5/0.3h 2
7 369415 (000000- ) Bearing, Needle, 0.25b 0.88d 0.50w 10
8 01699 (000000- ) Screw, Hex, .25-20 X 1.25, Ss 10
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 10

10 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 10

T16 9008148 (1-2011) 3-91



OPTIONS

Fig. 50 - Rollout Battery Cart Group

3-92 T16 9008148 (12-2011)



OPTIONS

356193
Fig. 50 - Rollout Battery Cart Group

Ref. Part No. Serial Number Description Qty.
v 9009671 (000000- ) Cart Kit, Battery, R/O, Afmkt[T16] 1
A 1 1056296 (000000- ) Bumper, Battery 1
A 2 1056284 (000000- ) Housing WIdt, Sppt 5
A 3 39283 (000000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 20
A 4 32492 (000000- ) Washer, Flat, 0.38, Std 20
A 5 369435 (000000- ) Frame, Cart, Battery [7200] 1
A 6 1049046 (000000- ) Caster, Swivel, 5.0d 2.0w, 4hole, Gray 2
A 7 1049021 (000000- ) Caster, Rigid, 5.0d X 2.0w, 4hole 2
A 8 377328 (000000- ) Lock, Floor 1
A 9 07791 (000000- ) Nut, Hex, FIng, M8 X 1.25 4
A 10 369481 (000000- ) Bumper, Rbr, 2.5d X 1.00 2
A 11 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 12
A 12 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
A 13 369470 (000000- ) Handle WIdt, Battery Cart 1
A 14 1066506 (000000- ) Grip, Handle, Rnd 2
A 15 54660 (000000- ) Pin, Clevis, 0.75d X 5.50I 1
A 16 55094 (000000- ) Pin, Cotter, Hair, 0.75d .148 Wir 3
A 17 369462 (000000- ) Frame WIdt, Mtg, RIr 1
A 18 06416 (000000- ) Screw, Hex, M12 X 1.75 X 50, FI 2
A 19 39313 (000000- ) Nut, Hex, Std, M12 X 1.75 2
A 20 02141 (000000- ) Pin, Clevis, 0.75d X 1.69I 2
A 21 369371 (000000- ) Roller Assy, 1.90d 23.66l, Stl 6
A 22 369466 (000000- ) Retainer, Shaft, RIr 2
A 23 369496 (000000- ) Arm, Flat, Stop, Battery, 0.31 1
A 24 385612 (000000- ) Grip, Handle 1
A 25 58078 (000000- ) Pin, Clevis, 0.50d X 1.25I 1
A 26 21120 (000000- ) Pin, Cotter, Hair, 0.43d .079 Wir 1
A 27 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 24
A 28 32490 (000000- ) Washer, Flat, 0.25, Std 26
A 29 41342 (000000- ) Screw, Hex, M8 X 1.25 X 40, 8.8 1

T16 9008148 (7-2012) 3-93



OPTIONS

Fig. 51 - Rollout Battery Telemetry Group

3-94 T16 9008148 (12-2019)



OPTIONS

Fig. 51 - Rollout Battery Telemetry Group

356270

Ref. Part No. Serial Number Description Qty.
1 9010085 (000000- ) Control Box Assy Kit, Replmt, Telem[Usa] 1
1 9010086 (000000- ) Control Box Assy Kit, Replmt, Telem[Can] 1
2 1070414 (000000- ) Cable Assy, 2ga, Telem [T16 Rollout] 1
3 1070358 (000000- ) Cable, 2ga, Bk, Telem [T16] 1
4 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 4
5 01683 (000000- ) Washer, Flat, 10, Ss 6
6 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
7 1069852 (000000- ) Bracket, Telem [T16] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
9 1070402 (000000- ) Angle, Mtg, Antenna, Telem 1
10 1070659 (000000- ) Antenna, Telem, 70 In [Gprs] 1
11 140916 (000000- ) Clamp, Cable, Nyl, 0.62d, Nat 1
12 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
13 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
v 14 1070108 (000000- ) Harness, Ele, Telem [T16] 1
A 15 9009990 (000000- ) Fuse, 002a, 250vdc, Cartridge 1
16 1070384 (000000- ) Shunt, 050mv 250a 1
17 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 1
18 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
19 82483 (000000- ) Tube, 0.30id 0.400d 01.0I, Stl, PI 2
20 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
21 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 3

T16 9008148 (7-2012)

3-95




OPTIONS

Battery Water Manifold Group

Fig. 52 - Flow-Rite™

>0
YO g
U
i S
iyl oY
=] &
Sot

e
>
S 8
= i
] T,
S

iy

9

0

@

&
, O

oA
OB
),
by o p
""||||\l||l‘" B

2

=

-]
=

A\ AN

A\ Y
A\ Y
NN N

. .

-

1l

FRONT
€W

356205

Q

Y.

t

Description

Serial Number

(000000~

Part No.

Ref.

L B B B4 ]

Manifold Kit, Sys, Water, Battery, Ci
Manifold, Sys, Water, Battery

Valve, Reg, Water
Cable, 02ga 12.0l Red .31ring /.31ring

—~ N~

(000000~
(000000~
(000000~

9007395
1060756
1061926
1058620

1
2
3

Flow-Rite is a registered trademark of Flow-rite Controls.

T16 9008148 (12-2013)

3-96



OPTIONS

Fig. 53 - Hydrolink® Battery Water System Kit

356411
Ref. Part No. Serial Number Description Qty.
v 9010301 (000000- ) Pump Kit, fill, Battery, 36vdc, Ci [Trojan] 1
A 1 1058939 (000000- ) Pump Kit, Fill , Battery 1
A 2 1201997 (000000- ) Tube, Water, Battery, 36vdc [Trojan] 1
A 3 1204142 (000000- ) Cap, Fill, Battery [Trojan] 6
A 4 1071084 (000000- ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
*This kit is intended for use with Trojan® Lead Acid Batteries Only.
Hydrolink® is a registered trademark of Trojan® Battery Company.
T16 9008148 (5-2014) 3-97



OPTIONS

Fig. 54 - Telemetry Group

T16 9008148 (12-2019)

3-98



OPTIONS

356269

Fig. 54 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 9010085 (000000- ) Control Box Assy Kit, Repimt, Telem[Usa] 1
1 9010086 (000000- ) Control Box Assy Kit, Repimt, Telem[Can] 1
2 1070357 (000000- ) Cable Assy, 2ga [T16 - Telemetry] 1
2 1070414 (000000- ) Cable Assy, 2ga, Telem [T16 Rollout] (Lithium- lon Battery 1

Only)

3 1070358 (000000- ) Cable, 2ga, Blk, Telem [T16] 1
4 12312 (000000- ) Screw, Hex, M5 X 0.80 X 12, 8.8 4
5 01683 (000000- ) Washer, Flat, 10, Ss 6
6 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
7 1069852 (000000- ) Bracket, Telem [T16] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
9 1070402 (000000- ) Angle, Mtg, Antenna, Telem 1
10 1070659 (000000- ) Antenna, Telem, 70 In [Gprs] 1
11 140916 (000000- ) Clamp, Cable, Nyl, 0.62d, Nat 1
12 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
13 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
v 14 1070108 (000000- ) Harness, Ele, Telem [T16] 1
A 15 9009990 (000000- ) Fuse, 002a, 250vdc, Cartridge 1
16 1070384 (000000- ) Shunt, 050mv 250a 1
17 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 1
18 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
19 82483 (000000- ) Tube, 0.30id 0.400d 01.0l, Stl, PI 2
20 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
21 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 3

T16 9008148 (12-2019) 3-99



OPTIONS

Fig. 55 - Fire Extinguisher Kit

S N N\
C N\ R

/ - —
-
X
FRONT
R\
3
356182
Ref. Part No. Serial Number Description Qty.
1 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
2 1058434 (000000- ) Bracket, Mtg, Extinguisher 1
3 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
4 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
5 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
3-100 T16 9008148 (7-2012)



OPTIONS

Fig. 56 — Documentation Group

Ref. Part No. Serial Number Description Qty.

9008142 (000000- Manual, Oprtr [T16 Ele, En, Na]
9008143 (000000- Manual, Oprtr [T16 Ele, Es, Na]
9008144 (000000- Manual, Oprtr [T16 Ele, Fr, Na]
9008145 (000000- Manual, Oprtr [T16 Ele, Ptb]
9008146 (000000- Manual, Oprtr [T16 Ele, Cn]

9008147 (000000- Manual, Oprtr [T16 Ele, Jp]

9008148 (000000- Manual, Parts [T16 Ele, En, Na/Int]

9008149 (000000- Manual, Service Info [T16 Ele, En]

9008532 (000000- Video, Oprtr, Dvd [T16]

9009382 (000000- Instr, Use&care, Wallchart [T16] (ONLINE ONLY)

N N’ N’ N N [N N N N N
PR RPRRRRPRERRRR

To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts) visit:

www.tennantco.com/manual

T16 9008148 (5-2014) 3-101



OPTIONS

3-102 T16 9008148 (12-2013)



BREAKDOWNS

secTioN 4

Contents Page
Fig. 1 — Steering Control Breakdown, 1053418

(000000-022671) ........ccvvvvenn.. 4-2
Fig. 2 — Steering Control Breakdown, 1202071

(022671-023752) ... 4-4
Fig. 3 — Steering Control Breakdown, 1071696

(023753- ) 4-6
Fig. 4 — Drive Wheel Breakdown, 1055257 ...... 4-8
Fig. 5 — Drive Wheel Breakdown, 1071695 .. .... 4-9
Fig. 6 — Drive Wheel Breakdown, 1246663 ... .. 4-10
Fig. 7 — ec-H20 Solution Pump Breakdown,

1005866 . ........coiiiiiiii 4-11
Fig. 8 — FaST Injector Assembly Breakdown,

9008885 ... 4-12
Fig. 9 — FaST Injector Assembly Breakdown,

9008865 ...t 4-13
Fig. 10 — Accelerator and Brake Pedal Assembly

Breakdown, 1051837 .............. 4-14
Fig. 11 - ec-H20 Module Assembly

Breakdown, 9006270 .............. 4-15
Fig. 12 — Metering Solution Pump Breakdown,

386364 ... 4-17
T16 9008148 (7-2019) 4-1




BREAKDOWNS

Fig. 1 — Steering Control Breakdown, 1053418 (000000-022671)

@D

opm)

_www. _
m‘.\; i )
.k J
fl«u\\

T16 9008148 (7-2019)

4-2



BREAKDOWNS

356188
Fig. 1 - Steering Control Breakdown, 1053418 (000000-022671)

Ref. Part No. Serial Number Description Qty.
v 1053418 (000000-022671 ) Steer—Control Assy, Wheel Drive 1
A 1 372874 (000000-022671 ) Bearing, Steering 1
A 2 9008675 (000000-022671 ) Chain, Steering [T16] 1
A 3 372876 (000000-022671 ) Link, Master 1
A 4 9008719 (000000-022671 ) Bearing [6003 2rs] 2
A 5 9008718 (000000-022671 ) Casting, Aluminum 1
A 6 9008720 (000000-022671 ) Casting, Aluminum 1
A 7 9011051 (000000-022671 ) Pulley, Tens 1
A 8 9008716 (000000-022671 ) Plate 1
9 9014836 (000000-022671 ) Pulley, Guide 1
10 9009597 (000000-022671 ) Shaft Kit, Steering, Replmt [T16] 1

T16 9008148 (1-2018) 4-3



BREAKDOWNS

Fig. 2 — Steering Control Breakdown, 1202071 (022671-023752)

T16 9008148 (7-2019)

4-4



BREAKDOWNS

356188

Fig. 2 - Steering Control Breakdown, 1202071 (022671-023752)

Ref. Part No. Serial Number Description Qty.
v 1202071 (022671-023752 ) Steer—Control Assy, Wheel Drive 1
A 1 372874 (022671-023752 ) Bearing, Steering 1
A 2 9008675 (022671-023752 ) Chain, Steering [T16] 1
A 3 372876 (022671-023752 ) Link, Master 1
AV 4 9009515 (022671-023752 ) Shaft Assy, Steering [T16] 1
AA 5 9008719 (022671-023752 ) Bearing [6003 2rs] 2
AA 6 9008720 (022671-023752 ) Casting, Aluminum 1
AA 7 9011051 (022671-023752 ) Pulley, Tens 1
AA 8 9014836 (022671-023752 ) Pulley, Guide 1
A 9 9008718 (022671-023752 ) Casting, Aluminum 1
A 10 9008716 (022671-023752 ) Plate 1
T16 9008148 (1-2018) 4-5




BREAKDOWNS

)

Fig. 3 — Steering Control Breakdown, 1071696 (023753-

T16 9008148 (7-2019)

4-6



BREAKDOWNS

Fig. 3 - Steering Control Breakdown, 1071696 (023753~

356188

Ref. Part No. Serial Number Description Qty.
v 1071696 (023753- ) Steer-Control Assy, Wheel Drive 1
A 1 372874 (023753- ) Bearing, Steering 1
A 2 9008675 (023753- ) Chain, Steering [T16] 1
A 3 372876 (023753- ) Link, Master 1
AV 4 9009515 (023753- ) Shaft Assy, Steering [T16] 1
AA 5 9008719 (023753- ) Bearing [6003 2rs] 2
AA 6 9008720 (023753- ) Casting, Aluminum 1
AA 7 9011051 (023753- ) Pulley, Tens 1
AA 8 9014836 (023753- ) Pulley, Guide 1
A 9 9008718 (023753- ) Casting, Aluminum 1
A 10 9008716 (023753- ) Plate 1
T16 9008148 (1-2018) 4-7




BREAKDOWNS

Fig. 4 - Drive Wheel Breakdown, 1055257

k2

Ref. Part No. Serial Number Description Qty.

v 1055257 (000000- )  Wheel Assy, Drive 1
A 1 9008544 (000000- ) Tire Kit, Puller 1
A 2 9008545 (000000- ) Wheel, Pyu, [300x100 Red] 1
A 3 9008546 (000000- ) Motor Assy, Ac, Drive, Complt 1
A 4 9003517 (000000- ) Brake, Rotor 1
A 5 9008548 (000000- ) Brake, W/Lever, Complt 1
A 6 9008549 (000000- ) Cover, Motor 1
A 7 9008550 (000000- ) Cover, Box, Connector 1
A 8 9003524 (000000- ) Bearing, Ball, Brush Side 1
A 9 9008552 (000000- ) Spacer, Aim 1
A 10 9008553 (000000- ) Cover, Plstc, Hub, AIm 1
A 11 9013899 (000000- ) Hub, Alm 1
A 12 9008555 (000000- ) Ring, Seal 1
A 13 9008556 (000000- ) Ring, Retaining 1
A 14 9008557 (000000- ) Screw Kit 1

15 9012602 (000000- ) Wheel, Pyu, [300x100 Blue] 1

4-8 T16 9008148 (12-2019)



BREAKDOWNS

Fig. 5 — Drive Wheel Breakdown, 1071695

14
oA
'::I;/' g -
/U
7
Ref. Part No. Serial Number Description Qty.

v 1071695 (000000- ) Wheel Assy, Drive 1
A 1 9008544 (000000- ) Tire Kit, Puller 1
A 2 9008545 (000000- )  Wheel, Pyu, [300x100 Red] 1
A 3 9008546 (000000- ) Motor Assy, Ac, Drive, Complt 1
A 4 9003517 (000000- ) Brake, Rotor 1
A 5 9011053 (000000- ) Brake, W/Lever, Complt 1
A 6 9008549 (000000- ) Cover, Motor 1
A 7 9008550 (000000- ) Cover, Box, Connector 1
A 8 9003524 (000000- ) Bearing, Ball, Brush Side 1
A 9 9008552 (000000- ) Spacer, Alm 1
A 10 9008553 (000000- ) Cover, Plstc, Hub, Alm 1
A 11 9013899 (000000- ) Hub, Alm 1
A 12 9008555 (000000- ) Ring, Seal 1
A 13 9008556 (000000- ) Ring, Retaining 1
A 14 9008557 (000000- ) Screw Kit 1
15 9012602 (000000- ) Wheel, Pyu, [300x100 Blue] 1

T16 9008148 (12-2019) 4-9



BREAKDOWNS

Fig. 6 — Drive Wheel Breakdown, 1246663

Ref. Part No. Serial Number Description Qty.
v 1246663 (000000- ) Wheel Assy, Drive 1
A 1 9008544 (000000- ) Tire Kit, Puller 1
A 2 9008545 (000000- ) Wheel, Pyu, [300x100 Red] 1
A 3 9008546 (000000- ) Motor Assy, Ac, Drive, Complt 1
A 4 9003517 (000000- ) Brake, Rotor 1
A 5 9011053 (000000- ) Brake, W/Lever, Complt 1
A 6 9008549 (000000- ) Cover, Motor 1
A 7 9008550 (000000- ) Cover, Box, Connector 1
A 8 9003524 (000000- ) Bearing, Ball, Brush Side 1
A 9 9008552 (000000- ) Spacer, Alm 1
A 10 (000000- ) Hub, Alm 1
A 11 9008555 (000000- ) Ring, Seal 1
A 12 9008556 (000000- ) Ring, Retaining 1
A 13 (000000- ) Screw Kit 1
14 9012602 (000000- ) Wheel, Pyu, [300x100 Blue] 1

4-10 T16 9008148 (7-2019)



BREAKDOWNS

Fig. 7 — ec-H20 Solution Pump Breakdown, 1005866

-ALL

Ref. Part No. Serial Number Description Qty.
\ 1005866 (000000- ) Pump, Soltn, Ele, 36vdc 1
A 1 391433 (000000- ) Head Kit, Pump, Water, Repair 1
A 2 78950 (000000- ) Connector, Fem, 2cav, Mp280 Sealed 1
A 3 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 1
A 4 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 5 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1

T16 9008148 (3-2011) 4-11



BREAKDOWNS

Fig. 8 — FaST Injector Assembly Breakdown, 9008885

Ref. Part No. Serial Number Description Qty.
v 9008885 (000000- ) FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3] 1
AV 1 9008884 (000000- ) FaST Kit, Ci [Inj Rebld, T7/Ssr/T186, lii] 1
AA 2 9008848 (000000- ) FaST Kit, Seal, Injector, Ci [FaST lii] 1
AA 3 1039990 (000000- ) Plug, Orifice, 0.041, Ss [FaST li+] 1
AA 4 1059250 (000000- ) Insert, Venturi, Medium, [FaST lii] 1
AA 5 1067473 (000000- ) Plate Assy, Orifice, 0.0090id, Natural 1
A 6 9003009 (000000- ) FaST Kit, Ci, Injector Filters[FaST li+] 1
A 7 1030444 (000000- ) Valve, Check, 0002psi [FaST li+] 1
A 8 1030441 (000000- ) Valve, Check, 0005psi [FaST Ili+] 1
A 9 1058126 (000000- ) Housing, Fltr, Upper [FaST lii] 1
A 10 1057811 (000000- ) Housing, Fltr, Lower [FaST lii] 1
A 11 1053564 (000000- ) Housing, Body, Injector [FaST lii] 1

4-12 T16 9008148 (7-2012)



BREAKDOWNS

Fig. 9 — FaST Injector Assembly Breakdown, 9008865

Ref. Part No. Serial Number Description Qty.
v 9008865 (000000- ) FaST Kit, Injector, Ci [T3/Ss3 FaST lii] 1
AV 1 9008758 (000000- ) FaST Kit, Ci [Inj Rebld, T3/Ss3, LII] 1
AA 2 9008848 (000000- ) FaST Kit, Seal, Injector, Ci [FaST lii] 1
AA 3 1039988 (000000- ) Plug, Orifice, 0.027, Ss [FaST li+] 1
AA 4 1053366 (000000- ) Insert, Venturi, Small, [FaST lii] 1
AA 5 1059870 (000000- ) Plate Assy, Orifice, 0.0065id, Blk 1
A 6 9003009 (000000- ) FaST Kit, Ci, Injector Filters[FaST li+] 1
A 7 1030444 (000000- ) Valve, Check, 0002psi [FaST li+] 1
A 8 1030441 (000000- ) Valve, Check, 0005psi [FaST Ili+] 1
A 9 1058126 (000000- ) Housing, Fltr, Upper [FaST lii] 1
A 10 1057811 (000000- ) Housing, Fltr, Lower [FaST lii] 1
A 11 1053564 (000000- ) Housing, Body, Injector [FaST lii] 1

T16 9008148 (7-2019) 4-13



BREAKDOWNS

Fig. 10 — Accelerator and Brake Pedal Assembly Breakdown, 1051837

356189

Ref. Part No. Serial Number Description Qty.
v 1051837 (000000- ) Pedal Assy, Accelerator, Brake 1
A 1 1058687 (000000- ) Sensor, Position [Hall] 1
A 2 1071311 (AUG2013- ) Pedal, Foot, W/ Tread 2
A 3 1061049 (000000- ) Spring, Extn, 0.350d 0.05wir 02.8I 2
A 4 1031716 (000000- ) Spring, Extn, 0.500d 0.07wir 03.0I 1
5 1014548 (000000-AUG2013 ) Pedal, Brake, W/ Tread 1
6 1051836 (000000-AUG2013 ) Pedal, Propel, W/ Tread 1
7 1064665 (000000-AUG2013 ) Spring, Tors, 0.55id .05wir 04.0coil 1

4-14 T16 9008148 (5-2014)



BREAKDOWNS

Fig. 11 - ec-H20 Module Assembly Breakdown, 9006270

4-15

T16 9008148 (1-2011)



BREAKDOWNS

Fig. 11 - ec-H20 Module Assembly Breakdown, 9006270

Ref. Part No. Serial Number Description Qty.
v 9006270 (000000- ) Module Kit, Repimt [Ec-H20] 1
A 1 9006159 (000000- ) Controller Kit, Replmt [Ec-H20] 1
A 2 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
AV 9006325 (000000- ) Ec-H2o Kit [Module C, Plumbing] 1
AA 3 1050767 (000000- ) Electrode, 5 Plate, High Flow 1
AA 4 1049489 (000000- ) Harness, Main,Controlboard[Ec—-H20 5cell] 1
AA 5 9006268 (000000- ) Hose, Pvc, Brd, 0.31id 0.530d, 2ft, Clr 1
AA 6 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Cir 2
AA 7 1053464 (000000- ) Clamp, Hose, Wir, .52 — .56, Yel 3
AA 3 1049637 (000000- ) Label, Direction [Ec-H20] 1
AA 9 1051519 (000000- ) Housing, Upper, Module, High Flow 1
AA 10 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 11 41579 (000000- ) Washer, Flat, 08, Ss 4
AA 12 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 13 1046041 (000000- ) Label, Module [Nsf, Ec-H20] 1
AA 14 1044393 (000000- ) Switch, Rocker, Spst, Mom 1
AA 15 1048741 (000000- ) Bracket, Valve, Large 1
AA 16 578856 (000000- ) Screw, Flt, Phl, 10-32 X 0.31 2
AA 17 1038159 (000000- ) Electrode, Cylindrical 1
AA 18 1045030 (000000- ) Fitting, Brs, Str, Pm02/Pm02 1
AA 19 1048643 (000000- ) Valve, Solenoid, 0.25” Orifice, 24vdc 1
AA 20 1005375 (000000- ) Fitting, Plstc, Str, Bm06/Pm02, Nyl 1
AA 21 1051268 (000000- ) Fitting, Plstc, E90, Bm05/Pm02, Nyl 1
AL 22 607775 (000000- ) Clamp, Hose, Wir, .63 - .66, Blk 1
A 23 1037032 (000000- ) Housing, Bottom 1
A 24 1050431 (000000- ) Grommet, Blind 1
4-16 T16 9008148 (5-2014)



BREAKDOWNS

Fig. 12 — Metering Solution Pump Breakdown, 386364

00112

Ref. Part No. Serial Number Description Qty.
v 386364 (000000- ) Pump, Metering Solution 1
A 1 63923 (000000- ) Connector Kit, Tubing 1
A 2 21659 (000000- ) Valve Kit, Pump 1
A 3 21661 (000000- ) Replacement Kit, Bellows 1
A 4 02430 (000000- ) Crank Replacement Kit 1

T16 9008148 (7-2012) 4-17






CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST . ... ... 5-9

T16 9008148 (12-2019)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00911 ......... 2-29, 3-43, 3-45 07790 ........ 3-63 1011719 ....... 2-23
00912 ........ 2-11 07791 ........ 2-7, 2-11, 3-39, 3-47, 1011735 ....... 2-13
00928 ........ 2-25, 3-57 393 1011895 ....... 3-15, 3-21
01335 ........ 3-37 08172 ........ 3-39, 3-49 10120 ........ 2-31, 2-33
01513 ........ 2-29, 3-43 08182 ........ 2-41 1013821 ....... 3-57
01516 ........ 2-29, 3-43, 3-45 08708 ........ 2-9, 2-17, 3-35, 3-43, 1014328 ....... 2-29, 3-43
01683 ........ 2-39, 3-13, 3-15, 3-17, 3-45, 3-89, 3-95, 3-99 1014548 ....... 4-14
3-23, 3-27, 3-29, 3-35, 08709 ........ 2-11, 3-9, 3-35, 3-41, 1014563 ....... 2-7
3-b5, 3-61, 3-95, 3-99 3-43, 3-45, 3-49, 3-89, 1014971 ....... 3-15, 3-17, 3-21, 3-23,
01683* ........ 3-73, 3-75, 3-77 393 4-16
01684 ........ 2-3, 2-5, 2-7, 29, 08711 ......... 3-43, 3-45 1014974 .... ... 3-15, 3-21, 3-23, 3-29
2-21, 2-25, 2-29, 2-35, 08712 ........ 2-7,2-21, 2-25, 2-31, 1014976 ....... 3-15, 3-17, 3-23, 3-29,
3-15, 3-41, 3-43, 3-85, 2-33, 3-27, 3-41, 3-57 3-61
3-87, 3-89, 3-91 08713 ........ 2-11, 2-23, 2-31, 2-33, 1014987 ....... 3-21
01685 ........ 2-7,2-9, 2-13, 2-25, 2-41, 2-43, 3-13, 3-29, 1015025 ....... 3-27
2-29, 3-13, 3-29, 3-43, 3-45, 3-47, 3-55, 3-59 1015026 .. ..... 3-27
3-47, 3-49, 3-55, 3-57, 08714 ........ 2-23, 2-27, 2-41 1015033 ....... 2-39, 3-27
3-59, 3-89 08716 ........ 2-7,2-21, 2-25, 2-37, 1015048 ....... 2-19, 3-27
01686 ........ 2-21, 2-23, 2-31, 2-33, 3-33, 343 1015273 ....... 3-41
2-41, 3-11, 3-57, 3-63 08875 ........ 3-69 1015455 ....... 3-21, 3-23
01698 ........ 2-35 09005 ........ 3-35 1016314 ....... 2-19
01699 ........ 3-91 09007 ........ 3-27, 3-41 1017015 ....... 1-1, 3-21
01754 ........ 2-15, 3-15 09010 ........ 2-7, 2-13, 2-25, 2-29, 1017022 ....... 1-1, 3-21
01760 ........ 2-9, 3-59, 3-67 2-35, 2-39, 2-41, 3-29, 1017053 ....... 2-9, 3-67
02076 ........ 2-21 3-47, 3-55, 3-59 1017079 ....... 3-78, 3-79
02141 ........ 393 09011 ......... 2-41, 3-59 1017197 ....... 3-17,3-23
02430 ........ 4-17 09023 ........ 2-25, 3-55, 3-59 1017218 ....... 2-7, 2-23, 2-25, 2-29,
02850 ........ 29, 3-39 09028 ........ 2-21, 2-23, 3-11, 3-59, 2-35, 2-37, 2-39, 2-41,
02892 ........ 3-37 3-63 2-43, 3-33, 3-39, 3-45,
02942 ........ 2-23, 3-47, 3-55 09029 ........ 2-27 3-47, 3-49
03192 ........ 39 09030 ........ 39 1017368 .. ..... 2-5
04051 ........ 2-11, 3-51 09088 ........ 2-31, 2-33 1017441 .. .. ... 3-47
04375 ........ 2-11 09146 ........ 3-15 1017705 ....... 29
04417 ........ 2-23 09162 ........ 2-11 1017802 ....... 3-47
04846 ........ 2-11 09198 ........ 2-3 1017957 ....... 2-5
05134 ........ 3-27 09200 ........ 2-27, 3-15, 3-17, 3-23 1018151 ....... 2-41
06416 ........ 393 09252 ........ 3-13, 3-85, 3-87 1018155 ....... 3-69, 4-16
06474A ....... 3-49 09291 ........ 2-31, 2-33, 3-57 1019285 ....... 2-35
06549 ........ 2-9, 3-3, 3-5, 3-41, 09570 ........ 2-21 1019426 .. ..... 3-80, 3-81
3-95, 3-99, 3-100 09738 ........ 2-39 1020168 .. ..... 2-7,2-9, 2-15, 2-23,
06920 ........ 3-39 09739 ........ 2-27, 3-13, 3-15, 3-27, 2-27
06922 ........ 2-15 3-35, 3-55, 3-61 1020170 ....... 3-85, 3-87
06924 ........ 3-73, 3-75, 3-77 09740 ........ 2-7, 2-13, 2-29, 2-35, 1020174 ....... 2-27
06926 ........ 29 2-37, 2-39, 3-33, 3-43 1020341 ....... 2-7,2-9, 2-29, 2-35,
06927 ........ 2-9, 3-95, 3-99 09741 ........ 2-27 2-39, 2-41, 3-3, 39,
06933 ........ 3-3, 3-5, 3-100 09767 ........ 2-23 3-13, 3-15, 3-21, 3-27,
06935 ........ 3-41 09770 ........ 2-7 3-29, 3-35, 3-39, 3-47,
06942 ........ 2-17,2-21,3-25,3-31, 09773 ........ 3-41 3-57, 3-61, 3-67, 3-73,
3-47, 3-89 1002898 . ...... 3-21 3-75, 3-77, 3-87, 3-89,
06943 ........ 29, 3-35 1002899 ....... 3-21 3-91, 3-95, 3-99, 3-100
06944 ........ 3-89 1005375 ....... 4-16 1022671 ....... 3-37
06946 ........ 2-17 1005435 ....... 3-21 1022846 . . ..... 2-31, 2-33
06959 ........ 2-7 1005630 . ...... 3-15, 3-61 1023920 ....... 3-41
06961 ........ 2-11 1005866 . . .. ... 3-15, 4-11 1024977 ....... 3-13
06965 ........ 3-13 1006400 ....... 3-15, 3-17 1025642 .. ..... 3-83, 3-85, 3-87
06972 ........ 3-43, 3-45 1007705 ....... 3-55 1025736 .. ..... 3-67, 3-89
07784 ........ 2-29 1011170 ....... 3-15 1026352 ....... 3-89
07786 ........ 2-25, 2-43, 3-39, 3-47 1011403 ....... 3-61 1027290 .. ..... 2-39
07787 ........ 3-49 1011412 ....... 3-35 1027976 ....... 3-35
5-2 T16 9008148 (12-2019)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1028581 ....... 3-17,3-23 1051519 ....... 4-16 1054100 ....... 2-7
1030441 ....... 4-12, 4-13 1051836 ....... 4-14 1054178 .. .. ... 3-35
1030444 .. ..... 4-12, 4-13 1051837 ....... 2-13, 4-14 1054231 ....... 2-37, 3-33
1030692 ....... 3-85, 3-87 1052009 ....... 3-15 1054282 ....... 2-31
1031665 ....... 3-63 1052010 ....... 3-15, 3-17 1054312 ....... 2-31, 2-33, 2-43, 3-57
1031716 ....... 4-14 1052034 ....... 3-59 1054379 ....... 3-55
1034731 ....... 2-11 1052126* ...... 3-73, 3-75, 3-77 1054457 ....... 2-7
1035140 ....... 3-91 1052194 ....... 3-59 1054581 ....... 2-29, 3-43
1036892 ....... 3-41, 3-89 1052259 .. ..... 29 1054591 ....... 2-29, 3-43
1037032 ....... 4-16 1052520 ....... 2-37, 3-33 1054633 ....... 2-29
1037346 ....... 2-7,2-19, 3-15, 3-21, 1052529 ....... 2-43 1054654 ....... 2-11

3-59, 3-73, 3-75, 3-77, 1052532 ....... 2-43 1054662 .. ..... 2-41

3-85, 3-89, 3-91 1052663 . ...... 2-39 1054670 ....... 1-1, 2-31, 2-33
1037354 ....... 3-11, 3-41 1052724 .. .. ... 2-35 1054709 ....... 39
1037355 ....... 2-15, 3-49, 3-93 1052754 .. .. ... 3-57 1054711 ....... 2-37, 3-33
1037358 ....... 2-11, 3-41, 3-47, 3-49 1052759 ....... 2-7 1054764 ....... 3-41
1037822 ....... 1-1, 2-35 1052764 ....... 2-25 1054774 . ...... 3-43
1038159 ....... 4-16 1052848 .. ..... 3-57 1054776 ....... 3-15
1039392 ....... 35 1052866 . ... ... 3-59 1054787 ....... 1-1, 3-41
1039988 ....... 4-13 1052921 ....... 3-59 1054823 ....... 2-35
1039990 ....... 4-12 1052962 . . ..... 3-57 1054843 ....... 2-29
1040318 ....... 3-23 1052971 ....... 3-57 1054844 ....... 2-29
1040467 ....... 3-89, 3-95, 3-99 1052999 ....... 2-23 1054849 ....... 2-29
1040803 ....... 3-45 1053109 ....... 2-39 1054893 ....... 39
1040868 . ...... 3-18, 3-61 1053142 ....... 2-39 1054897 ....... 3-61
1041030 ....... 2-19 1053144 ....... 3-59 1054948 ....... 3-45, 3-57
1041766 ....... 2-37, 3-33, 3-41 1053146 ....... 3-59 1054975 ....... 1-1, 2-29
1041772 ....... 2-37, 3-33, 3-41 1053205 ....... 29 1055001 ....... 2-31
1042492 ....... 2-5 1053222 . ...... 3-59 1055027 ....... 2-33
1042494 . ...... 2-5 1053268 . ...... 2-37, 3-33 1055028 . ...... 2-33
1042496 .. ..... 2-5 1053324 ....... 3-21 1055051 ....... 2-29, 3-43
1042580 ....... 3-41 1053327 ....... 2-41 1055064 .. ..... 2-13
1043003 ....... 3-41 1053336 ....... 3-15 1055102 ....... 2-5
1043318 ....... 3-21 1053341 ....... 2-25 1055188 ....... 3-15, 3-21
1043746 ....... 3-82 1053342 ....... 2-29, 3-43 1055226 ....... 2-15
1044393 ....... 4-16 1053366 . ...... 4-13 1055248 .. ..... 3-35
1045030 ....... 4-16 1053418 ....... 2-21,4-3 1055249 ....... 3-61
1045858 .. ..... 3-35 1053464 .. ..... 4-16 1055254 .. ..... 3-15
1046041 ....... 4-16 1053541 ....... 3-55 1055255 .. ..... 3-15
1048474 ....... 3-69 1053564 .. ..... 4-12, 4-13 1055257 ....... 2-21,4-8
1048512 ....... 3-69 1053586 . . ..... 2-7 1055281 ....... 3-35
1048643 ....... 4-16 1053593 ....... 3-57 1055312 ....... 3-13
1048741 .... ... 4-16 1053615 ....... 3-61 1055319 ....... 2-35
1048821 ....... 3-47 1053671 ....... 2-23 1055320 ....... 3-13
1048855 ....... 3-47 1053743 ....... 2-27 1055367 .. ..... 3-13
1048987 ....... 2-19 1053784 ....... 2-41 1055390 ....... 3-13
1049021 ....... 393 1053814 ....... 2-41 105539 . ...... 2-43
1049046 ....... 393 1053815 ....... 2-41, 3-47 1055504 .. ..... 2-7
1049489 ....... 4-16 1053825 ....... 2-11 1055506 . . ..... 2-43
1049637 ....... 4-16 1053870 ....... 2-41 1055516 ....... 2-41
1050003 ....... 2-67 1053893 ....... 2-3 1055579 ....... 2-7
1050431 ....... 4-16 1053894 .. ..... 2-3 1055707 ....... 3-91
1050767 ....... 4-16 1053895 ....... 2-3 1055710 ....... 3-91
1050910 ....... 2-67 1053919 ....... 3-57 1055776 ....... 2-7
1051024 .. ..... 2-5 1053920 ....... 3-57 1055820 ....... 2-35, 2-39
1051029 ....... 2-3 1053946 ....... 2-23 1055849 ....... 3-89
1051268 ....... 4-16 1053952 ....... 2-23 1055852 ....... 2-35, 2-39
1051283 ....... 1-1, 2-43 1053977 ....... 2-11 1055854 ....... 3-89
1051284 ....... 2-43 1053993 ....... 2-27 1055861 ....... 3-89
1051379 ....... 3-59 1054000 ....... 2-43 1055862 .. ..... 3-89
1051470 ....... 3-55 1054061 ....... 3-59 1055938 ....... 2-35, 2-39

T16 9008148 (12-2019)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1055962 .. ..... 2-27 1057772 ....... 2-7, 3-11 1059231 ....... 3-15
1056027 ....... 2-7 1057780 ....... 2-7 1059250 ....... 4-12
1056068 . . ..... 2-35 1057785 ....... 2-11 1059252 ....... 2-13
1056155 ....... 2-29 1057792 ....... 2-61, 2-66 1059310 ....... 3-67
1056162 ....... 3-89 1057811 ....... 4-12,4-13 1059316 ....... 2-41
1056168 ....... 3-89 1057814 ....... 3-35 1059317 ....... 2-39
1056189 ....... 3-45 1057816 ....... 3-35 1059321 ....... 2-15
1056211 ....... 3-89 1057841 ....... 3-49, 3-55 1059338 ....... 2-41
1056267 .. ..... 2-35, 2-39 1057850 ....... 2-23 1059342 ....... 33
1056284 .. ..... 393 1057905 ....... 3-55 1059363 ....... 2-41
1056288 . . ..... 3-35 1057907 ....... 3-49 1059436 ....... 3-35
1056291 ....... 3-35 1057915 ....... 3-49 1059457 ....... 3-57
1056296 . . ..... 393 1057926 .. ..... 1-1, 2-41 1059498 ....... 2-41
1056366 . . ..... 29 1057950 ....... 3-19 1059534 ....... 2-37, 3-33, 3-85
1056400 ....... 3-89 1057955 ....... 2-35 1059557 ....... 3-57
1056402 ....... 3-91 1057978 ....... 3-27 1059587 ....... 3-61
1056412 ....... 2-11 1057982 ....... 3-49 1059625 .. ..... 29, 2-13
1056416 ....... 3-15 1058110 ....... 1-1, 3-41 1059627 ....... 3-89
1056453 .. ..... 1-1,2-43 1058111 ....... 1-1, 3-41 1059657 ....... 3-49
1056538 .. ..... 3-35 1058126 .. ..... 4-12, 413 1059659 ....... 3-89
1056569 . ...... 2-67 1058141 ....... 35 1059661 ....... 2-37, 3-33
1056578 .. ..... 2-67 1058163 ....... 3-15 1059666 . ... ... 2-7
1056606 . . ..... 3-29 1058168 ....... 2-7 1059700 ....... 2-27
1056611 ....... 2-35 1058208 . ...... 1-1,2-29 1059854 ....... 3-23
1056623 . . ..... 2-37, 3-33, 3-41 1058247 ....... 3-45 1059870 ....... 4-13
1056689 . ...... 3-27 1058329 ....... 3-43 1059918 ....... 3-41
1056702 ....... 2-23 1058330 ....... 3-43 1059938 ....... 33
1056706 . ...... 2-19 10583% .. ..... 2-15 1059969 ....... 2-41
1056719 ....... 3-35 1058434 ....... 3-100 1059990 ....... 2-41
1056776 .. ..... 2-31 1058451 ....... 3-39 1060115 ....... 3-41
1056777 ....... 3-57 1058477 ....... 3-39 1060128 ....... 3-35
1056779 ....... 3-57 1058529 ....... 3-41 1060144 ....... 3-29
1056813 ....... 1-1, 3-43, 3-45 1058537 ....... 3-59 1060156 . ...... 2-17
1056831 ....... 3-37 1058604 .. ..... 2-17,2-19 1060210 ....... 3-47
1056832 ....... 3-47 1058612 ....... 2-19 1060225 . ...... 3-39
1056933 ....... 2-19 1058620 ....... 2-19, 3-96 1060348 ....... 3-49
1056979 ....... 3-3 1058625 ....... 2-17 1060350 ....... 3-57
1056980 ....... 3-53 1058627 ....... 2-17 1060351 ....... 3-57
1056981 ....... 2-61 1058628 ....... 2-17 1060366 . . ..... 3-57
1056982 ....... 2-15,2-17,3-25,3-31, 1058629 ....... 2-17 1060367 ....... 3-57
3-35, 3-51 1058641 ....... 2-13 1060380 ....... 3-63
1056987 ....... 2-33 1058643 ....... 2-61 1060381 ....... 3-63
1056994 ....... 2-31,2-33 1058647 ....... 2-15 1060382 ....... 3-63
1057021 ....... 1-1, 2-25 1058679 ....... 2-13 1060383 ....... 3-63
1057022 .. ..... 2-25 1058687 ....... 4-14 1060394 ....... 3-47
1057032 ....... 2-11 1058694 ....... 33 1060426 .. ..... 3-63
1057043 . ...... 2-11,2-23 1058695 ....... 3-41 1060428 .. ..... 3-35
1057171 ....... 2-11 1058808 ....... 3-43 1060440 ....... 3-37
1057174 .. ... .. 2-15 1058867 ....... 3-11 1060447 ....... 29
1057214 ....... 2-35 1058878 ....... 2-15 1060469 ....... 3-41
1057265 .. ..... 3-59 1058901 ....... 3-39 1060536 ....... 3-37
1057372 ....... 3-29 1058939 ....... 3-97 1060626 . . ..... 2-21
1057403 ....... 2-39 1059019 ....... 2-21 1060646 . ...... 29
1057404 ....... 2-35 1059027 ....... 3-49 1060648 . ...... 39
1057407 ....... 2-43 1059073 ....... 2-11 1060673 ....... 2-39
1057409 ....... 3-41 1059133 ....... 2-13 1060691 ....... 3-37
1057465 ....... 3-15, 3-21, 3-29 1059135 ....... 3-59 1060708 ....... 3-37
1057554 ....... 2-11 1059169 ....... 2-17, 3-87 1060718 ....... 3-37
1057572 ....... 2-11 1059170 ....... 2-29 1060720 ....... 3-37
1057591 ....... 2-25 1059179 ....... 29 1060756 . ...... 3-96
1057746 . ... ... 2-23 1059207 ....... 2-13 1060784 ....... 3-39
5-4 T16 9008148 (12-2019)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1061002 ....... 29 1064188 ....... 3-25, 3-31, 3-51 1070402 .. ..... 3-95, 3-99
1061004 . ...... 317 1064189 ....... 3-51 1070414 ....... 3-95, 3-99
1061049 ....... 4-14 1064191 ... .... 2-15, 3-7, 3-18, 3-25, 1070587 ....... 3-71
1061135 ....... 3-39 3-31, 3-51, 3-65 1070659 ....... 3-95, 3-99
1061165 ....... 2-9 1064192 ... .... 3-27 1070968 . ...... 2-25
1061184 ... .... 1-1, 2-31, 2-33 1064246 . .. .... 2-39 1071084 ... .... 3-97
1061185 ....... 1-1, 2-31, 2-33 1064439 ....... 2-67 1071260 ....... 2-27
1061198 ....... 1-1, 2-43 1064469 .. ... .. 2-9 1071280 ....... 3-15
1061199 ....... 1-1, 2-43 1064476 .. ... .. 3-85 1071311 ....... 4-14
1061200 ....... 1-1, 2-43 1064583 ....... 2-13 1071389 ....... 2-35
1061201 ....... 1-1, 2-43 1064629 . ...... 2-35 1071399 ....... 2-35
1061340 ....... 3-35 1064665 ....... 4-14 1071695 ... .... 2-21,4-9
1061356 ....... 3-37 1064684 ....... 2-7, 3-29 1071696 . ...... 2-21, 47
1061443 ....... 3-39 1064770 ....... 2-43 1071990 ....... 37
1061532 ....... 2-67 1065071 ... .... 2-9 1072243 .. .. ... 2-11
1061560 ....... 2-67 1065134 ....... 2-31, 2-33, 3-89 1072274 ... .... 3-49
1061570 ....... 3-37 1066063 ....... 2-35, 2-39 1072779 ... .... 2-29
1061571 ....... 3-37 1066112 ....... 3-85 1072884 ....... 2-39
1061739 ....... 2-67 1066113 ....... 3-85 1072900 ....... 2-29
1061741 ... .... 2-23 1066397 . ...... 2-29 1072934 ... .... 2-29
1061811 ....... 3-37 1066407 .. ..... 2-9 1073545 ... .... 2-11
1061812 ....... 3-37 1066430 ....... 2-35 1073546 . ...... 2-11
1061910 ....... 2-17 1066433 ....... 2-35, 2-39 1073573 ....... 2-43
1061917 ....... 3-67 1066436 ....... 2-35 1073574 ... .... 2-43
1061918 ....... 2-17 1066506 . ...... 3-93 1073575 ....... 2-43
1061926 ....... 3-96 1066535 ....... 3-67 1073647 ....... 2-13
1061954 ....... 3-27 1066573 ....... 2-25 1074073 ....... 2-35, 2-39
1061959 ....... 2-13 1066720 ....... 2-35 1074398 ....... 2-35, 2-39
1061960 ....... 2-13 1066839 ....... 2-9 1074678 ... .... 2-11
1062066 . ...... 2-31,2-33 1066906 . ...... 2-37, 3-33 1074726 . ... ... 2-66
1062106 . ...... 33 1066909 . ...... 3-35 1074734 .. ..... 2-66
1062114 ....... 3-89 1066919 ....... 3-35 1074792 ....... 3-69
1062199 ....... 2-17 1067151 ....... 3-35 1075003 ....... 2-13
1062273 ....... 2-67 1067350 ....... 3-37 1075240 .. ..... 2-39
1062434 ....... 3-27 1067353 ....... 2-9, 3-67 1075276 . ...... 2-7
1062578 ....... 2-3 1067452 ....... 11, 3-41 1075277 ....... 3-11
1062651 ....... 2-39 1067473 ....... 4-12 1075278 ....... 2-31,2-33
1062659 ....... 3-37 1067526 ....... 3-87 1075285 ....... 3-13
1062730 ....... 2-27 1067626 .. ..... 3-51 1075286 ....... 2-39
1062792 ....... 3-67 1067656 .. ..... 2-35, 2-39 1075287 ....... 2-25, 2-29
1062813 ....... 2-67 1067768 . ...... 2-27 1075288 ....... 2-27
1062814 ....... 2-67 1067817 ....... 2-23 1075289 ....... 2-29
1062815 ....... 2-67 1067818 ....... 2-23 1075296 ....... 33,35
1063157 ....... 3-27 1067964 ....... 2-35 1076095 ....... 2-37, 3-33, 3-41
10632-18 ...... 33 1067974 ....... 3-89 1076122 ....... 3-41
10632-2....... 35 1068004 . ...... 2-25 1076495* ...... 3-73, 3-75, 3-77
1063230 ....... 3-17 1068092 ....... 2-35 1076685 ....... 3-82
1063263 ....... 33 1068147 ....... 2-13 10912 ........ 3-41
1063326 ....... 3-43 1068151 ....... 2-13 10917 ........ 4-11
1063363 ....... 3-43 1068277 ....... 2-39 1329 ......... 3-45
1063373 ....... 3-67 1068510 ....... 2-15 11398 ......... 3-47
1063399 ....... 3-39 1068622 ....... 3-85, 3-87 " ... .. 2-3
1063416 ....... 3-47 1068685 ....... 29 "r72......... 2-3
1063419 ....... 3-47 1069269 ... .... 39 "773......... 2-3
1063445 ....... 3-39 1069271 ... .... 39 "777......... 2-3
1063542 ....... 3-49 1069291 ....... 3-11 778 .......... 2-3
1063579 ....... 29 1069852 ....... 3-95, 3-99 1780 ......... 2-3
1063931 ....... 2-13 1070108 .. ..... 3-95, 3-99 1781 ......... 2-3
1064019 ....... 2-7 1070357 ....... 3-99 1201428 ... .... 3-67
1064184 ....... 2-15, 3-3, 3-7, 3-18, 1070358 ....... 3-95, 3-99 1201715 ... .. .. 2-11

3-31, 3-51, 3-65 1070384 ....... 3-95, 3-99 1201731 ....... 2-11

T16 9008148 (12-2019) 5-5



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1201997 ....... 3-97 14884 ........ 3-35 23683 ........ 3-55
1202071 ....... 2-21,4-5 150208 . ....... 3-15 24265 ........ 2-29, 3-29, 3-63
1204142 ....... 3-97 150412, ....... 3-15, 3-21, 3-29, 3-61 24299 ........ 2-3,25
1204957 ....... 2-41 15047 ........ 2-31, 2-33 24555 ........ 3-57
1205799* ...... 3-73, 3-75, 3-77 150540 . ....... 3-15, 3-17 24584 ........ 3-35
1205850 .. ..... 1-1, 2-41 150709 ........ 3-23 24899 ........ 2-21
1206722 .. ..... 2-17 15522 ........ 3-45 25005 ........ 2-17
1208622 . . .. ... 2-11 15539 ........ 2-3,25 25312 ........ 3-100
1208625 .. .. ... 2-11 15648 ........ 3-59 25887 ........ 3-43, 3-45
1210807 ....... 2-11 15675 ........ 2-9, 2-35, 2-39, 3-57 26428 ........ 2-11
1220186 . ... ... 2-5 15678 ........ 2-9, 2-29, 2-37, 3-15, 28010 ........ 2-29, 3-43
1220188 ....... 2-3 3-33, 3-61 29558 ........ 3-49
1220190 .. ..... 2-3 16411 ......... 1-1 29570 ........ 2-37, 3-33
1220191 ....... 2-3 16412 ........ 1-1 30240 ........ 2-5
1220200 .. ..... 2-3 16735 ........ 2-11, 2-21, 3-67, 3-89 32408 ........ 3-45
1220230 .. ..... 2-5 16879 ........ 3-63 32483 ........ 2-7,29,2-17,2-21,
1220231 ....... 2-5 16931 ........ 2-11, 393 3-3, 3-25, 3-31, 3-89
1220232 .. ..... 2-5 16953 ........ 3-67 32485 ........ 2-9, 2-11
1220240 .. .. ... 2-5 17461 ........ 2-23 32486 ........ 3-49
1220243 . ... ... 2-5 19064 ........ 3-15 32490 ........ 2-11, 2-31, 2-33, 3-5,
1225904 ....... 2-13 19065 ........ 3-51 3-93
12267 ........ 3-49 19066 ........ 2-15,3-3, 3-5 32491 ........ 2-9, 2-11, 2-23, 3-9,
12269 ........ 3-43, 3-45 19312 ........ 2-15, 2-17 3-41, 3-67, 3-89
1227867 ....... 3-61 19315 ........ 33 32492 ........ 39, 3-13, 393
1228033 ....... 3-55 20170 ........ 3-51 32493 ........ 2-41, 3-55
12312 ........ 2-15, 3-67, 3-89, 3-95, 20802 ........ 3-89 32509 ........ 4-16
3-99 20944 ........ 3-29 32548 ........ 2-27
12316 ........ 2-15, 3-35 20950 ........ 3-15, 3-21, 3-29 32598 ........ 3-35
12333 ........ 2-35 20951 ........ 3-15,3-17,3-21,3-23, 32716 ........ 2-27
1234781 ....... 3-55 3-29 32720 ........ 3-45
1234827 ....... 3-55 20952 ........ 3-29 32746 ........ 2-3, 2-5, 3-89
1240228* . .. ... 3-73, 3-75, 3-77 21120 ......... 3-93 32980 ........ 3-51
1242133 ....... 3-73, 3-75, 3-77 21659 ........ 4-17 32982 ........ 2-15, 2-17, 2-21
1242618 ....... 3-57 21661 ........ 4-17 32984 ........ 2-17, 3-51
1242861 .. ..... 3-83 222027 . ....... 2-23 33584 ........ 3-35
1242864 .. .. ... 3-83 222158 . ....... 3-51 33925 ........ 2-27
1243007 .. ..... 2-31,2-33 222210 . ....... 2-23 33932 ........ 2-29, 3-29, 3-95, 3-99,
1244766 . . .. ... 3-87 222260 . ....... 2-23 4-16
1245125 .. .. ... 3-57 222267 ........ 33 33951 ........ 2-13
12459 ........ 2-7 222280 . . ...... 1-1,2-19 35973 ........ 3-43, 3-45
1246421 ....... 3-85, 3-87 222290 . ....... 2-13, 3-18 360352........ 39
1246663 . . .. ... 2-21,4-10 222376 . ....... 3-61 360460 . ....... 2-35
1247131 ... ... 3-73, 3-75, 3-77 222460 . . ...... 3-49, 3-59 360801 ........ 3-49
1247418 .. .. ... 2-15 222470 . ....... 3-45, 3-47 360917 ........ 2-23
1247528 . ... ... 3-73, 3-75, 3-77, 3-87 222473 ........ 2-19, 3-71, 3-73 360943 ........ 2-5
1247763* ... ... 3-73, 3-75, 3-77 222474 .. ... ... 3-75, 3-77 361076 ........ 2-13
1248442 . ... ... 3-67 222516 ........ 3-49 361144 ........ 1-1,2-13
1248987 ....... 3-73, 3-75, 3-77 222818 ........ 3-43 361339........ 3-43
1249104* ... ... 3-73, 3-75, 3-77 222846 . ... .... 1-1 363162........ 1-1,2-43
1249585 . ... ... 2-13 223065........ 2-11 363301 ........ 2-43
130155........ 3-78, 3-79, 3-80, 3-81,  223078........ 3-67 364441 ........ 2-31, 2-33, 2-39
3-82, 3-83 223198 ........ 3-87 364614 ........ 3-39, 3-47
130773 ........ 3-5, 3-33, 3-97 223248 . ....... 3-89 365164 ........ 2-27, 3-27
140015........ 2-7 223330 ........ 2-9, 3-67 367949........ 3-69
140145........ 3-55 223520 ........ 1-1,2-25 369359 ........ 3-13
140154 . ....... 3-89 223537 ........ 2-25 369371 ........ 3-93
140293 ........ 2-15, 3-27, 3-61 223595........ 3-67 369415........ 3-91
140626 . ....... 3-49 223641 ........ 3-71 369435........ 3-93
140916........ 3-95, 3-99 223679 ........ 3-79, 3-81, 3-82 369462 ........ 3-93
14799 ........ 2-11 22892* . ....... 3-73, 3-75, 3-77 369466 ........ 3-93
14838 ........ 2-3,2-5 23446 ........ 3-15 369470 ........ 3-93
5-6 T16 9008148 (12-2019)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
369481 ........ 3-93 41342 ........ 3-93 67366 ........ 2-7
36949 ........ 3-93 41359 ........ 3-89 67767 ........ 3-61
369781 ........ 3-49 41360 ........ 3-45 68872 ........ 3-71
369795 ........ 3-47 41362 ........ 3-45 68873 ........ 3-71
369796 ........ 3-47 41430 ........ 349, 3-13, 3-41, 3-47 69234 ........ 2-21,3-35
370093 ........ 2-3 41579 ........ 2-3,4-16 70651 ........ 2-11
370095 ........ 2-3,25 4702 ........ 2-15 71579 ........ 2-7
372874 ........ 4-3, 4-5, 4-7 43454 . ....... 2-9 71607 ........ 2-31, 2-33
372876 .. ...... 4-3, 4-5, 4-7 43555 ........ 3-15, 3-21 73342 ........ 3-27
377084 ........ 3-3, 3-5, 3-7, 3-51 43844 ........ 3-15,3-17,3-21,3-23, 73468 ........ 3-27
377328 ........ 3-93 3-29, 3-61 74455 . ....... 35
377349 ........ 3-27 43952 ........ 2-17 75934 ........ 3-89
377364 ........ 2-25, 3-57 44906 ........ 2-23,2-31,2-33,2-41, 75939 ........ 2-17
377537 ........ 1-1 3-55 76062 ........ 2-15
377538 ........ 1-1 44961 ........ 3-21, 3-23 763025........ 29
377540 . ....... 1-1 46236 ........ 2-9, 3-67 763040 ........ 3-47
379013........ 2-5 47701 ........ 2-39 763045 ........ 2-7, 3-89
381502 ........ 2-23 48749 ........ 3-45 763149 ........ 3-37, 3-39
382224 . ....... 2-23 49162 ........ 2-9, 3-69 76392 ........ 3-43, 3-45
382320 ........ 3-69 49177 ........ 2-9, 3-67 76426 ........ 2-37, 3-27, 3-33
383724 ........ 3-51 49186 ........ 3-23 76888 ........ 3-11
385612 ........ 3-93 49263 ........ 2-37,3-3 769785 ........ 3-35
385685 ........ 2-35 49266 ........ 3-3, 3-5, 3-95, 3-99 77488 ........ 3-55
386063 ........ 2-15, 2-31, 2-33 49694 ........ 2-43 78840 ........ 3-27
386274 ........ 2-29 49697 ........ 3-39, 3-95, 3-99 78841 ........ 3-27
386299 ........ 3-55 49800 ........ 3-39 78842 ........ 3-27
386364 ........ 3-29, 4-17 49891 ........ 2-37, 3-33 78950 ........ 4-11
386652 . ....... 3-27 50544 ........ 2-27 78951 ........ 4-11
386785 ........ 29 50901 ........ 317 78952 ........ 4-11
386810 ........ 3-25, 3-31, 3-51 51225-1....... 2-23 79273-2 ....... 3-27
386868 . ....... 3-59 51317 ........ 2-23 80058 ........ 2-5, 3-43
387431 ........ 2-23 54333 ........ 2-25, 3-27, 3-35, 3-61 80127 ........ 3-47
390994 ........ 2-39 54400 ........ 3-49 80134 ........ 2-19
391345 ........ 2-43 54660 ........ 3-93 80235 ........ 3-55
391365 ........ 3-27 55038 ........ 29 80487 ........ 3-55
391433 ........ 4-11 55094 ........ 3-93 81884 ........ 3-45
392215 ........ 3-45 55248 ........ 35 81919 ........ 3-47
39277 ........ 39 56166 ........ 3-59 82226 ........ 2-13
39283 ........ 3-93 57248 ........ 3-15, 3-17, 3-23 82483 ........ 3-95, 3-99
39311 ......... 2-11 57598 ........ 3-39, 3-49 82829 ........ 3-3
39313 ........ 3-93 57702 ........ 3-13 82831 ........ 2-21
393135........ 2-7, 3-29, 3-89 578717 ........ 3-39 83415 ........ 2-19
39349 ........ 2-11, 2-17 578856 . ....... 4-16 86308 ........ 3-37
394963 ........ 3-89 579211 ........ 3-39, 3-73, 3-75, 3-77 86328 ........ 2-7
39658 ........ 2-15, 3-73, 3-75, 3-77 58078 ........ 3-93 86379 ........ 2-17
39663 ........ 3-67 58366 ........ 2-7,2-27 86773 ........ 3-45
397644 ........ 2-35 58494 ........ 3-59 86866 ........ 2-9, 3-55, 3-89
397779 ........ 3-45 58670 ........ 2-15 86952 ........ 3-55
397889 ........ 3-65 59658 ........ 2-35 87419 ........ 2-5, 3-47
397918 ........ 2-3 59861 ........ 2-23 87435 ........ 2-19
397978 ........ 2-3 600437 ........ 2-15, 3-73, 3-75, 3-77 89046 ........ 2-5
398500 ........ 3-35 601359 ........ 2-15, 3-73, 3-75, 3-77 89047 ........ 2-5
398501 ........ 2-13 607775 ........ 4-16 89048 ........ 2-5
398526 ........ 3-3,3-87 611010 ........ 3-21 89049 ........ 2-5

4140 ......... 2-17 611221 ........ 2-19 9001055 . ...... 3-78
ANy . ........ 2-35, 2-39 630146 ........ 2-39 9001056 . . ..... 3-79
41169 ......... 3-91 63378 ........ 29 9001057 ....... 3-81
ANM78......... 3-41 63810 ........ 2-19, 2-27, 2-39, 3-27 9001062 . ...... 3-80
41185 ......... 3-45 63923 ........ 417 9002021 . ...... 1-1, 3-21
41186 ......... 3-43, 3-57 64425 ........ 2-31,2-33 9003009 ....... 4-12, 4-13
41189 ......... 3-27 64743 ........ 3-35 9003517 ....... 4-8, 4-9, 4-10

T16 9008148 (12-2019) 5-7



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
9003524 . ...... 4-8, 4-9, 4-10 9008660 . ... ... 3-29 9014666 . . . . 2-3,25
9006159 . ...... 4-16 9008661 . ...... 29 9014836 . . . . 4-3, 4-5, 4-7
9006268 . ... ... 4-16 9008662 . ... ... 29 9015275 . . .. 3-82
9006270 . ...... 3-15, 4-16 9008663 . ...... 3-85, 3-87 9016246 . . . . 2-33
9006325 . ...... 4-16 9008664 . ... ... 2-7 9016247 . . .. 2-31
9007395 ....... 3-96 9008665 . ... ... 2-27 9016975 . . .. 3-55
9007853 . ...... 1-1, 2-29 9008668 . ... ... 3-47 9019369 . . .. 3-73
9007903 . ...... 2-15 9008670 . ...... 3-41 9019370 . . .. 3-75
9007947 . ...... 2-13 9008671 . ...... 3-39 9019371 .. .. 3-77
9007955 . ...... 29 9008672 . ...... 3-57 94877 ..... 2-41, 3-55
9007966 . ... ... 2-11 9008673 . ...... 3-21
9008017 ....... 2-39 9008674 . ...... 3-15
9008019 ....... 39 9008675 . ...... 4-3, 4-5, 4-7
9008031 ....... 2-35 9008676 . ... ... 3-43
9008033 ....... 3-67 9008678 . ...... 2-35
9008035 ....... 2-37 90086%6 . ... ... 2-13
9008037 . ...... 3-33 9008716 . ...... 4-3, 4-5, 4-7
9008043 . ...... 3-35 9008718 . ...... 4-3, 4-5, 4-7
9008047 . ...... 3-37 9008719 ....... 4-3, 4-5, 4-7
9008052 . ...... 2-39 9008720 . ...... 4-3, 4-5, 4-7
9008061 . ...... 311 9008737 ....... 3-57
9008067 . ...... 3-13 9008738 . ...... 2-35
9008069 . ...... 3-7 9008740 . ...... 2-13
9008089 . ...... 1-1 9008741 ....... 29
9008090 . ...... 1-1 9008742 . ...... 2-39
9008094 . ...... 1-1 9008743 . ...... 2-39
9008115 ....... 3-35 9008744 . ...... 2-13
9008135 ....... 35 9008756 . ... ... 2-15
9008139 ....... 3-3 9008758 . ...... 4-13
9008142 . ...... 3-101 9008848 . . ..... 4-12, 4-13
9008143 ....... 3-101 9008865 . ... ... 3-23, 4-13
9008144 . ...... 3-101 9008884 . ...... 4-12
9008145 . ...... 3-101 9008885 ....... 3-21,4-12
9008146 . ... ... 3-101 9009093 ....... 2-11
9008147 ....... 3-101 9009382 . ...... 3-101
9008148 . ...... 3-101 9009515 ....... 4-5, 47
9008149 ....... 3-101 9009597 . ...... 2-11,4-3
9008155 . ...... 3-37 9009671 ....... 3-93
9008166 . ... ... 3-89 9009984 . ...... 2-27
9008167 . ...... 3-89 9009990 . ...... 3-95, 3-99
9008168 . ... ... 3-89 9010085 . ...... 3-95, 3-99
9008182 . ...... 3-39 9010086 . ...... 3-95, 3-99
9008429 . ...... 2-35 9010301 ....... 3-97
9008532 . ...... 3-101 9010937 ....... 2-41
9008544 . ...... 4-8, 4-9, 4-10 9011051 ....... 4-3, 4-5, 4-7
9008545 . ...... 4-8, 4-9, 4-10 9011053 ....... 4-9, 410
9008546 . . ..... 4-8, 4-9, 4-10 9011663 ....... 3-15
9008548 . ...... 4-8 9011872 ....... 2-21
9008549 . ...... 4-8, 4-9, 4-10 9011900 ....... 2-11
9008550 . . ..... 4-8, 4-9, 4-10 9011916 ....... 2-29, 3-43
9008552 . ...... 4-8, 4-9, 4-10 9012321 ....... 2-29
9008553 . . ..... 4-8, 4-9 9012508 . ...... 2-13
9008554 . . ..... 4-8 9012602 . ...... 4-8, 4-9, 4-10
9008555 . ...... 4-8, 4-9, 4-10 9013899 ....... 4-9
9008556 . ... ... 4-8, 4-9, 4-10 9013931 ....... 2-25, 2-29
9008557 . ...... 4-8, 49 9013933 ....... 2-25
9008654 . ... ... 2-39 9013934 ....... 2-29
9008655 . . ..... 2-37 9013949 ....... 2-35, 2-39
9008656 . . .. ... 3-33 9014290 . ...... 3-41
9008658 . ... ... 2-7 9014662 . ... ... 2-5
9008659 . ...... 2-7 9014664 . ... ... 2-5
5-8 T16 9008148 (12-2019)



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator, 36vdc, 02.0strk, 0147Ib, 2-41

Actuator, 36vdc, 05.0strk, 0500lb, 2-23

Actuator, 36vdc, 06.0strk, 0562lb, 3-49,
3-55

Adapter, Swivel, 1.75, Abs, 3-37

Alarm, Audio, 10-48vdc, W/ Shutter, 2-13

Alarm, Backup, 12-48vdc, Adj, 3-3

Angle, Battery, 2-19

Angle, Keeper, Cable, 3-55

Angle, Keeper, Shrd, Seat, 2-9

Angle, Mtg, Antenna, Telem, 3-95, 3-99

Angle, Mtg, Bmpr, 2-35, 2-39, 3-11

Angle, Mtg, Clip, Prop Rod, 2-9

Angle, Mtg, Hppr, 3-41

Angle, Mtg, Pump, 3-27

Angle, Mtg, Shrd, Seat, 2-9

Angle, Mtg, Tank, 2-35

Angle, Shrd, Battery, 3-89

Angle, Sppt, Battery, 3-89

Angle, Stl, Perforated .03 1.4 1.4 26.0I,
2-27

Antenna, Telem, 70 In [Gprs], 3-95, 3-99

Arm Kit, Sqge, Side, Lh, Afmkt, 2-33

Arm Kit, Sqge, Side, Rh, Afmkt, 2-31

Arm Widt, Brush, 3-43

Arm Widt, Lift, 2-23

Arm Widt, Lower, Sha, 3-59

Arm WIidt, Upper, 3-59

Arm, Brush, Pre- Sweep, Idler, Lh, 3-45

Arm, Flat, Stop, Battery, 0.31, 3-93

Arm, Lift, Head, 2-23

Arm, Lift, Sqge, 2-41

Armrest, Rh, 3-67

Bag, Vacuum, Paper [1pick=1pkg], 1-1,
3-41

Bar, Retainer, Battery, 3-89

Bar, Rnd, Plstc, 0.31d 08.5l, 2-39

Base, Module, Light, 3-3

Battery Assy, Li-lon, 36v, 12.2 Kwh, 3-73

Battery Assy, Li-lon, 36v, 4.1 Kwh, 3-77

Battery Assy, Li-lon, 36v, 8.2 Kwh, 3-75

Battery, Wet, 06vdc 0235ah, 1-1, 2-19

Battery, Wet, 06vdc 0360ah, 1-1

Battery, Wet, 06Vdc 0360Ah, W/Carton,
3-71

Bearing [6003 2rs], 4-3, 4-5, 4-7

Bearing Assy, W/ Shaft, 3-45

Bearing, Ball, 0.24b 0.51d 0.20w [2seal],
3-37

Bearing, Ball, 0.59b 1.26d 0.35w[2seal],
3-45

Bearing, Ball, 0.62b 1.38d 0.43w, 2-29,
3-43

Bearing, Ball, 1.48B 2.38B 0.67W, 2-21

Bearing, Ball, 2 Row 15Mmb 35 Mmd 15.9
Mmw, 2-29

Bearing, Ball, Brush Side, 4-8, 4-9, 4-10

Bearing, Fing, 2hole, 0.75b, 2-11

Bearing, Fing, 2hole, 0.75b [Nyl], 2-11

Bearing, Fing, 2hole, 1.25b, 2-11, 2-23

Bearing, Journal, 0.75b 0.88d 0.75I, 2-11

Bearing, Motor, Ele, 2-25, 2-29

Bearing, Needle, 0.25b 0.88d 0.50w, 3-91

Bearing, Pillowblock, 1.12b, 2-11

Bearing, Split, 1.00b, 2-23

Bearing, Steering, 4-3, 4-5, 4-7

Bearing, W/ Collar, 0.75b 1.85d 1.06w,
3-43, 3-45

Bellcrank, Lift, Sqge, 2-31, 2-33

Belt Kit, W/ Tool, Replmt, 1-1

Belt Kit, W/Tool, Replmt (Set of 2), 2-29

Belt, Drive, 2-29

Belt, Drive, 7grv [7pj], 1-1, 3-43

Blade Kit, Sqge, Linatex, Ci [T16], 1-1

Blade Kit, Sqge, Rbr, Gum, Ci [T16], 1-1

Blade Kit, Sqge, Ure, Ci [T16], 1-1

Blade, Sqge, Front, 43.19I [Linard], 1-1

Blade, Sqge, Front, 43.191 [Linard]
(Standard), 2-43

Blade, Sqge, Front, 43.191, Gum, 1-1

Blade, Sqge, Front, 43.191, Gum (Option),
2-43

Blade, Sqge, Front, 43.191, Ure, 1-1

Blade, Sqge, Front, 43.191, Ure (Option),
2-43

Blade, Sqge, Rear Linatex, 1-1

Blade, Sqge, Rear Linatex (Standard),
2-43

Blade, Sqge, Rear, Gum, 1-1

Blade, Sqge, Rear, Gum (Option), 2-43

Blade, Sqge, Rear, Ure, 1-1

Blade, Sqge, Rear, Ure (Option), 2-43

Blade, Sqge, Sba, Inner [Gum], 3-57

Blade, Sqge, Sba, Inner [Linatex], 3-57

Blade, Sqge, Sba, Inner [Ure 50d], 3-57

Blade, Sqge, Sba, Outer [Gum], 3-57

Blade, Sqge, Sba, Outer [Linatex Dual],
3-57

Blade, Sqge, Sba, Outer [Ure 50d], 3-57

Blade, Sqge, Side Linatex, 1-1, 2-31, 2-33

Blade, Sqge, Side, 25.101 Gum, 1-1, 2-31,
2-33

Blade, Sqge, Side, 25.101 Ure, 1-1, 2-31,
2-33

Bolt, Eye, M10 X 1.50 X 140mm, 13.00
Eye, 2-27

Bolt, Shid, .41d X 0.35, M8 X 1.25, 3-35

Boot, 90deg .50id .57id X .84id 1.01,BIk,
2-21

Boot, 90deg .50id 1.00id 2.501, Red, 2-19

Boot, Circuitbreaker, 2-15, 3-7, 3-18, 3-25,
3-31, 3-51, 3-65

Boot, Terminal, Battery, 02-01Ga, Black,
3-71

Boot, Terminal, Battery, 02-01Ga, Red,
3-71

Boot, Terminal, Battery, 25.4mm, Blk, 2-19

Bracket Widt, Actuator, Sba, 3-55

Bracket Widt, Brg, 2-11

Bracket WIdt, Brush, Adj, Lh, 3-47

Bracket WIdt, Brush, Adj, Rh, 3-47

Bracket Widt, Latch, 3-67

Bracket Widt, Lift, Head, Front, 2-23

Bracket Widt, Mtg, 2-15

Bracket Widt, Mtg [FaST, T16], 3-21

Bracket Wldt, Mtg, Actuator, 3-49

Bracket Widt, Mtg, Battery [RIr], 3-91

Bracket WIdt, Mtg, Charger, 2-19, 3-73,
3-75, 3-77

Bracket Widt, Mtg, Chrgr, 3-85

Bracket Wldt, Mtg, Headlight, 3-39

Bracket Widt, Mtg, Latch, 3-39

Bracket Widt, Mtg, Latch, Cover, 3-39

Bracket Widt, Mtg, Ohg, 3-49

Bracket Widt, Mtg, Sba, 3-59

Bracket Widt, Sqge, Body, Lh, 2-33

Bracket Widt, Sqge, Body, Rh, 2-31

Bracket, Angle, Keeper, Cable, 3-49

Bracket, Battery, Stop, 3-73, 3-75, 3-77,
3-87

Bracket, Guide, Hose, 2-25

Bracket, Keeper, Cable, 3-49

Bracket, Mtg, 3-89

Bracket, Mtg [Quantum Ec- H20], 3-15

Bracket, Mtg, Lift, 3-49

Bracket, Mtg, Actuator, 2-41

Bracket, Mtg, Bmpr, 2-35, 2-39

Bracket, Mtg, Cable, 3-49

Bracket, Mtg, Cover, Recvy Tank, 2-35

Bracket, Mtg, Extinguisher, 3-100

Bracket, Mtg, Hose, 2-35, 2-39

Bracket, Mtg, Hsng, Fan, 2-37, 3-33

Bracket, Mtg, Latch, 3-67, 3-89

Bracket, Mtg, Latch, Keeper, 3-39

Bracket, Mtg, Latch, Tank Cover, 3-69

Bracket, Mtg, Ohg, 3-9

Bracket, Mtg, Prop Rod, 2-9

Bracket, Mtg, Pump, 3-29

Bracket, Mtg, Shrd, Corner, 2-7

Bracket, Mtg, Shrd, Frame, 2-7

Bracket, Mtg, Shrd, Lh, 2-7

Bracket, Mtg, Shrd, Rh, 2-7

Bracket, Mtg, Tank, 2-7, 3-13

Bracket, Mtg, Tank, Es, 3-29

Bracket, Mtg, Tank, Front, 2-39

Bracket, Mtg, Tank, Soltn, 2-39

Bracket, Mtg, Tray, 2-9

Bracket, Mtg, Valve, Water, 2-39

Bracket, Protector, Float Switch, 2-35

Bracket, Pump, 3-61

Bracket, Pump, Soltn, 3-15, 3-21

Bracket, Pump, Wand, Spray, 3-35

Bracket, Retainer, 3-55

Bracket, Retainer, Spring, 2-3, 2-5

Bracket, Sppt, Brg, 2-11

Bracket, Sppt, Shrd, 3-89

Bracket, Sppt, Tank, Lh, 2-39

Bracket, Sppt, Tank, Rh, 2-35

T16 9008148 (12-2019)




CROSS REFERENCE

Bracket, Sqge, Side, Hinge, 2-31
Bracket, Sqge, Side, Hinge, Lh, 2-33
Bracket, Stiffener, Hsg, 2-37, 3-33
Bracket, Stop, Hinge, 3-39
Bracket, Strainer, Pump, Es, 3-27
Bracket, Telem [T16], 3-95, 3-99
Bracket, Valve, Large, 4-16
Brake, Rotor, 4-8, 4-9, 4-10
Brake, W/Lever, Complt, 4-8, 4-9, 4-10
Brush Assy, Carbon, Motor, Ele [1pc], 3-47
Brush Assy, Disk, Scb, 18.0D, Nylon
(Replaced by 1220191), 2-3
Brush Assy, Disk, Scb, 18.0D,
Polypropylene
(Replaced by 1220188), 2-3
Brush Assy, Disk, Scb, 18.0D, Super
Abrasive
(Replaced by 1220190), 2-3
Brush Assy, Disk, Scrubbing, 13.0D,
Nylon, 2-5
Brush Assy, Disk, Scrubbing, 13.0D, Nylon

(Replaced by 1220230), 2-5

Brush Assy, Disk, Scrubbing, 13.0D,
Polypropylene, 2-5

Brush Assy, Disk, Scrubbing, 13.0D,
Polypropylene
(Replaced by 1220231), 2-5

Brush Assy, Disk, Scrubbing, 13.0D,
Polypropylene
Heavy Duty (Replaced by 1220231),
25

Brush Assy, Disk, Scrubbing, 13.0D, Super
Abrasive, 2-5

Brush Assy, Disk, Scrubbing, 13.0D, Super
Abrasive
(Replaced by 1220232), 2-5

Brush Assy, Disk, Scrubbing, 18.0D,
Nylon, 2-3

Brush Assy, Disk, Scrubbing, 18.0D,
Polypropylene, 2-3

Brush Assy, Disk, Scrubbing, 18.0D, Super
Abrasive, 2-3

Brush Assy, Disk, Sweeping, 19.0D,
Polypropylene
(Replaced by 1220186), 2-5

Brush Assy, Disk, Swp, 19.0D,
Polypropylene, 2-5

Brush Hub Kit, Cyl, Rplmt [T16], 2-29

Brush Kit, Hub Assy, Drive, Ci [Hdpe In],
25

Brush Kit, Hub Assy, Drive, Ci [Hdpe], 2-5

Brush Kit, Hub Assy, Drive, Ci [Uhmw],
2-3,2-5

Brush Kit, Motor, 2-25, 2-29, 2-37, 3-33,
3-41,3-43

Brush Kit, Motor, 1052754, 3-57

Brush, Disk, Swp, 19.0d, Polypropylene
(Pre- Sweep), 2-5

Brush, Disk, Swp, 19.0d, Pyp
(Pre- Sweep), 3-47

Brush, Motor [1Pc=1Kit], 3-57

Brush, Scb, 35, 20sr, Heavy Duty
Polypropylene, Spiral, 2-3

Brush, Scb, 35I, 20sr, Polyester, Spiral, 2-3

Brush, Scb, 35, 20sr, Super Abrasive,
Spiral, 2-3

Brush, Scb, 35, 20sr,Polypropylene,
Spiral, 2-3

Brush, Sweep, 241, 06dr, Polypropylene,
Spiral (Pre- Sweep), 3-43

Brush, Swp, 24L, 06Dr, Pyp, Spl
(Pre- Sweep), 2-5

Brushholder, Motor, Ele, 3-47

Bumper Kit, Front, Ci [T16], 3-11

Bumper Widt, Tube T16, 3-11

Bumper, Battery, 3-93

Bumper, Rbr, 1.0d 0.38th .25-20, 3-89

Bumper, Rbr, 1.5d 0.63 0.31h, 3-39, 3-47

Bumper, Rbr, 2.5d X 1.00, 3-93

Bumper, Rear, Lh, Afmkt [T16], 2-39

Bumper, Rear, Rh, Afmkt [T16], 2-35

Bumper, Sba, 3-63

Bumper, Ure, 2-23

Bumper, Ure, 1.50d 1.25l, 3-13

Busbar, .06 1.0W 1.4H 4.4L Relay, 2-17

Bushing, Flex, Ure, 2-41, 3-47

Bushing, Fing, 0.50b 0.59d 0.25I, 2-41

Bushing, Fing, 0.50b 0.59d 0.38l, 2-23,
3-59

Bushing, Fing, 1.00b 1.13d 0.75I, 3-59

Bushing, Sleeve, 0.63b 0.72d 0.38I, 2-31,
2-33

Bushing, Sleeve, 1.00b 1.13d 1.750, Fgl,
3-35

Cc

Cable Assy, 02ga .31ring /.31ring, 175a,
2-17,2-19

Cable Assy, 06ga Red / Blk, 050a /175a,
3-79, 3-81, 3-82

Cable Assy, 10ga .25ring /.31ring, 050a,
2-17, 3-87

Cable Assy, 2ga [T16 - Telemetry], 3-99

Cable Assy, 2ga, Telem [T16 Rollout], 3-95

Cable Assy, 2ga, Telem [T16 Rollouf]
(Lithium- lon Battery Only), 3-99

Cable Assy, Battery, 02ga [Sb175], 3-89

Cable Assy, Battery, 02ga [T12,T16], 3-73,
3-75, 3-77

Cable Keeper Kit, Side Brush, 3-55

Cable, 02ga 08.0l Red .31ring /.31ring,
2-19

Cable, 02ga 12.0l Red .31ring /.31ring,
2-19, 3-96

Cable, 06ga 16.01 Blk .25ring /.25ring, 2-17

Cable, 06ga 24.01 Brown .25ring /.25ring,
2-17

Cable, 06ga 52.01 Blk .25ring /.25ring, 2-17

Cable, 06ga 53.01 Brown .25ring /.25ring,
2-17

Cable, 2ga, Blk, Telem [T16], 3-95, 3-99

Cable, Charger Eu, Bc5 & Bc7, 3-82

Cable, Glv .06d 005.8 .26eye /.26eye, 2-9

Cable, Glv .06d 012.01 .26eye /.26eye,
3-13

Cable, Glv .13d 021.2] .50eye / M10, 3-49

Cable, Glv .13d 026.51 .50eye / M10, 3-49

Cable, Ss .09d 011.51 .50eye /.50eye, 3-59

Cable, Ss .13d 032.01 .2clevis /.50eye,
3-55

Cam, Adj, Brush [15.9Wb], 2-29

Cap, Battery, 2-19, 3-71

Cap, Brush, Motor, Ele, 3-47

Cap, Fill, Battery [Trojan], 3-97

Cap, Hub, Wheel, 2-21

Cap, Snap, 2.17d, 3-29

Capacitor, Plug [.01 Uf, 200v], 3-18, 3-61

Cart Kit, Battery, R/O, Afmkt[T16], 3-93

Caster Assy, Swivel, 1-1, 2-41

Caster Assy, Swivel, Neoprene, 1-1, 2-41

Caster, Rigid, 5.0d X 2.0w, 4hole, 3-93

Caster, Swivel, 5.0d 2.0w, 4hole, Gray,
393

Casting, Aluminum, 4-3, 4-5, 4-7

Catch, Latch, Tank Cover, 3-69

Catch, Snap, Push, Mal, 3-37

Chain, Rlr, 35 X 35 Pitches, 2-11

Chain, Steering [T16], 4-3, 4-5, 4-7

Channel Wdt, Bmpr, Lh, 3-13

Channel Widt, Bmpr, Rh, 3-13

Channel Widt, Sppt, Steering, 2-11

Channel, .18, 27.8w 2.3 0.91, 5/0.3h, 3-91

Channel, Lift, Head, Cyl, 2-27

Channel, Lift, Head, Rear, 2-23

Charger Kit, 36vdc 021a, 1ph, Ci [Tj], 3-80,
3-81

Charger Kit, 36vdc 021a, 1ph,Domestic,Ci,
3-78

Charger Kit, 36vdc, 30a, Rollout, [Asia],
3-82

Charger Kit, 36vdc, Ci [Domestic/Export],
3-79

Charger, 36vdc 030a Wet Sb050g 230vac,
3-82

Charger, 36vdc 1200w 100- 240vac[Off
Brd], 3-83

Charger, 36vdc 20a 100vac [Ob Jp], 3-85

Charger, 36vdc 20a 115vac [Ob Us], 3-85,
3-87

Charger, 36vdc 20a 230/240vac [Ob Exp],
3-85

Charger, 36vdc 900w 100- 240vac [Off
Brd], 3-83

Circuitboard Kit, Mach, Afmkt, 2-15

Circuitbreaker, 02.5a, Resetable, 2-15, 3-3,
3-7, 3-18, 3-31, 3-51, 3-65

Circuitbreaker, 15.0a, Resetable, 3-25,
3-31, 3-51

Circuitbreaker, 15A, Resetable, 3-35

Circuitbreaker, 20.0a, Resetable, 3-51

Circuitbreaker, 25.0a, Resetable, 3-51

Clamp WIdt, Front, 3-57

Clamp WiIdt, Rear, 3-57

Clamp WiIdt, Retainer, Sqge, 2-43

Clamp, Cable, Nyl, 0.62d, Nat, 3-95, 3-99

5-10

T16 9008148 (12-2019)



CROSS REFERENCE

Clamp, Cable, Ss, 1.12d X 0.38w, 1hole,
2-27

Clamp, Cable, Stl, 0.25d X 0.56w, 1hole,
29, 3-67

Clamp, Cable, Stl, 0.63d X 0.50w, 1hole,
3-35

Clamp, Cable, Stl, 0.63d X 0.75w, 1hole,
33

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
3-61

Clamp, Cable, Stl, 0.9x1.8x0.62w, 1hole,
2-21

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-21,3-35

Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole,
2-7

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-7, 2-27

Clamp, Cable, Stl, 1.50d X 0.75w, 1hole,
2-7

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
3-15, 3-21

Clamp, Hose, Wir, .52 - .56, Yel, 4-16

Clamp, Hose, Wir, .63 - .66, Blk, 4-16

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 3-15, 3-17, 3-21, 3-23, 3-29,
3-61

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-25, 3-27, 3-35, 3-61

Clamp, Hose, Wormdrive, 0.56- 1.06d,
56w, 2-19, 2-27, 2-39, 3-27

Clamp, Hose, Wormdrive, 2.62-3.50d,
3-15, 3-21

Clamp, Hose, Wormdrive, 3.25-4.00d,
.50w, 2-35, 2-39

Clamp, Hose, Wormdrive, 5.56-6.50d,
.56w, 2-37, 3-33

Clamp, Pivot, Link, 2-41

Clevis, 0.31d X 0.75l, 2-31, 2-33

Clevis, Adj, 0.38pin, M10x1.5, 3-49

Clip, Circuitboard, 2-15

Clip, Grip, Finger, 0.31-0.75d, Nk PI, 3-15

Clip, Grip, Rod, 0.49-0.63, Blk Plstc, 2-9

Clip, Motor, Ele, 3-47

Clip, Wire, Snap-In, .47d, 3-59

Connector Kit, Tubing, 4-17

Connector, Anderson, 175a, Gray, 3-73,
3-75, 3-77

Connector, Battery, 6ga 50a, Gray[2cont],
3-78, 3-79, 3-80, 3-81, 3-82, 3-83

Connector, Fem, 2cav, Mp280 Sealed,
4-11

Contactor, 36vdc, 100a, Sp, No, 3-25,
3-31, 3-51

Contactor, 36vdc, 200a, Spst, 2-15

Control Box Assy Kit, Replmt, Telem[Can],
3-95, 3-99

Control Box Assy Kit, Repimt, Telem[Usa],
3-95, 3-99

Controller Kit, Ci [T16], 2-13

Controller Kit, Repimt [Ec-H20], 4-16

Controller, Battery, Li- lon, 36vdc [Bms],
3-73, 3-75, 3-77

Controller, Drive [T16/Jetmore], 2-13

Controller, Propel, 36vdc 200a [Ac], 2-13

Cord, Chrgr, Ele, Tj, 3-80, 3-81

Cord, Extn, 16ga /3, 10ft [Sjt], 3-78, 3-79

Cord, Power, 16/3, 15ft Blk [Us], 3-83,
3-85, 3-87

Coupling, Sqge, 2-41

Cover Widt, Wire, 2-9

Cover, Access, Fltr, 2-35

Cover, Belt, 2-29

Cover, Belt, Pre- Sweep, Afmkt [T16], 3-43

Cover, Box, Connector, 4-8, 4-9, 4-10

Cover, Circuitboard W/Labels, Afmkt, 2-15

Cover, Circuitboard W/Labels, Afmkt, TJ
(Japan Only), 2-15

Cover, Cooling Fan, 2-37, 3-33, 3-41

Cover, Idler, 2-29

Cover, Module, Light, 3-3

Cover, Motor, 4-8, 4-9, 4-10

Cover, Motor, Afmkt [T16], 3-57

Cover, Plstc, Hub, Aim, 4-8, 4-9

Cover, Pocket, Afmkt [ec-H20 T16], 3-15

Cover, Pocket, Afmkt [FaST T16], 3-21

Cover, Pre- Sweep, Afmkt [T16], 3-39

Cover, R/O Battery, Afmkt, 3-89

Cover, Sba, Afmkt [T16], 3-47

Cover, Tank, Revry, Afmkt [T16], 2-35

Cover, Tank, Sint, Armkt, Tj [ec-H20 T16]
(Japan Only), 2-39

Cover, Tank, Sint, Armkt, Tj [FaST] (Japan
Only), 2-39

Cover, Tank, Sltn, Afmkt [ec- H20 T16],
2-39

Cover, Tank, Sitn, Afmkt [FaST T16], 2-39

Cover, Wire, 3-89

Crank Replacement Kit, 4-17

Cuff, Adapter, 1.75 X 2.00, Pvc, 3-37

D

Device, Centering, Clip On, Tl [Gf Pp], 2-3,
25

Diode, Ele, Plug, 2-13, 2-15, 2-17, 3-18,
3-25, 3-31, 3-35, 3-51

Disc, Headlight, 2-7

Disc, Pre- Sweep, 3-51

Disk Assy, Pad, 18.0D
(Replaced by 1220200), 2-3

Disk, Driver, Pad, W/Face, 18.0D, 2-3

Door, R/O Battery, Afmkt, 3-89

Driver Assy, Pad 13.0D (Replaced by
1220243), 2-5

Driver Assy, Pad, 13.0D, 2-5

Driver Assy, Pad, 18.0D, 2-3

E

Ec-H20 Kit [Module C, Plumbing], 4-16
Electrode, 5 Plate, High Flow, 4-16
Electrode, Cylindrical, 4-16
Extinguisher, Fire, 2.5 Lb Dry, 3-100

F

Fan, Vacuum, 5.7d, 036vdc, 3 Stage, 2-37,
3-33, 3-41

Fan, Vacuum, 5.7D, 036Vdc, 3 Stage
[Deu], 2-37, 3-33, 3-41

FaST 365 2 Lir, Detergent, 1-1, 3-21

FaST 665 2 Lir, Detergent, 1-1, 3-21

FaST 965 2 Lir, Detergent, 1-1, 3-21

FaST Kit, Ci [Inj Rebld, T3/Ss3, LIl], 4-13

FaST Kit, Ci [Inj Rebld,T7/Sst/T16, lii],
4-12

FaST Kit, Ci, Injector Filters[FaST li+],
4-12, 413

FaST Kit, Injector, Ci [T3/Ss3 FaST lii],
4-13

FaST Kit, Injector, Ci [T3/Ss3 FaST lii]
(See Breakdowns), 3-23

FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3],
4-12

FaST Kit, Injector, Ci[T7/Ssr/T16 FaST3]
(See Breakdowns), 3-21

FaST Kit, Seal, Injector, Ci [FaST lii], 4-12,
4-13

Fastener, 08.001 [Hook & Loop], 3-87

Fastener, 09.001 [Hook & Loop], 2-37,
3-33, 3-85

Fastener, 25.0 [Hook & Loop], 2-35

Filter, Panl, Dust, 2.0 X 06.1 X 07.6, 1-1,
2-35

Filter, Soltn, 020mesh, Pm12 3.1d 02.6l,
2-39

Filter, Soltn, 080mesh, Pm12 3.2d 08.0l,
3-15, 3-21, 3-29

Filterbox WIdt, Pre- Sweep, 3-41

Fitting Assy, Qdc, Pf04, 3-15

Fitting Assy, Soltn, Bh, 2-39

Fitting, Brs, E90, Bm06/Pm06, Short, 3-35

Fitting, Brs, E90, Pf06/PmO06, Spcl, 3-35

Fitting, Brs, Str, Bm08/Pm06 [Taped], 3-35

Fitting, Brs, Str, Pf06/Pm12, 3-35

Fitting, Brs, Str, Pm02, Plug [Skhd], 3-15

Fitting, Brs, Str, Pm02/Pm02, 4-16

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-23

Fitting, Plstc, Body, Spray, Pf04, 3-15

Fitting, Plstc, E90, Bm04/Pm04, Nyl, 3-15

Fitting, Plstc, E90, Bm05/Pm02, Nyl, 4-16

Fitting, Plstc, E90, Bm06/Bm06, 3-15,
3-17, 3-21, 3-23, 3-29

Fitting, Plstc, E90, Bm06/Bm08, 3-61

Fitting, Plstc, E90, Bm06/Pf08, Swivel,
3-21

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-15,
3-17, 3-23

Fitting, Plstc, E90, Bm06/Pm06, 3-15,
3-21, 3-29, 3-61

Fitting, Plstc, E90, Bm06/Pm06, Nyl, 3-15,
3-61

Fitting, Plstc, E90, Bm10/Bm10, 3-27

Fitting, Plstc, E90, Bm10/Pm08, 2-39

Fitting, Plstc, E90, Bm10/Pm12, 3-27

Fitting, Plstc, Pf12/Pf12, Bh, 3-27

Fitting, Plstc, Pipe, Cap, Pf04, 3-21

T16 9008148 (12-2019)

5-11




CROSS REFERENCE

Fitting, Plstc, Rst, .380d /.13id, 3-17

Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21

Fitting, Plstc, Str, Bm04/Pm04, 3-17

Fitting, Plstc, Str, Bn06/Bm06, 3-15, 3-21,
3-29

Fitting, Plstc, Str, Bm06/Pm02, Nyl, 4-16

Fitting, Plstc, Str, Bm06/Pm04, 3-15, 3-17

Fitting, Plstc, Str, Bm06/Pm04, Nyl, 3-23

Fitting, Plstc, Str, Bm08/Pm06, 3-35

Fitting, Plstc, Str, Bm10/Bm10, 2-27, 3-27

Fitting, Plstc, Str, Bm12/Pm12, 3-27

Fitting, Plstc, Str, Pf12/Pf12, 3-27

Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21

Fitting, Plstc, Str, Pm04/Pm04, 3-15, 3-17

Fitting, Plstc, Tee, Bm06/BmO06/Pf04, Br,
3-17, 3-23

Fitting, Plstc, Tee, Pf04/Pf04/Pf04, 3-15

Fitting, Plug, Pm06, Nyl, 2-39

Fitting, Spcl, Pf04/Pf04/Pf04/Pf04, 3-17

Fitting, Stl, Pm04/Pm02/Pm04/Pm02,
Spcl, 3-15

Fitting, Stl, Str, Bm06/Pm06, Swivel, 3-35

Fitting, Swivel, .375 Npt, 3-35

Flange, Brg, 1.9id 2h, 3-43, 3-45

Flange, Lift, Torque, Arm, 2-23

Flapper, Valve, Pump, Water, 3-27

Frame Widt [T16], 2-7

Frame Widt, Mtg, Rlr, 3-93

Frame Widt, Pre- Sweep, 3-41

Frame WIdt, Sqge, 3-57

Frame, Cart, Battery [7200], 3-93

Frame, Sqge, Inner, 2-43

Frame, Sqge, Outer, 2-43

Fuse, 002a, 250vdc, Cartridge, 3-95, 3-99

Fuse, 100a, 0.88 2.4l, 125volt, 2-17

Fuse, 15a, Repimt, 3-85, 3-87

G

Gasket, .25 1.88d 1.0id [Poron], 3-27

Gasket, .75, 03.94w 04.92I, Adh|Nitrile],
3-41

Gasket, .75, 03.94w 08.58I, Adh|Nitrile],
3-39

Gasket, Base, Module, 3-3

Gasket, Box, Flir, 3-39

Gasket, Cover, Belt, 2-29

Gasket, Cover, Circuitboard, 2-15

Gasket, Cover, Flir, 2-35

Gasket, Cushion, Side Squeegee Door,
2-31,2-33

Gasket, Lh, 2-13

Gasket, Rh, 2-13

Gasket, Vacfan, 2-37, 3-33

Gasspring, 90Ib, 3.9strk, 3-59

Grip, Handle, 3-93

Grip, Handle, Rnd, 3-93

Grip, Lock, 2-43

Grommet, Blind, 3-15, 4-16

Grommet, Mtg, Light, 2-7

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-29

Grommet, Rbr, .88id, F/1.3h, .19 Matl, 2-7

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
35

Grommet, Rbr, 0.69ID, F/1.0H, .25 Matl,
33

Grommet, Rbr, 1.31ld, F/1.6H, .12 Matl,
2-11, 3-51

Guard Kit, Sqge, Ci [T16], 3-13

Guard Widt, Ohg, Top, 3-9

Guard WIidt, Sba, 3-63

Guard, Light, Revl / Strobe, 3-5

Guide, Sqge, Lh, 2-33

Guide, Sqge, Rh, 2-31

H

Handle Kit, Wand, Afmkt, 3-37

Handle Widt, Battery Cart, 3-93

Handle, Door, 3-41

Harness Kit, Wire, Instmt Panl, Repimt,
2-11

Harness, Cable, Propel Motor [T16, Cw],
2-66

Harness, Cable, Propel Motor [T16], 2-61

Harness, Cntrl, Battery [Off-B T12 T16],
3-73, 3-75, 3-77

Harness, Cntrl, Battery [On-B T12 T16],
3-87

Harness, Diagnostic [T16], 2-17

Harness, Ele, Telem [T16], 3-95, 3-99

Harness, Main, Ele [T16], 2-61, 2-66

Harness, Main,Controlboard[Ec- H20
5cell], 4-16

Harness, Switch, Seat [7200], 2-9, 3-67

Harness, Swpr [T16], 3-53

Harness, Wire [Ec-H20, T16], 3-19

Harness, Wire, Adapter, 2-29

Harness, Wire, Alarm / Light [T16], 3-3

Harness, Wire, Light, Ohg [T16], 3-5

Harness, Wire, Propel Motor [T16], 2-61,
2-66

Head Kit, Pump, Water, Repair, 4-11

Head Widt, Disk, 2-25

Head WIldt, Scb, Cyl, 2-27

Headlight, 12-48Vdc, 10Watt, Rnd Led,
ul, 3-7

Hinge Widt, 3-89

Hinge, .25pin .12 4.0w 04.01, 4/0.30h, 3-89

Hinge, .38pin .12 3.5w 12.01, 5/0.38sl, 3-39

Hook WIdt, Latch, 2-29, 2-31, 2-33, 2-43,
3-57

Hook, Nozzle, Hd Pye, 3-35

Hopper Assy, Pre- Sweep, Afmkt [T16],
3-M

Hopper, Debris, Afmkt [T16], 2-27

Hopper, Pre- Sweep, Afmkt [T16], 3-41

Horn, 36vdc, 110dba, 2-7

Hose Assy, Drain, 2.00ld x 33.9L. Blk,
2-35, 2-39

Hose Assy, W/2cuff, 1.8d 0421 1.8/1.8,
3-37

Hose Kit, Mtg, Brkt, T16, 2-35, 2-39

Hose Kit, Replmt [T16], 3-35

Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr,
3-15, 3-17, 3-21, 3-23, 4-16

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr,
3-15, 3-21, 3-23, 3-29

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr,
3-15, 3-17

Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clr,
3-15, 3-17, 3-23, 3-29, 3-61

Hose, Afmkt, Pvc, Brd, 0.50id, 011t, Clr,
3-61

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr,
3-35

Hose, Afmkt, Pvc, Brd, 0.62id, 011t, Clr,
2-39, 3-27

Hose, Afmkt, Pvc, Brd, 0.62ID, 02ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr,
3-27

Hose, Afmkt, Pvc, Brd, 0.75id, 011t, Clr,
2-19, 3-27

Hose, Afmkt, Pvc, Clr, 0.25id, 01ft, 3-21

Hose, Afmkt, Pvc, Wir, 0.63id, 03ft, Cl,
2-27

Hose, Pvc, Brd, 0.31id 0.530d, 2ft, Clr,
4-16

Hose, Vacuum, 1.75id X 073.6l, 2cuff, 2-35

Hose, Water, Mold, 0.62id X 012.2l, 3-27

Housing Widt, Battery, R/O [No Battery],
3-91

Housing WIdt, Brg, Pre- Sweep, 3-43

Housing Widt, Pivot, 3-47

Housing WIdt, Sppt, 3-93

Housing, Body, Injector [FaST lii], 4-12,
4-13

Housing, Bottom, 4-16

Housing, Fing, Brg, 3-45

Housing, Fltr, Lower [FaST lii], 4-12, 4-13

Housing, Fltr, Upper [FaST lii], 4-12, 4-13

Housing, Sqge, Holder, Wheel, F/609648,
3-37

Housing, Upper, Module, High Flow, 4-16

Housing, Vacfan, Afmkt [T16], 2-37

Housing, Vacfan, Dual, Afmkt [T16], 3-33

Hub Kit, Idler, Brush, Replmt [T16], 2-29

Hub, Alm, 4-8, 4-9, 4-10

Hub, Drive, Brush, Disk, 0.75b [6t], 2-25,
3-57

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
23,25

Inductor, 12.7mmid [156 Imp At 25mhz],
3-73, 3-75, 3-77

Inductor, Ferrite [Split Case,407@100hz],
3-61

Insert, Venturi, Medium, [FaST lii], 4-12

Insert, Venturi, Small, [FaST lii], 4-13

Instr, Use&care, Wallchart [T16] (ONLINE
ONLY), 3-101

Insulation, Acstc, 0.5, 06.6 X 15.8 C-0,
2-37, 3-33

5-12

T16 9008148 (12-2019)



CROSS REFERENCE

K

Key, Ignition, Sgl, 1-1, 2-13

Key, Sq, 0.19 X 0.19, 0.75I, 2-29, 3-43,
3-45

Key, Sq, 0.19 X 0.19, 1.001, 2-11

Key, Sq, 0.25 X 0.25, 1.001, 2-25, 3-57

Key, Sq, 05mm X 05mm, 25mml, 2-29,
3-43

Keychain, Rectangle, Parts & Service,
213

Knob Assy, Star, 3.21d 5ear M12, 2-41

Knob Assy, Star, 3.21d 5ear M8, 3-45, 3-57

Knob, Star, 1.50d 0.88l 3ear M8x1.25
Fem, 3-45, 3-47

L

Label [Anti- Tamper], 3-73, 3-75, 3-77

Label [User, Attention, Ec- H20], 2-67

Label set, info/Hzd [T16], 2-67

Label, Circuitbreaker, 2-15

Label, Circuitbreaker, Panl, Ele, 2-13

Label, Direction [Ec-H20], 4-16

Label, Hzrd, Flammable Matl, Na, 2-67

Label, Logo [T16], 2-67

Label, Logo, 04.41 White / Tl [Es], 2-67

Label, Logo, 05.81 White / Hg [Tennant],
2-67

Label, Logo, 05.8] White / Tl [Tennant],
2-67

Label, Logo, 06.11 White / Tl [Fast], 2-67

Label, Logo, 08.0 White / Tl [Tennant],
2-67

Label, Logo, 12.3 4color [Ec- H20], 2-67

Label, Logo, 14.91 4color [Ec- H20], 2-67

Label, Model [T16], 2-67

Label, Module [Nsf, Ec-H20], 4-16

Label, Opertnl, Console, Lh, 2-13

Label, Opertnl, Console, Rh, 2-13

Label, Opertnl, Vacuum Wand Handle,
3-37

Label, Tag, Battery [Hydrolink Watering],
397

Latch, 2-29, 3-39, 3-67, 3-69, 3-89

Latch, Cmpr, Yel Grip, 2-31, 2-33, 3-89

Light Assy, Led, 3-3

Light Assy, Pre- Sweep, Afmkt, 3-39

Light Kit, Front, Ci [T16], 3-7

Light Kit, Strobe, Ci [T16], 3-3

Light Kit, Strobe, Ohg, Ci [T16], 3-5

Light, Flsh, 12Vdc, Amb, Rwk, 3-3, 3-5

Link, Chain, Rlr, 35, 2-11

Link, Master, 4-3, 4-5, 4-7

Link, Tensioner, Spring, 2-41

Lip, Tray, Debris, 2-27

Lock, Floor, 3-93

Lock, Secondary, 2cav, Mp280 Sealed,
4-11

Magnet, Drive Brush, 2-9

Manifold Kit, Sys, Water, Battery, Ci, 3-96

Manifold, Bar, Spray, 33.7inch, 2-27

Manifold, Detgt .25id, 3-23

Manifold, Soltn, 2-25

Manifold, Soltn, Sha, 3-61

Manifold, Sys, Water, Battery, 3-96

Manual, Oprtr [T16 Ele, Cn], 3-101

Manual, Oprtr [T16 Ele, En, Na], 3-101

Manual, Oprtr [T16 Ele, Es, Na], 3-101

Manual, Oprtr [T16 Ele, Fr, Na], 3-101

Manual, Oprtr [T16 Ele, Jp], 3-101

Manual, Oprtr [T16 Ele, Ptb], 3-101

Manual, Parts [T16 Ele, En, Na/Int], 3-101

Manual, Service Info [T16 Ele, En], 3-101

Mesh Assy, Cloth [T16 Cargo Net], 2-9

Module Kit, Replmt [Ec-H20], 4-16

Module Kit, Replmt [Ec- H20] (See
Breakdowns), 3-15

Molding, Afmkt, Trim, Pvc, .08 .11, 01ft,
2-7, 29, 2-15, 2-23, 2-27

Molding, Afmkt, Trim, Pvc, .08 .11, 02ft,
3-85, 3-87

Molding, Afmkt, Trim, Pvc, .08 .11, 03ft,
2-27

Motor Assy, Ac, Drive, Complt, 4-8, 4-9,
4-10

Motor, Ele, 36vdc 0.08hp 0068rpm Gear
Lh, 3-47

Motor, Ele, 36vdc 0.08hp 0068rpm Gear
Rh, 3-47

Motor, Ele, 36vdc 0320rpm 0.63hp Gear,
3-57

Motor, Ele, 36vdc 0320rpm 0.63hp Gear
(Replaced by 1245125), 3-57

Motor, Ele, 36vdc 0360rpm 1.00hp Gear,
2-25

Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a,
2-29, 3-43

Mount WIdt, Arm, 3-57

Mount, Cable Tie, 3-5

Muffler, Vacfan, 2-37, 3-33

N

Nozzle, Spray, Gun, 3-35

Nut, Compression, 2.25- 12, Abs, 3-37
Nut, Hex, Flexlock, .31-18, 2-19

Nut, Hex, Fing, M6 X 1.00, 3-63

Nut, Hex, FIng, M8 X 1.25, 2-7, 2-11, 3-39,

3-47, 3-93
Nut, Hex, Jam, .31-24, 3-51
Nut, Hex, Jam, 1.12-12, 2-11
Nut, Hex, Jam, M10 X 1.5, Ss, 2-27
Nut, Hex, Lock, .25-20, NI, 3-89
Nut, Hex, Lock, .25-20, NI, Ss, 3-91

Nut, Hex, Lock, .31-18, NI, Thin, 2-9, 3-59,

3-67

Nut, Hex, Lock, #06-32, NI, 2-17

Nut, Hex, Lock, M10 X 1.5, NI, 3-9, 3-13,
3-41, 3-47

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-23,
2-27, 2-41

Nut, Hex, Lock, M12 X 1.75, NI, 3-43, 3-45

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-27

Nut, Hex, Lock, M3 X 0.50, NI, Ss, 3-39,
3-78, 3-75, 3-77

Nut, Hex, Lock, M4 X 0.70, NI, 2-9, 3-39

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 2-29,
3-29, 3-95, 3-99, 4-16

Nut, Hex, Lock, M5 X 0.80, NI, 2-9, 3-3,
3-5, 3-41, 3-95, 3-99, 3-100

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-27,
3-13, 3-15, 3-27, 3-35, 3-55, 3-61

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-17,
3-35, 3-43, 3-45, 3-89, 3-95, 3-99

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-7,
2-21, 2-25, 2-31, 2-33, 3-27, 3-41,
3-57

Nut, Hex, Lock, M8 X 1.25, NI, 2-11, 3-9,
3-35, 3-41, 3-43, 3-45, 3-49, 3-89,
393

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-11,
2-23, 2-31, 2-33, 2-41, 2-43, 3-13,
3-29, 3-45, 3-47, 3-55, 3-59

Nut, Hex, Std, .25-20, 2-15, 2-17

Nut, Hex, Std, M10 X 1.50, Ss, 3-49

Nut, Hex, Std, M12 X 1.75, 3-93

Nut, Hex, Std, M3 X 0, 2-15, 3-15

Nut, Hex, Std, m5 X 0.80, A2, Ss, 2-29

Nut, Hex, Std, M6 X 1.00, 8, 3-89

Nut, Hex, Std, M6 X 1.00, Brs, 2-17

Nut, Hex, Std, M8 X 1, 2-43, 3-39, 3-47

Nut, Hex, Std, M8 X 1.25, 2-11

Nut, Hex, Std, M8 X 1.25, Ss, 2-25

Nut, isolator, .25-20 Wall Th .187-.343,
2-35

Nut, Low Crown , M10 X 1.5, Blk, 2-7, 3-11

Nut, Retainer, .31-18 0.48d 0.20I, 3-59

Nut, T, M10 X 1.50 X 0.620d X 0.5I, 2-43

Nut, T, M10 X 1.50 X 15.800d X 13.0I,
2-31, 2-33

(o)

Ohg Kit, Ci W/ Hd Bmpr Or Pre- Sweep,
39

P

Pad, Buff, 13.0d, Red [1pick=1pad], 2-5

Pad, Buff, 18.0d, Red [1pick=1pad], 2-3

Pad, Polish, 13.0d, White [1pick=1pad],
25

Pad, Polish, 18.0d, White [1pick=1pad],
2-3

Pad, Rbr, 0.12 X 1.9 X 15.3, Adh, 2-9

Pad, Scb, 13.0d, Blue, 2-5

Pad, Scb, 18.0d, Blue [1pick=1pad], 2-3

Pad, Stripping, 13.0d, Brown[1pick=1pad],
25

Pad, Stripping, 18.0d, Blk [1pick=1pad],
2-3

T16 9008148 (12-2019)

5-13




CROSS REFERENCE

Pad, Stripping, 18.0d, Brown[1pick=1pad],
2-3

Pad, Surf Prep, 13.0d [Mar, 1pick=1pad],
25

Pad, Surf Prep, 18.0d [Mar,1pick =1pad],
2-3

Pad, Tank, Hyd [W/Psa], 3-23

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Gray, 120z [Enamel], 1-1

Paint, Airdry, Iron Gray,120z[Pwdr Coat],
1-1

Paint, Airdry, Off- White, 120z, 1-1

Paint, Airdry, Teal, 120z, Solid, 1-1

Panel Kit, Console, Instmt, Replmt, 2-11

Panel Widt, Mtg, Contactor, 3-91

Panel, Access, Pedal Assy, 2-13

Panel, Console, Lh, 2-13

Panel, Console, Rh, 2-13

Panel, Ele, Ec-H20, Fast, Afmkt, 2-13

Panel, Ele, Ec-H20, Fast, Afmkt, TJ
(Japan Only), 2-13

Panel, Ele, W/Labels, Afmkt, 2-13

Panel, Ele, W/Labels, Afmkt, TJ (Japan
Only), 2-13

Pawl, Ratchet, 3-35

Pawl, Str, 3-89

Pedal Assy, Accelerator, Brake, 4-14

Pedal Assy, Accelerator, Brake (See
Breakdowns), 2-13

Pedal, Brake, W/ Tread, 4-14

Pedal, Foot, W/ Tread, 4-14

Pedal, Propel, W/ Tread, 4-14

Pin Widt, Pivot, 3-59

Pin, 0.63d, 02.0l [W/Cbore, M8 Screw],
2-43

Pin, Axle, Brg, 3-37

Pin, Clevis, 0.19d X 0.63I, 3-55

Pin, Clevis, 0.37d X 1.00l, 2-31, 2-33

Pin, Clevis, 0.37d X 1.501, 3-49

Pin, Clevis, 0.37d X 1.75l, 2-23

Pin, Clevis, 0.37d X 2.25I, 2-23

Pin, Clevis, 0.37d X 3.25I, 3-39, 3-49

Pin, Clevis, 0.37d X 5.25l, 2-41

Pin, Clevis, 0.50d X 1.25l, 3-93

Pin, Clevis, 0.50d X 2.25l, 2-41

Pin, Clevis, 0.50d X 3.00l, 3-55

Pin, Clevis, 0.50d X 3.50l, 3-49

Pin, Clevis, 0.50d X 6.00l, 2-23

Pin, Clevis, 0.62d X 2.12l, 2-23

Pin, Clevis, 0.75d X 1.69l, 3-93

Pin, Clevis, 0.75d X 5.50l, 3-93

Pin, Clevis, 10mmd X, 2-41, 3-55

Pin, Cotter, .094 X 0.50, 3-39, 3-49

Pin, Cotter, .125 X 1.00, 2-41

Pin, Cotter, Hair, 0.25d .125 Wir, 3-49

Pin, Cotter, Hair, 0.38d .072 Wir, 2-9, 3-55,
3-89

Pin, Cotter, Hair, 0.38d .093 Wir, 2-23,
2-31, 2-33, 2-41, 3-55

Pin, Cotter, Hair, 0.43d .079 Wir, 3-93

Pin, Cotter, Hair, 0.75d .148 Wir, 3-93

Pin, Dowel, 0.125d X 0.371, Ss, 3-35

Pin, Hair, Cotter, 0.62d .120 Wir, 2-23,
3-47, 3-55

Pin, Hitch, .375d X 3.12l, PI, 3-13

Pin, Roll, .250d X 2.00l, .250/.256, 3-47

Pin, Roll, .375d X 2.00l, .375/.382, 2-23

Pivot WIdt, Sba, 3-59

Plate, 4-3, 4-5, 4-7

Plate Assy, Orifice, 0.0065id, Blk, 4-13

Plate Assy, Orifice, 0.0090id, Natural, 4-12

Plate Wldt, Brg, 2-11

Plate Widt, Deck, Sba, 3-57

Plate Widt, Mtg, 3-35

Plate WIdt, Screen, Hppr, 3-39

Plate Widt, Seat, W/Labels, Aftmkt, 2-9

Plate Widt, Seat, W/Labels, Aftmkt, TJ
(Japan Only), 2-9

Plate Widt, Sppt, Brg, 2-11

Plate, Adapter, Brush, 3-47

Plate, Arm, Adj, 3-45

Plate, Arm, Prop, 2-35

Plate, Backing, Switch, 2-15, 3-73, 3-75,
3-77

Plate, Clamp, Wire, 2-15

Plate, Cover, 3-73, 3-75, 3-77

Plate, Cover, W/Label, Afmkt, 2-35

Plate, Cover, W/Label, Afmkt, TJ (Japan
Only), 2-35

Plate, Door, Brush, 3-45

Plate, Frame, Mtg, Pre- Sweep, Lh, 3-41

Plate, Frame, Mtg, Rh, 3-41

Plate, Hold- Down, 3-45

Plate, Mtg, Bmpr, 2-35, 2-39

Plate, Retainer, 3-69

Plate, Retainer, Skirt, 3-41, 3-43

Plate, Seat,R/O Battery, Afmkt, 3-89

Plate, Sppt, 2-23, 3-57

Plate, Step, 3-63

Plate, Stop, Hinge, 3-89

Plate, Washer, Bmpr, 3-63

Plug, Adapter, Port, 3-37

Plug, Drive, Brush, 2-29

Plug, Drive, Brush, Nyl, 3-43, 3-45

Plug, Hole, Rnd, 0.25h 0.43l, Brb, Nyl,
2-35, 2-39

Plug, Hole, Rnd, 0.38 H 1.0l, Brb, Nyl,
2-39

Plug, Hole, Rnd, 1.25h .03-.12, Blk Ny,
3-11

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-13

Plug, Hole, Soltn Tank, Blk Pyu, 2-39

Plug, Idler, Brush [15.9Wb], 2-29

Plug, Orifice, 0.027, Ss [FaST li+], 4-13

Plug, Orifice, 0.041, Ss [FaST li+], 4-12

Pod Assy, Steering Wheel, Ci [T16], 2-11

Pulley, Cable, 1.5d Nyl, 3-49

Pulley, Guide, 4-3, 4-5, 4-7

Pulley, Tens, 4-3, 4-5, 4-7

Pump Kit, Fill, Battery, 3-97

Pump Kit, fill, Battery, 36vdc, Ci [Trojan],
397

Pump, Detgt, 36vdc (See Breakdowns),
3-29

Pump, Metering Solution, 4-17

Pump, Soltn, 36vdc, Impeller, 3-27

Pump, Soltn, Ele, 36vdc, 3-61, 4-11

Pump, Soltn, Ele, 36vdc (See
Breakdowns), 3-15

Pump, Soltn, Ele, 36vdc, 45psi, 3-35

Pump, Soltn, Ele, 36vdc, 60psi [Deutsch],
3-21

R

Rail, Adj, Slide, Seat, 11.5I, 2-9, 3-67

Rail, Adj, Slide, Seat, 11.5I, W/ Latch, 2-9,
3-67

Reel Assy, Hose, 3-35

Relay, 36vdc, 005a, Spdt No [Greenwich],
3-3, 3-87

Replacement Kit, Bellows, 4-17

Resistor, 011.000hm, 0040watt [5%], 3-15

Retainer, Blade, Sqge, 14.21 [1 Set =2
Blades], 3-37

Retainer, Seal, Fltr, 2-35

Retainer, Shaft, Rlr, 3-93

Retaining, Ext, 1.00d, Basic, 3-35

Ring, Spacer, 2-25

Ring, Compression, 3-37

Ring, Mtg, Sqge, .38I, 2-43

Ring, Retaining, 4-8, 4-9, 4-10

Ring, Retaining, Ext, 0.38d, [E- Ring], 3-57

Ring, Retaining, Ext, 0.59d, Basic, 2-29,
3-43, 3-45

Ring, Retaining, Ext, 0.75d, Hd, 2-11

Ring, Retaining, Ext, 1.12d, 2-11

Ring, Retaining, Ext, 1.25d, 2-23

Ring, Retaining, Ext, 1.3750d, 2-21

Ring, Retaining, Int,, 2-29, 3-43

Ring, Seal, 4-8, 4-9, 4-10

Rivet, Blind, .125d X 0.54 X .25d, Alm,
3-69

Rivet, Blind, .188d X 0.45 X .62d, Alm,
2-27

Rivet, Blind, .188d X 0.53 X .62d, Alm,
3-37

Rivet, Plstc, Circuitboard, 2-15

Rod Widt, Prop, 2-9, 3-89

Rod, Thrd, 2end, M8x1.25/ M10x1.5 04.7I,
2-43

Rod, Thrd, Full, .25-20 01.51, 2-15

Roller Assy, 1.90d 23.66l, Stl, 3-93

S

Screen, Pump, 3-29

Screw Kit, 4-8, 4-9, 4-10

Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx,
3-73, 3-75, 3-77

Screw, Btn, M5 X 1.0 X 12, Blk, 2-9, 2-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-7, 3-29,
3-89

Screw, Flt, Phl, 10-32 X 0.31, 4-16

Screw, Flt, Soc, M6 X 1.00 X 20, 10.9,
3-63

5-14

T16 9008148 (12-2019)



CROSS REFERENCE

Screw, Flt, Soc, M6 X 1.00 X 25, Ss, 2-31,
2-33

Screw, Hex, .25-20 X 0.50, G5, 3-3

Screw, Hex, .25-20 X 0.50, NI, 2-15

Screw, Hex, .25-20 X 1.00, Ss, 2-35

Screw, Hex, .25-20 X 1.25, Ss, 3-91

Screw, Hex, .31-18 X 0.75, Sems, 3-67

Screw, Hex, .38-16 X 0.88, Ss, 3-13

Screw, Hex, .44-20 X 1.00, G5, 3-67

Screw, Hex, 06-20 X 0.38, Fmg/Ab, PI,
3-27

Screw, Hex, M10 X 1.25 X 25, Ss, NI, 2-7

Screw, Hex, M10 X 1.5, 2-11

Screw, Hex, M10 X 1.50 X 100, Ss, 3-11

Screw, Hex, M10 X 1.50 X 20, Ss, 2-31,
2-33, 3-57

Screw, Hex, M10 X 1.50 X 25, 8.8, 3-93

Screw, Hex, M10 X 1.50 X 25, Ss, 2-21,
2-23, 3-11, 3-59, 3-63

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-9

Screw, Hex, M10 X 1.50 X 35, 9.8, Sems,
2-11, 3-41, 3-47, 3-49

Screw, Hex, M10 X 1.50 X 60, Ss, 2-23

Screw, Hex, M10 X 1.50 X 80, 8.8, 3-13

Screw, Hex, M10 X 1.50 X 90, Ss, 2-7

Screw, Hex, M12 X 1.75 X 40, Ss, 2-27

Screw, Hex, M12 X 1.75 X 50, FI, 3-93

Screw, Hex, M12 X 1.75 X 60, 8.8, 3-43,
3-45

Screw, Hex, M4 X 0.70 X 50, Ss, 4-16

Screw, Hex, M5 X 0.80 X 10, FI, 2-9

Screw, Hex, M5 X 0.80 X 10, Fmg, 3-87

Screw, Hex, M5 X 0.80 X 12, 8.8, 2-15,
3-67, 3-89, 3-95, 3-99

Screw, Hex, M5 X 0.80 X 12, Ss, 2-39

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-13,
3-85, 3-87

Screw, Hex, M5 X 0.80 X 25, Ss, 2-15,
3-35

Screw, Hex, M5 X 0.80 X 30, Ss, 3-55

Screw, Hex, M6 X 1.00, 2-17, 3-25, 3-31,
3-89

Screw, Hex, M6 X 1.00 X 10, Fmg, 3-51

Screw, Hex, M6 X 1.00 X 100, Ss, 3-41

Screw, Hex, M6 X 1.00 X 110mm, Ss, 3-41

Screw, Hex, M6 X 1.00 X 12, Fmg, 3-5

Screw, Hex, M6 X 1.00 X 121, Fmg Ss,
2-27

Screw, hex, M6 X 1.00 X 16, 8.8, 2-21,
3-47

Screw, Hex, M6 X 1.00 X 16, Fmg, 3-43

Screw, Hex, M6 X 1.00 X 16, Fmg Ss, 2-39

Screw, Hex, M6 X 1.00 X 16, NI, Ss, 3-45

Screw, Hex, M6 X 1.00 X 16, Sems, Ss,
2-11

Screw, Hex, M6 X 1.00 X 16, Ss, 2-9, 2-29,
2-37, 3-15, 3-33, 3-61

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-9, 3-35

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
3-89, 3-95, 3-99

Screw, Hex, M6 X 1.00 X 20, Fmg, 2-7

Screw, Hex, M6 X 1.00 X 20, Ss, 2-7, 2-21,
2-25, 2-37, 3-33, 3-43

Screw, Hex, M6 X 1.00 X 25, 8.8, 3-89

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
3-41, 3-89

Screw, Hex, M6 X 1.00 X 25, Ss, 3-27,
3-41

Screw, Hex, M6 X 1.00 X 30mm, Ss, 3-45

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-17

Screw, Hex, M8 X 1.25 X 100, 8.8, 2-7

Screw, Hex, M8 X 1.25 X 100, Ss, 3-55

Screw, Hex, M8 X 1.25 X 110, Ss, 2-31,
2-33,2-39

Screw, Hex, M8 X 1.25 X 12, Ss, 3-59

Screw, Hex, M8 X 1.25 X 130, Ss, 2-23

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-11,
2-21, 3-67, 3-89

Screw, Hex, M8 X 1.25 X 16, Ss, 2-9, 2-35,
2-39, 3-57

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-11,
393

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-7,
3-89

Screw, Hex, M8 X 1.25 X 20, Ss, 2-7, 2-13,
2-29, 2-35, 2-37, 2-39, 3-33, 3-43

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
2-7, 2-9, 2-29, 2-35, 2-39, 2-41, 3-3,
3-9, 3-13, 3-15, 3-21, 3-27, 3-29,
3-35, 3-39, 3-47, 3-57, 3-61, 3-67,
3-73, 3-75, 3-77, 3-87, 3-89, 3-91,
3-95, 3-99, 3-100

Screw, Hex, M8 X 1.25 X 25, 8.8, 3-9

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7, 2-19, 3-15, 3-21, 3-59, 3-73,
3-75, 3-77, 3-85, 3-89, 3-91

Screw, Hex, M8 X 1.25 X 25, Ss, 2-7, 2-13,
2-25, 2-29, 2-35, 2-39, 2-41, 3-29,
3-47, 3-55, 3-59

Screw, Hex, M8 X 1.25 X 25, Ss, NI, 2-35

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
3-11, 3-41

Screw, Hex, M8 X 1.25 X 30, Ss, 2-41,
3-59

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-15, 3-49, 3-93

Screw, Hex, M8 X 1.25 X 35, Fl, Ss, 2-25,
3-55, 3-59

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-35

Screw, Hex, M8 X 1.25 X 40, 8.8, 3-93

Screw, Hex, M8 X 1.25 X 40, 8.8, FI, 2-11

Screw, Hex, M8 X 1.25 X 50, FI, Ss, 3-39

Screw, Hex, M8 X 1.25 X 50, Ss, 2-43

Screw, Hex, M8 X 1.25 X 70, Ss, 2-23

Screw, Hex, M8 X 1.25 X 80, 8.8, FI, 3-47

Screw, Pan, 06- X 0.38, F/ Plstc, 3-37,
3-39

Screw, Pan, M5 X 0.80 X 30, Ss, 2-15,
3-27, 3-61

Screw, Pan, M8 X 1.25 X 25, Bk, 3-63

Screw, Pan, Phl, .31-18 X 1.00, G2, 2-9,
3-67

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
33

Screw, Pan, Phl, 06-32 X 1.00, G1, 2-17

Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc,
29, 3-69

Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc,
25

Screw, Pan, Phl, 10-14 X 1.00, F/ Plstc,
2-35

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
3-69

Screw, Pan, Phl, M3 X 0.50 X 10, 4.8, 3-39

Screw, Pan, Phl, M3 X 0.50 X 12, 4.8, 3-15

Screw, Pan, Phl, M3 X 0.50 X 20, 4.8, 2-15

Screw, Pan, Phl, M3 X 0.50 X 30, 4.8,
3-73, 3-75, 3-77

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8, 2-9

Screw, Pan, Phl, M4 X 0.70 X 10, Ss,
3-39, 3-95, 3-99

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8, 2-9,
3-95, 3-99

Screw, Pan, Phl, M4 X 0.70 X 16, Ss,
2-29, 3-29, 3-63

Screw, Pan, Phl, M4 X 0.70 X 35, Ss, 2-3

Screw, Pan, Phl, M5 X, 2-27, 3-15, 3-17,
3-23

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8, 3-3,
3-5, 3-100

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut, Ss,
3-69

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-16

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8, 3-41

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-3,
2-5, 3-89

Screw, Pan, Phl, M8 X 1.25 X 20, Ss, 2-35

Screw, Set, Soc, 08-32 X 0.25, NI, 3-43

Screw, Set, Soc, 08-32 X 0.25, NI Ss, 2-29

Screw, Set, Soc, M6 X 1.00 X 8, NI, 2-11

Screw, Soc, M5 x 0.8 x 40, 2-13

Screw, Soc, M6 X 1.00 X 20, 12.9, 2-13

Screw, Soc, M8 X 1.25 X 80, 12.9, 3-9

Seal, Afmkt, Bulb, Dual, 0.30G, 02Ft, 2-35

Seal, Afmkt, Bulb, Dual, 0.30G, 08Ft, 2-35,
2-39

Seal, Afmkt, Bulb, Stre, 0.76, 0.93W, 02Ft,
3-41

Seal, Afmkt, Wiper, 02Ft, 2-9

Seal, Foam, 0.13 2.00w 12.0l, Adh, 2-7,
3-29

Seal, Mtg, Vacfan, 2-37, 3-33

Seal, Org, .125 X 01.13id [Nitrile], 3-35

Seal, Rbr, Clsd, 0.375, 5.0d 2.5h, 3-41

Seal, Rbr, Clsd, 0.75, 0.75w 05.5 Adh, 2-9

Seal, Rbr, Clsd, 1.50, 2.00w, 2.75I, 3-85,
3-87

Seal, Wire, 14/16ga [Wp / Mp280 Sealed)],
4-11

Seat Kit, DIx, Ci [T16], 3-67

Seat, DIx, W/ Armrests & Seatbelt, 3-67

Seat, Std, 2-9

Seat, Suspension [Michigan Model
V-5200], 3-67

Seatbelt, Orange, Retractable, Afmkt, 3-67

Seatbelt, Retractable, 3-67

Sensor, Capacitive, 3-27

T16 9008148 (12-2019)

5-15




CROSS REFERENCE

Sensor, Level, Lig, 14vdc 01a .62- 11, 2-35

Sensor, Position [Hall], 4-14

Sensor, Press, 3 Psi, 8-30vdc, 2-39

Shaft Assy, Steering [T16], 4-5, 4-7

Shaft Kit, Steering, Replmt [T16], 2-11, 4-3

Shaft Widt, Lift, Tool, 2-23

Shaft, Drive, 2-29

Shaft, Drive, Pre- Sweep, Lrg Brg, 3-43

Shaft, Idler, Brush, Main, 3-45

Sheave, 07grv, 03.3pd 0.63b [Pj], 2-29,
3-43

Sheave, 07grv, 1.22pd 0.55b [Pj], 2-29,
3-43

Sheave, Idler, 015mmid, 2.44pd, 3-55

Shield, Plug, Drive, 3-45

Shroud WIdt, Battery, 3-89

Shroud, Corner, Lh, Afmkt [T16], 2-7

Shroud, Frame, Afmkt [T16], 2-7

Shroud, Front, Afmkt [T16], 2-7

Shroud, Seat, Afmkt [T16], 2-9

Shroud, Seat, Chrgr, Afmkt [T16], 3-85,
3-87

Shunt, 050mv 250a, 3-95, 3-99

Silicone Cap, afmkt [Ec-H20], 3-15

Skirt, Neo, .18, 03.94w 24.571, 05/ SI, 1-1,
3-41

Skirt, Rbr, .06, 03.36w 24.12l, 05/ Hole,
1-1, 3-M1

Skirt, Rbr, .06, 04.25w 024.09I, 05/ SI, 1-1,
3-41

Skirt, Rbr, .12, 03.75w 28.00I, 04/ SI, 1-1,
2-25

Skirt, Rbr, .12, 03.75w 37.00I, 04/ SI, 1-1,
2-25

Skirt, Rbr, .12, 09.46w 18.93I, 04/ Hole,
1-1, 3-43, 3-45

Sleeve, 0.32b 0.50d 0.3l, 2cham, Ss, 3-49

Sleeve, 0.40b 0.62d 1.51, Cham, 2-23

Sleeve, Fing, 0.32b 1.00/0.50d 0.6l, Ss,
2-M1

Sleeve, Nyl, 1.63id 35.01, 2-21

Sleeve, P/M 0.25 0.38D 0.8L, 2-17

Sleeve, P/M, 0.25b 0.38d 0.3, PI, 3-89

Sleeve, P/M, 0.32b 0.44d 0 .11 [430ss], 2-9

Sleeve, P/M, 0.32b 0.44d 0.2 [430ss],
2-35

Sleeve, P/M, 0.32b 0.50d 0.3I [430ss],
3-49

Sleeve, P/M, 0.32b 0.50d 0.5I [430ss],
3-49, 3-59

Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Qil,
2-35

Sleeve, P/M, 0.34b 0.63d 1.21, Bnz, 2-43

Sleeve, P/M, 0.51b 0.63d 0.3, PI, 3-55

Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l
2-35

Sleeve, Wheel, Sba, 3-57

Spacer, Alm, 4-8, 4-9, 4-10

Spacer, Arm, Brush, 3-45

Spacer, Battery, 0.75 X 3.0 X 21.0, 2-19,
3-71,3-73

Spacer, Battery, 2.25 X 4.75 X 10.5, 3-73,
3-75, 3-77

Spacer, Battery, Foam, 1.75 X 4.8 X 7.0,
2-19

Spacer, Battery, Foam, 2.00 X 2.0 X 11.0,
2-19

Spacer, Battery, Foam, 3.00 X 4.8 X 21.0,
3-75, 3-77

Spacer, Brg, 2-29, 3-43

Spacer, Cable Keeper, 3-55

Spacer, Idler .25 Lg, 3-55

Spacer, Latch, Fltr, 2-9

Spacer, Rnd, 2-23

Spacer, Sqge, Neo, 3-57

Spray Hose Kit, Ci [T16], 3-35

Spring, Cmpr, 0.980d .13wir 01.3l, Ss,
2-43

Spring, Cmpr, 1.100d .17wir 02.5I, PI,Mw,
2-23

Spring, Extn, 0.350d 0.05wir 02.81, 4-14

Spring, Extn, 0.500d 0.07wir 03.01, 4-14

Spring, Extn, 0.620d 0.08wir 03.0l, 2-31,
2-33

Spring, Extn, 1.130d 0.13wir 04.501, 3-59

Spring, Extn, 1.260d 0.18wir 03.41, 2-41

Spring, Retaining, Brush, 2-5

Spring, Tors, 0.55id .05wir 04.0coil, 4-14

Spring, Wir, 0.16d, Brush Retaining, 2-3,
25

Sprocket, Steering, 0.75b, 2-11

Sprocket, Steering, 1.12b, 2-11

Squeegee Assy, Rear, Gum [T16] (Option),
2-43

Squeegee Assy, Rear, Linatex [T16]
(Standard), 2-43

Squeegee Assy, Rear, Urethane [T16]
(Option), 2-43

Squeegee, Hand, 3-37

Stabilizer Widt, Str, 2-7

Stand- Off, Wir, M6, Insulator, Panel, 2-15

Steer- Control Assy, Wheel Drive, 4-3, 4-5,
4-7

Steer- Control Assy, Wheel Drive (See
Breakdowns), 2-21

Steer- Control Assy, Wheel Drive (See
Breakdowns)
(Replaced by 9010159), 2-21

Steering Shaft Assembly, 2-11

Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I,
3-27

Strap Assy, Sqge, Side, 2-31, 2-33

Strap, Mtg, Sensor, 3-27

Strap, Retainer, Handle, 3-37

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-7

Strip, Retainer, Skirt, Front, 2-25

Strip, Retainer, Skirt, Front, Lh, 2-25

Stud, Ball, .39d .31- 16, Gasspring, 3-59

Support Wdt, Hsng, Battery, 3-89

Support Widt, Mtg, Seat, 2-15

Switch, Ignition [Merit Gmbh], 2-13

Switch, Press, 25 Psi, Pm02, 3-15

Switch, Rocker, Dpdt, On / None / On,
2-13, 3-35

Switch, Rocker, Dpst, On/ None / On,
3-65

Switch, Rocker, Prgrsv, 3-3, 3-5, 3-7, 3-51

Switch, Rocker, Spst, Mom, 4-16

Switch, Safety, Shutoff, 2-13

Switch, Seat, No [Delta 6500- 02], 2-9

Switch, Seat, No [Delta 6500], 3-67

Switch, Snap, 15a, Rlr, 2-15, 3-73, 3-75,
3-77

T

Tank, Recvy, Rm- Cptl, Trimmed [T16],
2-35

Tank, Soltn, Es, Afmkt [T16], 3-29

Tank, Soltn, Rm- Cptl, Trimmed [T16], 2-39

Terminal, Fem, Mp280, Sealed, 18- 16ga,
4-11

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D, 3-3,
3-5, 3-95, 3-99

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
3-5, 3-33, 3-97

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D,
2-37, 3-3

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D,
3-21,3-23

Tire Assy, Solid, 300mm X 100mm, Ure,
2-21

Tire Kit, Puller, 4-8, 4-9, 4-10

Tool, Installation, Belt, 1-1, 2-29

Tray Kit, Debris [T16], 2-27

Tray, Battery [Quantum], 2-19

Tray, Console, Afmkt [T16], 2-9

Tray, Debris, 11.01, 2-35

Tread, Non- Skid, Step, 06.5w 16.3l, Sba,
3-63

Tube Assy, Float, 42.0 L, 2-39

Tube WIdt, Arm, Brush, Side, 3-47

Tube Widt, Ohg, Lh, Pntd, 3-9

Tube Widt, Ohg, Rh, Pntd, 3-9

Tube, 0.25id 0.520d 03.2l, Stl, 3-41

Tube, 0.25id 0.520d 03.4l, Stl, 3-41

Tube, 0.30id 0.400d 01.01, Stl, PI, 3-95,
399

Tube, 0.34id 0.620d 00.2I, Stl, 3-9

Tube, 0.51id 0.740d 01.41, Stl, PI, 3-43,
3-45

Tube, Column, Steering, 2-11

Tube, Guard, 3-13

Tube, Water, Battery, 36vdc [Trojan], 3-97

Turnbickle Repimt, Afmkt, 2-41

\'/

Vac Wand Kit, Ci [T16], 3-37

Vacfan Kit, Dual, Ci [T16], 3-33

Vacfan Kit, Sql, Ci [T16], 2-37

Valve Kit, Check, Pump, Water, 3-27

Valve Kit, Pump, 4-17

Valve, Check, 0002psi [FaST li+], 4-12,
4-13

5-16

T16 9008148 (12-2019)



CROSS REFERENCE

Valve, Check, 0005psi [FaST li+], 4-12,
413

Valve, Check, 0005psi Bm06/Bm06, 3-21,
3-23

Valve, Check, 0030psi Pm04/Pf04, 3-15

Valve, Check, Pump, Water, 3-27

Valve, Reg, Water, 3-96

Valve, Solenoid, 0.25” Orifice, 24vdc, 4-16

Valve, Water Solenoid, 36Vdc
Bm12/Bmi2, 2-39

Valve, Water, Solenoid, 36vdc 6.0mm
Pfo4, 3-17, 3-23

Valve, Water, Solenoid, 36Vdc
Bm10/Bm10, 3-61

Video, Oprtr, Dvd [T16], 3-101

w

Washer Flat,0.50,Sae, 3-49

Washer, Belleville, .31 Ss, 2-25, 2-29

Washer, Flat, .19b .50d .06, Alm, Blind,
3-37

Washer, Flat, 0.12b 0.38d .03, PI, 3-37

Washer, Flat, 0.16b 0.38d .05, PI, 06, 3-15

Washer, Flat, 0.19b 0.44d .05, PI, 08, 3-51

Washer, Flat, 0.19b 0.50d .03, Stl, Blk,
2-13

Washer, Flat, 0.25, Fendr, 3-41

Washer, Flat, 0.25, Sae, 2-7, 2-9, 2-17,
2-21, 3-3, 3-25, 3-31, 3-89

Washer, Flat, 0.25, Std, 2-11, 2-31, 2-33,
3-5, 3-93

Washer, Flat, 0.25b 0.47d .06, Brs, 2-17

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-15,
33,35

Washer, Flat, 0.25B 1.12D .12, Ss, 2-15,
2-31, 2-33

Washer, Flat, 0.27b 0.69d .05, Ss, 2-3,
2-5,2-7, 2-9, 2-21, 2-25, 2-29, 2-35,
3-15, 3-41, 3-43, 3-85, 3-87, 3-89,
391

Washer, Flat, 0.28b 1.00d .06, Stl, 2-37,
3-33

Washer, Flat, 0.28b 1.00d .06, Stl, Blk,
3-45

Washer, Flat, 0.31, Sae, 2-11, 2-17

Washer, Flat, 0.31, Std, 2-9, 2-11, 2-23,
3-9, 3-41, 3-67, 3-89

Washer, Flat, 0.31b 0.67d .07, Stl, Blk, 3-9

Washer, Flat, 0.32b 1.00d .12, Ss, 2-7,
2-23, 2-25, 2-29, 2-35, 2-37, 2-39,
2-41, 2-43, 3-33, 3-39, 3-45, 3-47,
3-49

Washer, Flat, 0.33B 1.38D .08, Ss, 2-23

Washer, Flat, 0.34b 0.69d .06, Nyl, 2-9

Washer, Flat, 0.38, Sae, 2-9, 2-11

Washer, Flat, 0.38, Std, 3-9, 3-13, 3-93

Washer, Flat, 0.38b 0.88d .08, Ss, 2-7,
2-9, 2-13, 2-25, 2-29, 3-13, 3-29,
3-43, 3-47, 3-49, 3-55, 3-57, 3-59,
3-89

Washer, Flat, 0.40b 1.12d .12, Ss, 2-7

Washer, Flat, 0.44b 0.88d .06, Nyl, 2-41

Washer, Flat, 0.44b 1.00d .08, Ss, 2-21,
2-23, 2-31, 2-33, 2-41, 3-11, 3-57,
3-63

Washer, Flat, 0.45b 1.00d .12, Ss, 3-67

Washer, Flat, 0.50, Std, 2-41, 3-55

Washer, Flat, 0.50b 1.00d .38, Stl, PI, 3-55

Washer, Flat, 0.52b 1.25d .06, Nyl, 3-55

Washer, Flat, 0.66b 2.50d .19, Ss, 3-47

Washer, Flat, 0.91b 1.38d .06, Stl, PI, 2-13

Washer, Flat, 08, Ss, 2-3, 4-16

Washer, Flat, 1.02b 1.75d .12, Stl, 3-35

Washer, Flat, 10, Ss, 2-39, 3-13, 3-15,
3-17, 3-23, 3-27, 3-29, 3-35, 3-55,
3-61, 3-73, 3-75, 3-77, 3-95, 3-99

Washer, Flat, Belleville, .25, 3-45

Washer, Flat, Belleville, .31, 3-43, 3-57

Washer, Flat, Belleville, M6, 3-47

Washer, Lock, Int- Ext, 0.25, 2-17

Washer, Lock, Int- Ext, 0.31, 2-35, 2-39

Washer, Lock, Int, 0.25, 2-15, 2-17, 2-21

Washer, Lock, Int, 0.31, 2-17, 3-51

Washer, Lock, Int, 0.31, Ss, 2-17

Washer, Lock, Int, 0.88, PI, 2-13

Washer, Lock, Int, 04, 2-15, 3-73, 3-75,
3-77

Washer, Lock, Int, 10, 3-51

Washer, Lock, split, 0.31, Ss, 2-7

Washer, Retainer, Spring, 3-35

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-37, 3-27, 3-33

Washer, Thrust, 0.34b 1.00d .06 [Garlok],
3-59

Washer, Thrust, 0.41b 1.50d 0.25w, 3-59

Washer, Thrust, 0.61b 1.25d .06, Fgl, 2-31,
2-33

Washer, Thrust, 0.79b 1.42d 0.06[Garlok],
2-11

Washer, Thrust, 1.81b 2.93d .06w, Plstc,
2-41

Washer, Thrust, 50.0b 110.0d 0.79w, 3-35

Washer, Thrust, Plstc 1.02b 1.38d, 3-35

Washet, Flat, M12, Ss, 2-27

Wheel Assy, Drive, 4-8, 4-9, 4-10

Wheel Assy, Drive (See Breakdowns), 2-21

Wheel Assy, Drive (See Breakdowns)
(Replaced by 9010158), 2-21

Wheel Assy, Drive (See Breakdowns)
(Replaced by 9010158), 2-21

Wheel, 04.0d 0.89w 0.64b, 1-1, 2-43

Wheel, 04.0d 2.56w 0.41b, 2-7

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg,
3-57

Wheel, Pyu, [300x100 Blug], 4-8, 4-9, 4-10

Wheel, Pyu, [300x100 Red], 4-8, 4-9, 4-10

Wheel, Steering, 14.4d, 2-11

Wire, Tie [W/.25” Fir Tree Clip], 2-11

T16 9008148 (12-2019)

5-17




CROSS REFERENCE

5-18

T16 9008148 (12-2019)



	T16 Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep
	Fig. 3 - Main Frame Group
	Fig. 4 - Seat Group
	Fig. 5 - Steering Group
	Fig. 6 - Instrument Panel and Directional Pedal Group
	Fig. 7 - Electrical Box Group
	Fig. 8 - Electrical Box Wiring Group
	Fig. 9 - Battery Group, 235AH
	Fig. 10 - Wheels Group
	Fig. 11 - Scrub Head Lift Group
	Fig. 12 - Scrub Head Drive Motor Group, Disk
	Fig. 13 - Scrub Head Frame Group, Cylindrical
	Fig. 14 - Scrub Head Drive Group, Cylindrical
	Fig. 15 - Scrub Head Side Squeegee Group, Right Hand
	Fig. 16 - Scrub Head Side Squeegee Group, Left Hand
	Fig. 17 - Recovery Tank Group
	Fig. 18 - Vacuum Fan Kit, Single
	Fig. 19 - Solution Tank Group
	Fig. 20 - Rear Squeegee Lift Group
	Fig. 21 - Rear Squeegee Group
	Fig. 22 - Electrical Schematic (1 of 5) (S/N 000000-026721)
	Fig. 23 - Electrical Schematic (1 of 8) (S/N 026722- )
	Fig. 24 - Wire Harnesses Group (S/N 000000-026721)
	Fig. 25 - Wire Harnesses Group (S/N 026722- )
	Fig. 26 - Label Group

	OPTIONS
	Fig. 1 - Strobe Light and Backup Alarm Kit
	Fig. 2 - Strobe Light Kit, Overhead Guard
	Fig. 3 - Headlight Kit
	Fig. 4 - Overhead Guard Kit
	Fig. 5 - Front Bumper Kit
	Fig. 6 - Squeegee Guard Kit
	Fig. 7 - ec-H20 Solution Pump Group
	Fig. 8 - ec-H20 Solution Supply Group, Side Brush
	Fig. 9 - ec-H20 Electrical Group
	Fig. 10 - ec-H20 Wire Harness Group
	Fig. 11 - FaST Pump Group
	Fig. 12 - FaST Solution Supply Group, Side Brush
	Fig. 13 - FaST Electrical Group
	Fig. 14 - ES Pump Group
	Fig. 15 - ES Tank Group
	Fig. 16 - ES Electrical Group
	Fig. 17 - Vacuum Fan Kit, Dual
	Fig. 18 - Spray Hose Kit
	Fig. 19 - Vacuum Wand Kit
	Fig. 20 - Pre-Sweep Hopper Cover Group
	Fig. 21 - Pre-Sweep Hopper and Vacuum Fan Group
	Fig. 22 - Pre-Sweep Brush Drive Group
	Fig. 23 - Pre-Sweep Brush Idler Group
	Fig. 24 - Pre-Sweep Side Brush Group
	Fig. 25 - Pre-Sweep Brush Lift Group
	Fig. 26 - Pre-Sweep Electrical Group
	Fig. 27 - Pre-Sweep Wire Harness Group
	Fig. 28 - Side Brush Lift Group
	Fig. 29 - Side Brush Motor and Squeegee Group
	Fig. 30 - Side Brush Pivot Group
	Fig. 31 - Side Brush Solution Supply Group
	Fig. 32 - Side Brush Bumper Group
	Fig. 33 - Side Brush Electrical Group
	Fig. 34 - Deluxe Seat Kit
	Fig. 35 - Transport Group
	Fig. 36 - Battery Group, 360AH
	Fig. 37 - Battery Group, Lithium-Ion, 36V, 12.2 Kwh
	Fig. 38 - Battery Group, Lithium-Ion, 36V, 8.2 Kwh
	Fig. 39 - Battery Group, Lithium-Ion, 36V, 4.1 Kwh
	Fig. 40 - Battery Charger Group
	Fig. 41 - Battery Charger Group (Rollout Battery)
	Fig. 42 - Battery Charger Group, International Only
	Fig. 43 - Battery Charger Group, International Only (Rollout Battery)
	Fig. 44 - Battery Charger Group, China Only (Rollout Battery)
	Fig. 45 - Battery Chargers Group, Lithium-Ion
	Fig. 46 - Onboard Charger Group
	Fig. 47 - Lithium-Ion Onboard Battery Charger Group
	Fig. 48 - Rollout Battery Seat Support Group
	Fig. 49 - Rollout Battery Case Group
	Fig. 50 - Rollout Battery Cart Group
	Fig. 51 - Rollout Battery Telemetry Group
	Fig. 52 - Flow-Rite™ Battery Water Manifold Group
	Fig. 53 - Hydrolink® Battery Water System Kit
	Fig. 54 - Telemetry Group
	Fig. 55 - Fire Extinguisher Kit
	Fig. 56 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Steering Control Breakdown, 1053418 (000000-022671)
	Fig. 2 - Steering Control Breakdown, 1202071 (022671-023752)
	Fig. 3 - Steering Control Breakdown, 1071696 (023753- )
	Fig. 4 - Drive Wheel Breakdown, 1055257
	Fig. 5 - Drive Wheel Breakdown, 1071695
	Fig. 6 - Drive Wheel Breakdown, 1246663
	Fig. 7 - ec-H2O Solution Pump Breakdown, 1005866
	Fig. 8 - FaST Injector Assembly Breakdown, 9008885
	Fig. 9 - FaST Injector Assembly Breakdown, 9008865
	Fig. 10 - Accelerator and Brake Pedal Assembly Breakdown, 1051837
	Fig. 11 - ec-H2O Module Assembly Breakdown, 9006270
	Fig. 12 - Metering Solution Pump Breakdown, 386364

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





